Prices listed in this manual are not current.
Most current prices are listed at

Wwww.rans.com



S-6 __COYOTE 11 ASOEMBLY SOEQUENCE

YOUR ASSEMBLY MANUAL IS IN THE ORDER SHOWN TO AUTOMATICALLY TAKE YOU

THROUGH THE PROPER ASSEMBLY SEQUENCE.

PLEASE NOTE HOWEVER SOME SECTIONS

APPEAR TWICE. THESE ARE REFERRED TO IN THE PRECEDING SECTION.

10.

11.

12.

13.

14.

15.

FOSELAGE (01)

MAIN GEAR (02)

NOSE GEAR/TAILWHEEL (03)

FLOORBOARD/RUDDER PEDALS

CONTROL STICK (05)

5-1 FIREWALL (06)

AILERONS/FLAPS (07)
SEAT/SEAT BELT (08)
TAILCONE (08)

DOORS (010)

TAIL (011)

MAIN GEAR (02)
BRAKES (012)

NOSE GEAR (03)

ENGINE MOUNT (013)

16.
17.
18.
(04) 19.
20.

21.

22.
23.
24 .
25.
26.
27.
28.
29.

30.

ENGINE (014)

ENGINE COOLING SYSTEM (015)
INSTRUMERT PANEL/ELECTRICAL (016)
THROTTLE (017)

FUEL SYSTEM (018)

INSTRUMENT PANEL/ELECTRICAL (016)

WINDSHIELD (019)
COWLING (020)
RUDDER (021)

WINGS (022)
COVERING (023)
STRUTS (022)
AILERONS/FLAPS (07)
CG/OPERATIONS (024)

OPTIONS (025)

REVIEWED 2-91



.

S-6 COYOTE 1]

STRUCTURAL STATION

LOCATIONS.

—~— FWD.

<L

S-1

STARBOARD (RIGHT)

S-5

PORT SIDE (LEFT)

AT

= AFT

—_—



5-6 COYOYE II
GENERAL INFORMATION

G (3:

PLEASE READ the manual cover to cover. This will speed up
yvour build time considerably.

GET ORGANIZED! Prepare yvour workshopr and be sure that what
goes 1in the shop door will be able to come out!lil!

«««««

REEP IT CLEAN' The pre-sewn skins can soill eagily!

After drilling holes they will need to be deburred. This is
an IMFORTANT step and must be performed. Assembly of parts
with burrs can cause stress risers and eventual part
failure. Various tools can be used. An official deburring
tool is nice but a 1/2" drill bit can do a good job on most
holes. PRadius and smooth sharp corners with files or fine
grit sanderes and grinders. Edges of certain parte also need
deburring..... a good file works here.

A few special tools will be needed: A power drill, wrenches
e

and a pop riveter. “"Clecos” make trial fitting and assembly
go swooth on assemblies such as windows, cowling and
firewall.

FABRICATED FPARTS: You can build these simple parts ahead of
time by turning to the fabricated parts section or building
as they are called out.

STRUCTURAL STATIONS: Throughout the manual references will
be made to the structural stations. Thesge are locations of
formers or bulkheads from the nose Lo tall of the aircraft.
Observe the planview dizgram on the following page for
locations.

CLECQS: Included in your kit is a supply of clecos. These
are temporary fasteners that will be used to hold things
together while fitting and drilling. A pliers 1is also
included to inatall and remove the clecos. The clecos are
colored coded as to hole size.

(4) Silver #40

(12) Copper #30

(12) Gold #l1
To use simply set cleco in the special pliers, squeeze
closed, insert into the hole and release. (Reverse for

removal) You ll find the clecos to be extremely useful
throughout assembly. ,



Included in vour 5-6 kit is the passenger warning, Experimental
decals and the external identifier plate. Affix the passenger
warning decal to the instrument panel.

The Experimental decal 1is best applied along elither door's
bottom edge. BRivet the metal identifier plate +to the tail
channel with (2) 1/8" pop rivets juest above +the lower cinch
strap.

For the "N" number use 3" vinyl letters. We use Cole brand,
available at most hardware stores. These just stick on to the
tall cone, about midway above or below the strap. Make sure the
skin is clean before applying. If you aerothane your aircraft,
apply the "N number AFTER painting.

This is a sample of labels we use on our aircraft. We make them
up by typing on mailing labels, then taping over them with
clear contact paper. Cut them to size, peel off the backing and
apply. :

S- OY 0O S )

(1) FUEL CAFPACITY 5 GAL. U.3.
: APPROVED FUELS 80 TO 100 OCTANE
MIX 2 CYCLE OIL 50:1

(1) IGNITION UFP ON
DOWN OFF
(1) STARTER
PULL TO START

(1) FLAFS MAXIMOUM EXTENSION
SPEED 65 MFPH

(1) THROTTLE
PUSH FOR OPEN

(1) BAGGAGE
MAXIMUM WEIGHT 50 LBS.

(2) MAXIMUM DOOER OPENING
SPEED 65 MPH

(1) FUEL SHUT OFF

(1) FOEL SUME DRAIN
UNDER LEFT SEAT




FAA PROCEDURES

--Obtaining An "N" Number
--Registration
--0Obtaining An Airworthineess Certificate

0 G “NTONO

In order to register your plane, it will be necessary to obtain
an identification number for your plane. This number is referred
to as an "N" number.

If any number 1is acceptable to you, write to the FAA Aircraft
Registry, Dept. of Transportation, P.0. Box 25504, Oklahoma City,
OK. 73125 and ask them to assign you a free U.S. identification
number of their choice.

If you prefer a number of your own choosing or a smaller number,
you may be able to obtain the exact number you want by asking the
FAA registry to assign you a specific number of your choice.

NOTE: U.S. identification numbers do not exceed 5 symbols in
addition to the prefix "“N". These symbols may be all numbers
(N55555), one to four numbers and a suffix letter (N555BA or
N5A), or one to three numbers and two suffix letters (NOHLSAB).

. If you request a special "N" number it would be best to list at
least five choices in case your first choice is not available. A
special number of your own choosing will cost $10.00 and you
should enclose that fee with your letter.

--When to Obtain Your "N" Number

If you plan to complete your kit within a very short time, it is
recommended that you obtain your "N" number right away. If your
project will be fairly lengthy, you will not need to obtain your
number until the last several months of construction. Keep in
mind that if you request a special "N" number it can be reserved
for no longer than one year. If this number has not been affixed
to the fuselage within this time and the registration completed,
it will be necessary to pay an additional $10.00 to reserve that
number for another year.

EOW {5 )

Enclosed you will find an Affidavit of Ownership Form. This form
should accompany your letter regquesting the assignment of an "N"
number,

This form must be notarized as it establishes your ownership to
the airplane even though you know you did build it. It will be
used by the FAA to create a file on your aircraft and will serve
as a legal document and a psubstitute for the Bill of Sale (AC
Form 8050-2) +that a buyver gets when he buys any existing
airplane. '



3 U

After you have written the Aircraft Registry requesting an "N”
number, you will receive a form letter giving your number
assignment. You will also receive a blank Aircraft Registration
Form. (Sample enclosed). Complete the Application for Aircraft
Registration (Form 8050-1) and return it to the Aircraft Registry
along with the $5 registration fee.

Retain the PINK copy of the Registration and mail both the WHITE

original and the GREEN copy. Your pink copy 1s your authority to

operate the aircraft, when carried in the aircraft with an
iate = current ai ~thiness certificate

RECEIVING AUTHORITY TGO FLY YOUR AIRCRAFET

Registration alone doesg not authorize yon to fly vour aircraft.
The aircraft must, after 1t has been properly registered, also
obtain an Airworthineess Inspection by an inspector of the FAA, at
which time the necesgsary Airworthiness Certificate may be issued.
Then, and only then, is your aircraft ready for flight.

WHAT IS THE PROCEDURE FOE OBTAINING AN AIRWORTHINESS CERTIFICATE

Since the final step in obtaining an Airworthiness Certificate is
to obtain an inepection of your airplane by an official of the
FAA, it is a good idea to make an early contact with the FAA
inspector’e office nearest yoar home. Members of a local EAA
chapter or a local flyving service may be able to help direct you
to this office. The purpose of such an early contact wouald be to
discuss with the FAA representative, your proposed homebuilt
project and to generally familiarize yourself with the procedures
established by the FAA for homebuilt projects. At this time you
can establish & tentative plan for inspection of the aircraft
upon completion. The typical FAA inspector is interested in your
project and wante to help vyou do a good job.

The FAA requires that everyone building an airplane must maintain
a construction log of the work he deoes on his airplane. You can
use a notebook of conventional size and keep a daily diary of the
work done on vyour aircraft. Since all our planes come with
assembly manuals, it is a geood idea to also make notes in the
manual as well as listing dates when certain procedures were
done. It is a very good idea to take photographs of work on your
plane in various stages. This helps to document that you, the
builder, actually completed 51% of this kit. (Advisory Circular
20-27C available from the FAA or EAA describes the procedure used
so that your loghook will be a verification of having completed
at least 51% of the aircraft yourself.) ,



ei'

WHAT ARE THE SPECIAL REQUIREMENTS

AS FAR AS ATTACHING NUMBERS AND

PLACARDS TO A HOMEBUILT AILRCRAET?

10-1 DISPLAY OF MARKS (Reference Is FAR Part 45.23)

Alter you oblain the reglistration for your aircraft, the Reg-
Istration numbers or marks must be allixed to the aircralt in
some permanent fashion. The marks must be legible and
have no ornamentation. They must contrast in color with the
background.

The marks displayed on the aircraft shall include the lelter
"N" signilying U.S. Registry, followed by the registration
number Issued for the alrcrafl,

In addition, amateur-buill (Experimental) aircrajt must
have displayed on that aircrall near each entrance to the
cabin or cockpit, In letters not less than 2" nor mora than 6"
in height, the word, "EXPERIMENTAL".

10-3 SIZE OF MARKS

10-2 LOCATION OF MARKS ON FIXED WING AIRCRAFT
(Relerence is FAR Part 45.25)

(b)(1) I displayed on the vertical tail surfaces, horizontally
on both surfaces, horizontally on both surfaces of a single
vertica! lail or on the ouler surlaces of a multivertical lail.
However, an aircralt on which marks at least 3" high may be
displayed and In accordance with 45.29(b)(1), the marks may
be displayed vertically on the vertical tall surfaces.

(2) I displayed on the fuselage surfaces, horizontally on
hoth sides of the luselage belween the lrailing edge ol the
wing and the leading edge of the horizontal stabilizer. How-
ever, if engine pods or other appurtenances are located in
this area and are an integral part ol the fuselage side sur-
faces, the operator may place the marks on those pods or
appurtenances.

FAR 45.29(b)(1)(iii} stales "Marks at leas! 3" high may be
displayed on an aircralt for which an experimental cerlificals
has been issued under 21.191(d) or 21.191{g) for operaling
as an exhibition aircraft or as an amaleur-buill aircraft when
the maximum cruising speed of the aircrall does not exceed
180 knots Calibrated Air Speed (CAS).

And (c) characlers must be lwo-thirds as wide as they
are high except “1” which must be one-sixth as wide as Itis
high and the lefters “M” and "W" which may be as wide as

they are high. -

{d) Characters must be formed by solid lines one-sixth as

thick as the character is high.

(e) Spacing. The space helween each characler may not
be less than one-fourth of the character width.

10-5 IDENTIFICATION PLATE (Relerence Is FAR Part
45.11)

In addition to alfixing the aircrafl’s regisiration number lo
the sides of the fuselage, the builder must also identify his
aircraft by attaching an identification plate lo the aircrall’s
struclure.

This identificalion data required lo be inscribed on the
plate for amateur-built aircralt shall include the following infor-
mation:

Builder's name and address
Model designation

Builder's serial number
Date of manufaclure

a0 oo

The identilication plale containing these essential ele-
ments must be of fireprool material and must be secured in
such a manner that it will not llkely be delacsd or removed
during norimal service, or lost or destroyed in an accident. It
must be secured lo the aircralt at an accessible location near
an entrance, except that if it is legible lo a person on the
around it may be located externally on the fuselage near the
lail surfaces.

The identilication plate information must be marked
thereon by etching, stamping, engraving, or other accepltabie
lireprool marking.

Melal plates which comply with these requirements may
be purchased lrom the Experimental Aircralt Association for
the very nominal fee of $5.00 per each set,



Ailrcraft Instrument Marikings
And Cocltpit Piacards

Your reference is FAR Part 91.31 Civil Alrcralt Operating Limitations and Marking Requirements.

8-1 GENERAL

To insure that each person operaling an aircrait does so
wilhin the operating limitations prescribed for it, the FAA re-
quires that there Is available in it a current Flight Manual,
appropriale instrument marking and placards, or any combl-
nation thereol.

The purpose ol the flight manual, markings and placards
Is to detail for the operator of the airciaft, the operational
limitations prescribed for the aircrall.

In lieu of a llight manual most amaleur builders prefer to
mark their instruments and lo alfix the necessaty placards to
the Instrument panel as the primary means for complying
wilh these requiremenrnts.

8-2 MARKINGS AND PLACARDS

The markings and placards necessary for the safe oper-
ation and handling of the aircraft should be displayed in a
conspicuous place and may nol be easily erased, disligured
or obscured. Such placards and markings should include but
not necessarily be limiled to the following crileria: special
emphasis on fuel syslem markings are very imporianl; such
as fuel valves — on-off, fuel octane quantily, unuseable fuel,
minimum fuel for take-olf, minimum fuel for inverted flight, elc.

8-3 POWERPLANT INSTRUMENT MARKINGS

Each required powerplant inslrument should be marked
to indicale the maximum and, il applicable, minimum sale
operaling limit with a red radial line. .

Each normal operaling range is lo be marked with a green
arc not extending beyond the maximum and minimum con-
linuous safe operating limits.

Each engine speed range that is restiicted because of
excesslve vibration should be marked wilh a red arc.

8-4 AIRSPEED INSTRUMENT MARKINGS

The airspeed indicator should be marked with a radlal
red line lo eslablish the never-exceed speed (Vne).

The takeoll and any precautionary range should be
marked wilh a yellow arc. The normal range is marked wilh

a green arc. The llap actualion range is marked willh a white
arc,

8-5 AIRSPEED PLACARDS

There should be an airspeed placard in clear view of the
pilot and as close as praclicable lo the airspeed indicator
listing:

The design maneuvering speed.

The maximum landing gear operaling speed (il applica-
ble).

The maximum flap exlension operaling speed (il applica-
ble).

8-6 LANDING GEARS

It a relraclable landing gear is used, an indicator should
be marked so that the pilot can, al any time, ascertain that
the wheels are secured in their extreme positions,

Each emergency conliol should be red and mus! be
marked as lo method ol operation and Identity.

8-7 CONTROL MARKINGS

Each luel lank seleclor should be marked lo indicale the
posilion corresponding to each tank and to exisling cross
feed position.

It sale operalion requites the use of any tanks in a specilic
sequence, thal sequence must be identilied.

8-8 POWERPLANT FUEL CONTROLS

Each fuel tank seleclor should be marked o indicale the
position corresponding to each tank and to exisling cross
feed position.,

If sale operation requires the use of any lanks in a specific
sequence, thal sequence mus! be identified.

8-9 FLIGHT MANEUVER PLACARD

For non-acrobalic category airplanes, there should be a
placard in Iront of and in clear view of the pilot stating: “No
acrobatic maneuvers, including spins, approved.”

f-or acrobalic category airplancs, there should be a
placard in clear view of the pilot listing the approved acrobatic
maneuvers and lhe recommended entry airspeed lor each.
il inverted llight maneuvers are nol approved, the placard
mus! have a nolalion to this effect.

8-10 BAGGAGE PLACARD

The maximum baggage load permilted should be dis-
played i a conspicuous place adjacent lo the baggage area.

8-11 PASSENGER WARNING PLACARD

A placard musl be affixed to the aircralt so that it is readily
seen in the cockpil. It will stale: "Passenger Warning — This
aircrallis amateur built and does nol comply with the Federal
Salely Regulations for "Standard Aircralt” This placard is
part ol a sel available from EAA. See Section 10-5.



~-Included in your manual is a weight and balance sheet. This
will need to be completed before the inspection.

--You will need to purchase a logbook for the aircraft, engine
and propeller. These can be separate books or just one.

~-Have handy a copy of your Sales Invoice from us.
I FEEL 1 AM READY FOR INSPECTION BY THE FAA INSPECTOR, WHAT DO 1
DO

If you have had prior contact with your FAA inspector, you will
probably be familiar with the procedures used by that office.
Different offices have slightly different procedures. Some
inspectors will help you fill out the paperwork at the time of
inspection. Others regquire that you submit the paperwork prior to
inspection. If you are not sure and there are no other builders
in your area to ask, you could call and ask the local office. Or,
you can submit the following to the Inspector’'s O0ffice.

(1) A letter requesting a final inspection.
(2). Form 8130-12 Eligibility Statement (Sample follows)
(3) Form 8130-6 Application for Airworthiness Certificate
(Sample follows)
(4). A 3-view drawing of the alrcraft or photos of topside
and front view. Include with this the following;
--Horsepower rating of engine and type of prop
--Empty weight and maximum weight at which the
aircraft will be operated.

--Number of seats and their arrangement (Tandemn,
side by side)

~~Whether single or dual controlled

-~Fuel Capacity

-~-Maximum speed at which you expect to operate
the aircraft.

(5). Estimated time or number of flights required. (Usually
25 hours for aircraft equipped with certified aircraft
engine and prop combinations and 40 hours for those
with non-aircraft engine propeller combinations).

(6). The area over which you will be testing. (Request an
area encompassing a 25 mile radius for day VFR opera-
tions. Exclude congested areas and airways, but try to
include nearby airports even if a few miles beyond the
25 mile radius.

Upon satisfactory completion of the necessary final FAA
inspection of the aircraft and whatever ground tests may be
required, the FAA Inspector will issue your amateur-built
"Experimental” Airworthiness Certificate. Along with the
certificate you will be given certain "OPERATING LIMITATIONS"
under which you must operate the aircraft.



Operating Limitations

13-1 MANDATORY TEST FLIGHT PROVING PHASE

Alt amateur-bulit sporl nircralt as well as standard alrcraft
have federally imposed operating limitalions.

Upon salisfactory completion of the necessary linal FAA
inspection of tha aircralt and whatever ground tests may be
required, the FAA Inspector will Issue your amaleur-built "Ex-
perimental” Alrworthiness Carlilicate.

He will also Issua a fornm letter establishing the operating
fimitalions applicable to your aircrall during ts mandatory
flight proving period. These Special Alrworlhiness Experi-
mental Operating Limilations muslt be displayed In the alrcralt
al alltimes. (See sample Oparating Limitations, Figure 13-1).

The operating limitations imposed on the aircraft during
its Night proving period wilt be more stringent than those Is-
sued later aller the mandatory flight tesling phase has been
completed.

This phase may begin with the issuance of the aircraft's
initial alrworlhiness certificate and the original operating lirnl-
tations. Al this lime the FAA Inspeclor will acquaint you with
the requirement for a mandatory flight test and proving
period. This llying will be confined lo an assigned flight area
‘approved by the FAA Inspector.

The presence ol the FAA Inspeclor is not required, by
regulalion, at the initial flight of the experimental amateur-bullt
aircralt. If tima permits, howevar, it is nol unusual for him to
atlend.

I he deems necessary, the inspector could issue a permit
for a single flight within the boundaries of the airporl and,
upon wilnessing the sale completion of the lesl, issue a
further permit for more extended flights within the permissible
area.

A lremendous responsibility for the safe operalion of the
experimental aircralt rests on the FAA Inspeaclor. If the plane
has any new and unusual fealures he will naturally tend to
treal its first flights with care. Also pilot qualilication and skill
is a consideralion.

13-2 PURPOSE OF THE FLIGHT TEST PERIOD

A Hlight test period Is necessary to show 1o the FAA thal
the aircralt Is controllable throughout its normal range of
speeds and throughout all the maneuvers to be executed. It
will also servs to prove that the alrcraft has no hazardous
operating characterislics or design lealures.

13-3 DURATION OF MANDATORY FLIGHT TEST PERIOD

For standard aircraft type engines: When an FAA ap-
proved aircraft engine/propeiler combination Is installed lhe
llight test period Is usually limiled to 25 hours ol flight time.

For non-afrcrall lype or aulomolive engines: An aircralt
equipped with such an engine s required lo be llown for a
longer tes! period, usually at least 40 hours, to prove ils
reltabillity.

NOTE: It should be understood that the local FAA Inspec-
tor has the primae responsibility in determining the extent of
the flight tes! period to be required for your aircrafl. He is
permilled lo exercise considerable discretion in extending or
in reducing the number of hours required to be llown during
this period.

13-4 FLIGHT TEST AREA

The FAA Inspeclor will authorize the flight lesls lo be
carried out in a designated and finiled lest area, usually,
within a 25 mile radius of the aircralt's base of opcrations.

He will insure that the area selecled Is nol over densely
populated areas or In a congested alrway.

In assigning the flight lest area the FAA Inspeclor may
modily the size and shape of the area to suit the hest pur-
poses ol the flight test program. In some localions, particu-
larly around bigger cities where air trallic is heavy, a flight
test area may not be practical. The builder inust be prepared
lo expect {hat an approved flight test area may not be the
one chosen by him as the most convenient.

13-5 OTHER LIMITATIONS DURING THE FUIGHT TEST
PERIOD

As a rule, the carrying of passengers or other crew mem-
bers will not be permilled unless necessary to the sale oper-
ation ol that alrcrall.

13-6 AIRCRAFT FLIGHT LOG

During the tlight tesl period, the pilol should record the
aircrall flight history in an appropriate log book. This should
be in addition to any engine lachourmeler or engine hourme-
ter that may be installed in the aircraft.

Specilically, the duration of each individual lligtt should
be recorded including the number of landings made.

A full description of any mishaps, however minor, or any
experiences nol enlirely normal that occur during the llight
experience period should also be duly recorded.

Although not required, it is strongly recormmended that all
operating data be recorded flight by flight. Such information
as alrspeeds, cylinder head temperatures, oil temperatures
and pressures, alliludes and free air temperatures, elc., will
be very valuable and may be used lo determine or eslablish
the various perlormanca figures and operating characteristics
ol the aircraft.

Although the FAA Inspector is required by law to apply
certain basic restrictions permanently o the amateur-built
aircraft he is certilicating, he can apply whalever other fimita-
lions he deerms necessary al his own discretion. Unlorlu-
nately, nothing in the regulations states that the initial restric-
tions are required lo be removed alter successful complation
of the test period . . . they only may be modilied.

Alter the mandalosry flight test period . . . then whal?



Repairingan’'s certification

The Repairman’s Certilicate is applied for using the applicalion from 8610-2, avallable
from the local FAA offices. You should ask for this when you apply for your linal inspection
on your alicrait. You should also be familiar with the Appendix D of FAR part 43. (Items
included in the Annual Condilion Inspection.)

The Repaliman’s Caeslificale Is only available to those who have built 51% or more of
the specilfic alrcraft they are having Inspecled.

Every twelve calendar months a condition inspection is performed in accordance with
Appendix D ol FAR part 43. The repairman has to Include the alrcraft total time in service,
the name, the signature and the cerlilicale type number of the repairman or A & P, who
does lhe examination.

A&P mechanics must do the Annual Condition Inspection for those who are non-builders
who own an amateur-built aircrall. On those alrcralt’where the builder has a Repairman’s
Certificate, it is recommended that from tima to time the Annual Condilion Inspection ol
those aircrait be done by an A&P simply as a check on the builder/repairman’s wotk. One
legal representative recommends thal every other Annuat Condition Inspection for a bullder
holding a repairman’s cerlilicale be done by an A&P mechanic.



AFFIDAVIT OF OWNERSHIP FOR AMATEUR-BUILT AIRCRAFT

U.S. Identification Number

Builder's Name

Model Serial Number

Class (airplane, rotorcraft, glider, etc.)

Type of Engine Installed (reciprocating, turbopropeller, etc.)

Number of Engines Installed

Manufacturer, Model, and Serial Number of each Englne Installed

Built for Land or Water Operation

Number of Seats

The above-described alrcraft was built from parts by the undersigned and
I am the owner,

(Signature of Owner-Builder)
State of

County of

Subscribed and sworn to before me this day of

My commission expires

(Signature of Notary Public)

AC Form 8050-88 (9-75) (0052-00-559-0002) Supersedes previous edikion



TUMIED STATES OF AMERICA DEPATTMENT OF TRANSTONTAHON
FEDENAL AVIATIOH ADMINISINTATION MIKE MONNONEY AFNOHAUTICAL CENTER
AIRCRATT fIEGIS THATION APPLICATION CERNT. ISSUE DATE

UNITED STATIEES
REGISTNATION NUMDER

ACNAT T MANUFACTUNER & MODEL

RANS §-9

AINCAAF T SERIAL No.

1288054 FOR FAA USE ONLY
TYPE OF NEGISTRATION (Check one box)

X1, individual [ 2 Parinership 13 3. Corporation [ 4. Coowner 15 Gov!. [1B Foreign owned
Corporalion’

NAME OF APPUICANT {F'orson(s) shown on evidence of ownership. If individual, give Iast nama, lirst nome, and
middla initlal.)

@ Johr 0. Amateur

TELEPHONE NUMBERN: ( ) -
ADDRESS (Permanent malling address for flrsl applicant lisind.)

Numbar and slreel: # 1 BU 1 ‘ d" 1 t Road

Aural Aoufe: ' \ 2.0. o
cuy SIALE Zir CODE

ANYTOWN  USA

O CHECK HERE IF YOU ARE
ATTENTION! Read the {ollowing s signing this appilcation.

A [alsn or dishonest answer to gny question
Imprlsonment (U.S. Cndg, Titlo 18, m1).

I/WE CERTIFY:

(1} That the abo Kiait 1s owgl:d by the undarsigned applicanl, who s a c!Wzon {Including corporations)
of the Unitod States. .

[For voling trust, give

CHECK ONE AS AP,

wo ol trustos: . )
PRIATE;

a. {3 A residant alion, with alien regisication (Form 1154 ar Form 1-554} No.

5. [ A totrign-owned corporation nrganized and dolng business tnder the Inwy of (stale or poseracion)
. and snid nhicrait s based and primarily used ln tha United Stalrs. Aecords
ol Night hours arn avaiinble inr Inspectinn sl

(2) That the aircralt Is nol regislerrd under the taws nf any forelgn country: and
{3) That legal evidence of owoership iy atinchod or has been [iled with the Federal Aviation Adminisiyation

NOTE: if executed lor co-ownership all appiicants must sign. Use reversa sida If necessary

TYPE OR PRUNT NAME BELOW SIGNATURE

SIGNATUINE TITLE DATE

D :

Z2¥| John Q. Amateur Builder/Quner 3/16/88
b R

& z 2| SIGNATURE TITLE DATE

20 - /

1561 Zﬁ(\/\/\ (._x‘ /\/Hr« v -_"

ng sr}xw\rune 1TLE DATE

Ham

NOTE: Pending receipl of the Certificate of Afrcratt Negisteation, the alicrall mnay ba aperated fnr a period nat

In nxcess of 90 days, during which time the MNK copy of this application must be carried in the air-
craft

AC TORM 8050-1 (1-83) {0052-00-628-9005)




O.M.B. NO. 2120-0018

0

US Deportment
of konspor iohon

© Aol Aviation
Vilration

ELIGIBILITY STATEMENT
AMATEUR-BUILT AIRCRAFT

Instructions: Print or type all inlormation except signature. Submit
original to an authorized FAA representalive. Applicant completes
Seclion | thru Il Motary Public completes Section 1V,

I. APPLICANT INFORMATION

Mr. John Q. Amateur

Name e e e et e = e
agaess__#1 Build-it Road Anygown

Mo. & Sueat / City State Tip
Telephone No. i Ny, l s

esidencao usines

Y
i1. AIRCRAFT INFOR y
- R

Model RANS S-9 Engine(s) Make otax 503
Assigned Serial No. 1288054 gine(s) Serial No.(s) 3572333
Registration No, _ N1234Y Prop /Rotor(s) Make ___O LT D2
Aircralt Fabricated: Plan D kit 3 \ Prop./Rotor(s) Sertal No.(s) _

. MMTIOR\LIGIBIUTY STATEMENT OF APPLICANT
The major portion of the alorementioned aircralt was (Wgricated and assembled for education andsor recreation. | have evidence
lo support this sltalement and will inak ailable 1o 1R AA upon request.

s ‘ Slnlemnn_( v-“r* \ Applicant’s S1gnn!ur; o
AT Joloy O Mmaloa .
f IV. NOTARIZATION STATEMENT
- g Molaized
e sl be
29

FAA Form 8130-12 (11 8J)

Figure 9-6

B US. Covernment Printing Office 1943~461 813,21841



No cnrtiticate may be issucd unlass a completed nppticpliou Ui g '

form has bean received {14 C.F.R.-21) } ORI N T O oo
11
U.5. DEPARTMENT OF TRANSPORTATION INSTRUCTIONS — Print or typn Do notwiite in shaded areas, 1heae are tor FAA
FEDERAL AVIATION ADMINISTRATION use onfy. Submit original only to an autharsed TAA Represeatative Hoaddition.? cpoace
15 eautired, use an altachment. For special ihght permts complete Secuons amt VIor
APPLICATION FOR AIRWORTHINESS CERTIFICATE (viasapplicable
1. REGIS TAATION MARK 2. AIRCRAFT BUILDER'S NAME (Maka) 3.AIRCAAFT MODEL DESIGNATION [4.YR MIG. 1 FAACODING
N1234Y John Q. Amateur RANS S-9 88
<§ s. AIRCRAFT SERIAL NO. . ENGINE BUILDER'S NAME (Adake/ 7. ENGINE MODEL DESIGNATION B
x @
e, 1288054 Rotax . 503
;5‘3 8. NUMBER OF ENGINES 3.FPROPELLER BUILDER'S NAME fAMaksl 10.PROPELLEN MODEL DF.SI4(‘:N/\HON TLAINCAFT IS:
- 1 Sterba Wood 64 x 44 ]N[w] ]usw] | mront.
APPLICATION IS HEREBY MADE FOR: (Check applicabla itams! e
NIRE STANDARD AIRWOR [V INESS CENTIFICATE dindicate categaryt|  [normat]  Jutiny [ [acnosatic [ Jinanseont | [ cuoen [ [ satioon
8 [*9l X [SPECIAL AIRWORTHINESS CERTIFICATE (Chack appropriata itoms)
B3
24 UMITED
Q -
e i . ] CLASS!
u‘"; L) PNOVISIONAL (indicate class! 1‘4 CLASS 1
=] ™ TAPRt
Q P4 04 AGRICULTURE ANG PEST CONTROL. 25 AERIAL SURVEYING 3 M"WFAH‘HSING
w £ . . fiar e e e _— YRARNL
z 4i NS I RiC I ED ndicate oparation to A3 FONEST (Wildhifa conservation! 8 PAYNOLLING ‘. WEATHER CONTROL
o ) 'R OTHER (Sgecity!
[
a4 iR 1 NESEARCH AND DEVELOPMENT | 2 [X |AMATEUR BUILT 1 £XHIBITION
g t EXPENIMENTAL f(Indicat tionis) . i
= 4. to bdconducw;l neicato oparationts [ RACING s, CREW TRAINING [ MK SURVEY
- L
x g X 0 10 SHOW COMPUANCE WiH |
(_J_. i 10 FERRY FLIGHT f nA TGRS, MAINTENANCE OH S TORAGE
- 3 ™
: SPECIAL FLIGNT PENMIT (indicata :
s M opatation to be conducied, then 1. EVACUATEFROM/ DANGEN
N ey oo vevares el 3 OPENATION IN EXCEX B CERTIFICATED TAKE-OFF WDIGHT
* i DELIVERING OR EXPO s’ PRODUCTION FLIGHT TESTING
c [ 6] |MULTIPLE AIRWORTHINESS CERTITICATE (Chock ABOVE “Rastrfled Opadgion™ oY “Standard™ or “Limited, " as applicabie |
A. REGISTEMED QWNER (As shown on certificate of aircralt registration) \ IFDEALER, CHECK HERE -———P—L

NAME

John Q. Amateur

B8.AIRCRAFT CERTIFICATION BASIS (Chack applicable bloc

ytown
nu\n items asgdicated)

|

) AIRCNAFT SPECIFICATION OR TYPE CERTIFICATION DATA SHEET AlR NTHINESS OIRECTIVES (Check if sl applicable Al)'s comphied with and give
- and Revision No.) Iatesi /g No.)

3

T AIRCNAFT LISTING (Give paga number(sl) ‘ \ SUPPLEMENTAL TYPE CERTIFICATE List number of each STC racorporated)

[

«© .

4 /e

v |C. AIRCRAFT OPERATION AND MAINFENANCE RIQOR S\

E CHECK IF RECONDS IN 10 AIRE C 10 tEnter tor used aiccralt only) EXPEAIMENTAL ONLY [Ertter hours Howa since 1ast neriificate 1ssued
4 COMPLIANCEWITH 3 Jorrenewed!

3 FANG1.173 -0-

o

= D.CERTIFICATION — | hereby certily that | am flie owner {or his agent] of the aircralt doscribed above; that the aircraltis registered with the Fedaral Aviation

Administration in acccordance with Section 5

ul the Fedaral Aviation Act of 1958, and applicable Federal Aviation Regulations; and that the airgrall has
been inspectad and is airworthy and eligiblg S

he airwarthingss.certilicate requested.

DATE OF APPLICATION NAME AND TiTLE (Prntor type! SIGNATURE

206 &% Jc)-,,\ QR malevr Q\O/‘u\ @ /\)n(t/(cgg/

A. THE AIRCRATT DESCRIBED ABOVE HAS BEEN INSPECTED AND FOUND AIRWORTHY BY: (Comg4e{e this section only if FAR 21 183 (d] apphies)

=z 3 FANPART 121 OR 127 CERTIFICATE HOLOER (Grve CERTINICATED MECHANIC (Grve CEMTITICATED REPAIR STATION (Grvn Cortilicaie
o )2 Caertificate No.} . k] Certificata No.) 1 Ne.J
> S
8%; AIRCAAFT MANUFACTURIA (Give namn of firm)
Suz|s
zUuJ
S4a>
K DATE ) NTLE SIGNATURE
{Check ALL appiicable blacks in items A and (V) THE CERIIFICATE NEQUESTED

“>‘ =z | A.Vlind that the aircralt described in Section | or VIl meets requirements for: 3 AMENOMENT OR MODIFICATION OF CUNATNT AIRWORTIINIT SG CERTIEILATE

=9

: : 8. Inspoaction for a special Nlight permit under section VIl _{FAA INSPECTOR _. . S -
$Zu| wesconductedby: CERTIFICATE HOLDER UNDER L LIAAG‘.’: jjlm 1210R 12/ { llAHMS
win
5 WiEIDATE DISTNICT OFFICE LI DESIGNEE'S SIGNATURE ANO NO. CAAINSPICTON'S SIGNATURE

Tx N

aw 1

wo Y

-4 I

L ‘

FAA Form R130— 8 {4.80) SUPFASENES PAEVIOUS FDITION " U.S. GOVERNMENT PRINITING OFFICE: 615 064/147



AN BOLT GAUGE

=
=
=
=

_—_—_J‘ —3‘ —
“3 o3l — s ] — s ] — s
- 6 BT S, — — % — 6
-7 A B -7 — 7 — 7 —_s, —
o ol —y —— o —10 - 10 — 10 — 10
k - n — W]y - 1 — - —_ 1 —_
— 12 -~ 17 _ 17 — 12 —_12 — 1 —_ 17 — 17
— 13 =13 —_—13 — 13 —_—) -1 —_— 1 — 13
— V4 R ST —_— 1 —— 4 — 14 —_— —_
—-:3 =13 ) — s — 13 —1s - 13 —13 — s
— 16 LR QRSSO — 14 —_— 14 — 16 P -—
-l -t g —u | = —17 ____"3 —
— 20 =20} — 39 ~— 10 — 10 —120 — 10 — 20
— 2 - 112 — ~n — 2 —22 —_—n _—11
— 1) =l -~ 23 1 R k| — 1 —_—
—u —2 4 — 2 — 124 — 14 24 —_4
— 1% -2 — 15 -—1% —125 —— 1 25 —_ 2
— 26 —~ 26 — 164 — 26 N ¥} —14 — 24 —16
- A P —17 —17 —17 -1 —17
— 30 -~ 30 — 0 -— 30 -0 —_]0 — 10 —_0
- "V —y — — 3 — — —n
— 32 -=132 — 32 —_—32 — -—12 _1 —12
— 3] -133 — 13 —13 _ ) —_—1 —MN —_13
— 34 R LN QD — N — T —_ — 4
— 38 ~ 35 — —s — —_% —s —_—s
— 36 -4 —Js p— I — s — 3 — 1 — 1
— -y —_—37 —_ —_7 —7 —_7 —_—7
— 40 40 ) g -— 40 -— 40 - 40 —_— a0 — 40
— A ~— 41 —_— — —_ je——y —a —_—
— 42 — 42 —_—1 —_—2 —_—a2 — 4] —_—2 —_—
— 4] — 4] — 43 —_— 43 —— — 4] —_—a —
— 4 R Y — —~— — 4 — —
— 43 —A3F s —s Y — 4 __:; ——:;
—d8l —ael | —ae | s — 48 a8 —_—b
—4 7 — 4 — 4 — 47 —_—a —7
=30 ] —30)_ 4 — 30 — 30 — 30 50 . 30
AN3 AN 4 ANS ANG AN7 ANB AN ANL1O
/16 1/4 }5/16 l/8 7/16 1/2 9/16 5/8
CLECO SIZES AND QUANTITY
QUANTITY SIZE

12 NO. 40 SILVER (3/32)

24 NO. 30 COPPER (1/8)

6 NO. 11 GOLD  (3/16)




L JLTS (DRILLED AND UNDRILLED)

AN3-AN8 AIRFRAME BOLTS

AN3-AN8 CADMIUM-PLATED STEEL
i

NUT AND COTTER PIN SIZES

A non-corrosion-resislant steel machine
bolt which conforms to Specificalion

MIL-B-6812. Cadmium plated lo Speci- @ DIAMELER

i
ficalion QQ-P-416.

Available with or withou! single hole through shank and/or single
hole through head. Examples of part members for a cadmium plaled

sleel boll having a diameter of 1/4" and nominal lenglh of 1".
ANA-6 (For drilted shank)
ANA-6A (Designales undrilled shank)

AN PLAIN CASTLE

DIAMETER NUT NUT COTIER

NUMBER AN AN PIN M$

NUMBER | NUMBER NUMBER
ANI......... M ANI1S.3R | ANDIO.2Y M$24445-122
ANA.. ., ..... e ANIIS.AR | ANDIIO.4 MS24645.132
ANS. . ....... k0 ANIIS.SR | ANJIO.S M$24645.132
ANG. . ....... % ANIIS.6R | ANIIO 6 1$24665.281
AMZ ... .0, " AN31S.7R | AN3IO7 MS24665.28)
AMS .. ....... A AMIIS.8R | AN310.8 M$24665.28)

ANAIIG (Drilled head, drilfed shank)
ANAHGA (Diilled head, undrilled shank)

HOW TO DETERMINE GRIP
{Subtract Fractlions Shown Below From Length Of Bolt)

For Stee! and Aluminum Alrcraft Baolts

*Formula does nol apply for AN4-3. Gilp for ANK.3 Iy Y

AN2 ANA4 ANS ANS AN7 ANS
AN 3 AN NUMBER, Diometar, and Threads per inch 10.32 Ve o8 | %e 24 | % 24 | Ve 20 | % .20
7O
AN 8 Grip = length less............... "Y1 Wi e YAy 94, YAy i
DASH NUMBER — NOMINAL LENGTH
~3... % —&, .. Y% —11..1% ~14.. 1% =17..% —22..2% -25..2%
—4... % -7... % —~12..1Y, ~15..1% -20., 12 ~13..1% ~28..2Y,
-~5... % -~10.. 1 —~13 1R -~16..1%, —-11..1Y —14. . 2% —=17..1%
. —-130. . {
PART IDENTIEICATION
Use the above chart to determine lengths of bolts. Diameters
are as follows:
Use the parts catalog for other part identification. The

drawinges deplct a falrly accurate likeness of the real
parts such as tubes and certain brackets are

thing. Other
labeled by part number.

Again,
to conifm part identity.

reference the code to catalog




06-v-6

39v13SN4
IT 310400 9-S
S

14

\
 TIETTEEEIERE

Mt it EE b
R

_QWF

QNW/

[-T00



001-2

—.5-6 COYOTE 11 FUSELAGE
# PART NAME PART NO QTY  _ PRICE
1. Fuselage F-FUS 1 $1,750.00
2. Bilver Clecos #40 #40CLECOS 4 .85
3. Copper Clecos #30 #30CLECOS 12 .85
4., Gold Clecos #11 #11CLECOS 12 .85
5. Cleco Pliers CLECO PLIERS 1 10.00

9-4~90



.

01-1

RANS S-6 COYOTE 1 SELAGE E Y

1. The fuselage comes pre-welded and painted ready for assembly.
Attaching nut plates to the various tabs 1is the only assembly
required. The exact location of these nut plates will be called

out where applicable.

2. Inspect the forward strut attach tangs at the lower 8§-2
location. (See Figure (01-02). These should be drilled 5/186".

3. Before proceeding to the next section inspect the fuselage
cage for damage.

4. The fuselage tailcone assembly will be completed after sub-
assembly of the following sections.

!

S-1

}1 — é

| | |

S-2 SEAT LANDING GEAR S-3
TRUSS TRUSS
DRILL 5/16"
THROUGH TANGS FUSELAGE SIDE VIEW
IMPORTANT: DRILL FIGURE 01-02

ONLY THE FORWARD ONES.

9-4-90



06-8-6

T33HM WANIWNTY NNdS
ONITIVLISNI 41
) W/T T 440 LND

u

1
1 /
Q= L_\ /Z : dv30 ONIONVYT NIVW
l =0y [T 310A0J 9-S
£ ;- \
/ T

1-200



“

5-6 COYOQOTE TI MAIN GEAR

002-2

# PART NAME PART NO QUAN PRICE
1. 1/4" Thick Washer AN960-416 8 .03
2. 1/4" Shear Nut AN364-428A 4. .20
3. 1/4" Bolt AN4-16A 4 .45
4, 3/16" Shear Nut AN364-1032A 2 .15
5. 3/16" Thin Washer AN9B60-10L 4 .03
6. 3/16" Bolt AN3-11A 2 .25
7. Main Gear Axle Socket LG-A-350C 2 25.00
8. Axle X LG-AXLE 2 10.00
9. 5/8" Wheel Bearing (W/Wheel) ©5/8-BEARING 4 3.00
10. 5/16" Bolt (W/Wheel) BOLT-5/16 6 1.00
11. 5/16" Nut (W/Wheel) NUT-5/16 6 .20
12. 8" Wheel Half (W/Wheel) LG-W1/2 4 36 .00
13. 8" Tube (W/Wheel) LG-TU 2 7.00
14. 6" Tire (W/Wheel) LG-T 2 12.00
15. 5/8" Shim 5/8-SHIM 4 .50
16. 5/8" Loc Nut 5/8-L0OC NUT 2 1.20
17. Gear Leg LG-GL 2 35.00



02-1

NOTE: It is recommended to assemble the gear prior to any
assembly or covering. PLEASE NOTE: If you are assembling the
Hegar »sluminum wheels you will need to cut off the axle
socket 1 1/4". Trim off axle as required. See parts drawing.

1. From the parts drawing and list collect +the required
components for the maln gear assembly.

2. Observe the gear legs very closely. You will notice a
slight curve to the tubes. This curve must be placed so it
is up. To help mark the tubes, lay on a flat surface and
affix a strip of masking tape to the curved out side. This
will assure proper orientation. Also mark one LH and one RH.
After they are drilled you won"t get them mixed up.

3. With the fuselage cage upside down insert the gear legs
into each socket (with the curves to +*the plane’s top).
Measure each gear leg, they should be of equal length to
assure complete insertion. Mark from each side, remove and
drill through the gear legs with a 1/4” bit. Use the pre-
drilled holes in the sockets for location and guides. Drill
from each side and bolt. NOTE: During final assembly apply a
"ring" of clear silicon to the opening of the fuselage gear
socket .

4, Insert the main gear axle sockets onto the gear legs.
Measure the total length to assure each socket 1is equally
inserted. If the legs are not of equal extension it is oaky
to move 1in/out the main gear axle sockets accordingly.
Before drilling and bolting the sockets must be aligned.
Temporarily insert the wheel axles into the _inner ends of
the axle sockets. Clamp a straight board or angle of 62"
length on the gides of the axles %o align the two axle
sockets. Install the wheels, brake assembly onto the axle
and cut off excess inboard. Mark and remove to drill through
3/16". Disassemble the sockets from the legs, apply a ring
of silicon to the inside of each socket, insert onto legs
and bolt with 1/4" bolts with the heads facing forward.
NOTE: Apply the silicon after covering fuselage.

This completes the main gear assembly. For wheels and brake
assembly turn to BRAKES.

5-4-90



68-8-¢1

4v39 3SON
II 310A00 9-S

"dvg Mol 40
3SN MOTTY 0L 37GAIW NI SNId ¥31100 31v307
N .

/
LT
/
91
9 _—
z{ 14 /
= | / S
, /e !
: & / 9
| L/I" 1/ ’ /%/®\
i l '“ «‘)
8 K
i 9 b2 \l/ \L \ T
6 l/ [/ @:@ 'T\“SZ 3
8 é L//:
/S 9t
l /
= i

1-£00



5-6 COYOTE II NOSE GEAR

003-2

# PART NAME PART NO QUAN PRICE
1. 3/16" Shear Nut AN364-1032A 1. .15
2. 3/18" Thin Washer ANS60-10L 2 .03
3. Stop Ring, 1 5/8" x 2 7/16" NG-SR-1 5/8x2 7/16 1 1.00
4. 3/16" Bolt AN3-20A 1 .30
5. Loc-Tite, Blue LOC-TITE BLUE 1 5.00
6. 1/4" Shear Nut AN364-428A 5 .20
7. 1/4" Thin Washer ANS60-416L 4 .03
8. Steering Linkage NG-SL 4 g.30
§. Nose Gear Strut NG-STRUT 1 55.00
10. Steer Horn NG-SH 1 8.00
11. Large Cotter Pin MS24665-285 2 .10
12. Grease  mememmmm——— Supplied By Builder
13. Fork NG-FORK 1 40.00
14. 1/4" Plastic Washer PW-4 4 .20
15. Wheel Bushingk NG-WBx 2 1.00
3/4" x .058 x See Below
16. Spring 4259 1 8.00
17. Axle, 4130 NG-AXLE 1 5.00
6 1/4" x 5/8" x .058
18. 6" Tire (W/Wheel) LG-T 1 12.00
19. 6" Tube (W/Wheel) LG-TU 1 7.00
20. 6" Rim (W/Wheel) LG-W1/2 2 10.00
21. 5/16" Bolt (W/Wheel) BOLT-5/16 3 1.00
22. 5/16" Nut (W/Wheel) NUT~5/16 3 .20
23. 5/8" Wheel Bearing 5/8-BEARING 2 3.00
(W/Wheel)
24. Steer Rod, LH, 1 1/2" NG-ROD/LH1 1/2 1 2.00
25. Steer Rod, RH, 2" NG-ROD/RH2 1 2.00
26. 1/4" Bolt AN4-22A 1 .50

*Fabricate by cutting tc‘&eﬁg%héfrom 3/4"

Tf—83$nS—Ihﬁ,Siogk—Nhee%“ﬁgg“ﬁ‘bength—ﬁf—r’378

£ UsingThe-Spun Aluminum Wheedt—tse A L€ngth Of 1 374"

.058 aluminum stock. Q rouOeD

- \L 3/Lf \

12-8-89



03-1

KANS 5-6 COYOTE ITI NOSE GEAR ASSEMBLY

.

NOQTE: Keep fuselage upside down for nose gear assembly.

1. Select all the parts for the nose gear except for parts
5, 6, 8, 24 and 25. These will be used during rudder pedal
assembly.

2. Using a light oil or grease 1lubricate the nose gear

column from the welded on bearing ring up.

3. S1ip the column into the lower swivel bushing on the
fuselage. Fush it in at least 6". S51ip on the 1 5/8" x 2
1/4" stop ring followed by the steering horn. Push in the
column wuntil it inserts into the top swivel bushing and
bottom out the bearing ring on the lower swivel bushing.
NOTE: The steer horn and bushing will be positioned after
the fork assembly.

4, Assemble a wheel to the fork by first checking axle
insertion into wheel bearings. If the axle will not easily
slide into the wheel, spin sand it on a belt sander or 7"
disc sander until it does. 0il and insert with the 3/4" x 1

7/716" aluminum bushings on each side. NOTE: If you are using

the optional aluminum mag wheels cut the bushings to a
gv ‘ length of 1 3/4".

5. Turn the fuselage right side up. Push the c¢olumn tight

against the lower swivel bushing. Push down the stop ring
and steer horn. View the fork top and steer horn from above.
Line them up parallel and drill through from each side of
the steer horn with a #11 drill bit. Bolt with an AN3-20A.
NOTE: If the stop ring and horn do not elide over the
column easily the paint may need to be removed. This can be
done with lacquer thinner. Re-paint as required.

6. While rotating the nose column, oil the swivel bushings
with a light machine o0il. This will be required at least
every 30 to 50 hours of operations. Disassemble and clean
and re-lube the spring every 100 hours or as required. If
nose spring becomes "sticky" it will most likely be from
dirt and lack of grease. To service, weight tail and tie
with nosewheel off ground. Remove, clean and re-assemble.
Use weight of aircraft to depress spring for bolt insertion.
Inspect bolt every pre-flight for wear. Replace if bolt
shows signs of "grooving".

5-23-90



06-7-6

S-6 COYOTE T1I

FLOORBOARD

1-+00



—5-6 COYOTE II FLOORBOARD

004-2

i PART NAME PART NO QTY PRICE
1. 3/16" Bolt AN3-5A 10 .15
2. 3/16" Wood Washer ANQT70~3 10 .20
3. Floorboard FB-FB 1 28.00
4. 3/32" Aluminum Pop Rivet 40AFR1/8 20 .10
5. 3/16" Nut Plate K-1000-3 10 .40

9-4-90



06-€2-6

Svaid ¥3aany
IT 310A00 9-S

1-v¥00



004A-2

S— YO ]

# PART NAME PART NO QUAN PRICE
1. Left Pedal Assembly RP-ASSY-L 1 60.00
2. Right Pedal Assembly RP-ASSY-R 1 60.00
3. 3/16" Bolt AN3-6A 8 .20
4., 3/16" Large Washer ANS70-3 8 .20
5. 3/18" Shear Nut AN364-1032A 8 .15

5-23-90



“

04-1

—FLOORBOARD INOSTALLATION

1. Rivet the 3/18" nut plates to the top slide of the two tabs
located on the bottom of the 5-1 bottom crossing tube. These
serve as cowl tabe. (See Figure 04-02)

2. The floorboard comes pre-cut and finished, ready to position
and bolt in place. Locate and clamp the floorboard as shown in
Figure 04-02. HINT: Pull the nose gear out enough to slip the
floorboard in from the top. Turn floorboard 90 degrees to insert
then rotate into position. The floorboard front edge will be
attached to the firewall floorboard attach angle. This is done
AFTER the firewall is installed.

FLOORBOARD FITS FLUSH WITH
X — — CARRY THROUGH
— P e g — T
EEIRN
/// I N N
/// : \\\\\
V74
o | ANV
“ 'I ANN
FIGURE 04-02 /,7 | N
7’ |
/ |

7 i
T tﬂfiﬁy\rﬂ

Drill up from the bottom with a #11 drill bit. HINT: Use a wood
block placed over the top to prevent splintere. Be sure to drill
the two tabs out in the middle of the floorboard. Bolt the
floorboard as per the parts drawing.

RUDDER PEDAL INSTALLATION

3. Determine the left and right rudder pedal assembly. The left
unit will have the link rod tab pointing forward and welded to
the outside of the inside pedal.

v f

9-4-90



04-2

E" 4. Locate the rudder pedals as per Figure 04-04 and drill and
bolt. Check the position for center alignment with the nose strut
and parallel alignment with the fuselage forward bottom crossing
tube. _NOTE: Check that the bolts will not interfere with diagonal
fuselage braces under the floorboard.

ks

FWD

RUDDER PEDAL POSITIONS TOP VIEW

H@)

o ‘ : g n r:_ijq

‘Kl 1 ol ..
5 7/8" 5 7/8

4 3/8" 4 3/3}75??;\\
Y /

FIGURE 04-04

NOTE: See nose gear for parts selection.

5. Screw together with a small drop of Loctite the steer rods
and steering linkage. The LH steering rod and linkage assembly
should be adjusted to an approximate total length of 3 1/2" and 3
7/8" for the RH. Assemble the rod linkage assemblage to the TOP
of the steer horn and _INSIDE of the »adder pedal tabs. Final
adjustments will be made upon radder installation.

9-4-90



06-8-8

SEE TRIM WHEEL (FLAPS/AILERONS)
FOR ATTACHING HARDWARE FOR
ROD END #16. 22

MI1LS 10YLNGD
11 310A00 9-S

o

1-400



06-L1-9

ATAW3SSY 331 XOILS T0¥LINOD

[T 310A0J 9-S

1-v500



005A-2

S-6 COYOTE ITI CONTROL STICRK TEE ASSEMBLY

B PART NAME PART NO QUAN PRICE
1. 3/16" Shear Nut AN364-1032A 2 .15
2. 3/18" Thin Washer AN960-10L 2 .03
3. Safety Wire SAFETY WIRE 1 5.00
4. Teleflex Retainer W-TEL-R 2 2.50
5. 3/16" Bolt AN3-4A 2 .20
6. Large Cotter Pin MS24665-285 1 .10
7. Control Stick Tee CS-TEE 1 10.00
8. Aluminum Sleeve 3/4x1/2-3LEEVE* 1 1.00

3/4" x .058 x 1/2"%
9. Zip Ties N-TIES 5 .20

5-17-90



06-£1-§




S-6 COYOTE II AILERON CONTROL CABLE SYOSTEM

005B-2

B PART NAME PART NO QTY PRICE
1. Small Cotter Pin MS24665-134 6 .10
2. 3716 Bolt AN3-13A 2 .30
3. Cable Keeper C-K0 8 1.50
4. Pulley AN210-2A 6 7.50
5. BSafety Wire SAFETY WIRE - -——-
6. Spacer Bushing, 1/4" x 1/4"% SB-1/4X1/4% 2 1.00
7. 3/16" Bolt AN3-16A 2 .40
8. 3/18" Shear Nut AN364-1032A 10 .15
9. Turnbuckle RL-335-AT 2 25.00
10. Aileron Cable CS-AILCAB 2 5.00
11. 3/16" Bolt AN3-5 2 .45
12. 3/16" Clevis Pin COMES W/#14 2 .50
13. Hummertang T12-HT6 4 .75
14. Shackle RL-205-T 4 1.00
15, 3/18" Bolt AN3-4A 2 .20
16. Small Loec Ring "COMES W/#14 2 .20
17. 3/16" Bolt AN3-T7A 2 .20

¥Builder Fabricates From The 3" Length Of Aluminum 1/4" X .035 Stock
Provided.



g

05-1

S-6 COYOTE II CONTROL STICK ASSEMBLY

1. Refer +to the parts catalog and select +the required
components for assembly.

2. Install the control stick torque tube aft of floorboard on
the square tubes with one hole pre-drilled. Use the pillow block
to locate the other hole. Drill the LOWER hole of each control
stick connect tube to 1/4" diameter.

3. Greazase the inside of the connect tube pivot bushing, the
bearings and the ocutside of the control stick torgque tube’ s pivot
stubs. Slip the control sticks onto the torgque tube with the

washers and bearings in the order shown in the parts drawing.
Run the on the 374" rat until it takes out all the play in the
stick but is not to tight to caunse binding.

4. Assemble the control stick link tube as per the parts page.
Assemble the unit to the control stick connector tubes. Adjust
so the sticks will be parallel. Include the aileron cable as per
Figure 05-04.

{

~<

.

Y

~

FORWARD

LINK TUBE
AILERON CABLE

AN4-10A

FIGURE 05-04




05-2

5. Grease the inside of the control tee and pivot stub and slip
it onto the stub. Bolt the (2) teleflex retainers in place as

per the parts page.

6. Fabricate a bushing 3/4" x .08 x 1/2" long and install by
slipping on firm against the control stick tee. Drill vertically
through the bushing and stub with a #40 drill, debur and cotter

pin to retain.

7. Assemble the six pulley assemblies to the proper locations

as shown in the parts drawing. Position the cable keepers as
depicted, do not tighten the bolt until the keepers are in the
final position. Cable keepers are not required on the forward

pulley assemblies. Do not insert the cotter pins until after the
cables are installed. NOTE: It will be required to unbolt the
pulley from the assembly to install the cable.

8. With the pulley assemblies in place, route the cables as per
Figure 05-08 and test ruan the system. Attach the turnbuckles
directly to the control tee and the cables to the turnbuckle
using the clevis pins installed on the +turnhbuckle shackles.
Squeeze together the shackle of one of the turnbuckles so it will
slip ineside the other. Pin the two turnhbuckles to the control
stick tee. The cables must run smooth without binding or
twisting the brackets.

9. Line up the cable keepers to allow insertion of the cotter
pins. The purpose of the keeper is to retain the cables if slack
occurs in the system. The cotter pins should not be allowed to
“ rub against the cable. Rotate the position of the keeper to
accomplish this.

10. For quick removal of ajileron teleflex from retainers make
(2) clips from 1/16" brass wire. See Figure 05-010.

_—0R USE SAFETY WIRE IF

- QUICK DISCONNECT IS NOT
- REQUIRED.
//
v

1/16" BRASS WI

PUSH THROUGH THEN )

BEND LEGS OUT. FIGURE 05-010
11. Test the system for even smooth movement by moving the
control stick side to side and back and forth. If the cables are

to tight they will tend to not allow full side to side movement.
The full movement of 3" is equal to the travel of the former
teleflex cable. To much tension is acceptable over to little, be
very careful that the cables are tight enough to prevent slipping
out of the pulleys. The system will most likely stretch and need
re-tightening after a few hours. Safety wire the turnbuckle once

it is rigged. Always check cables before flight for proper
tension and control displacement. Get in the habit during pre-
flight to check for proper aileron movement. If your control
stick points RH the RH aileron should be UP, It sounds obvious
but is alsc easy to get mixed up. Flying with crossed ailerons

is bad news!!

c 99 an



05-3

2qU] {UTT ROT4g
ATqQUSE3Y STR0eYg ATIng

sqn] subao] HDT4Y
#2118

Jode

°T9%D ® 21

53],

S3X3143731
NOY31IV JHL

SSOY¥J LON 0d

331 40
30IS H1 0L S1J3NNOD
X3743731 NOY3TIV 1437

™~

I

=)
¥

~.

T10a310)
paemIoy
1034100
10a4uo)
ASTTINg
A 21a%)
onguan
10a410)

AN O~ O

331 40 30IS HY OL
S1J33INNOD X317437131

\\\\\\\ NP%3T1yY LH9IY

=x

80-G0 IYNOI4

6-27-90



05-4

12. Fabricate the elevator up stop sleeve from the 3/4" x .(058

aluminum tube provided. See Figure 05-012 and slip it over the
unbent end of the 5/8" FPT. Location and riveting of this stop
sleeve will be covered in the tail assembly. Slip the unbent end

of the 5/8" FPT through the guide welded to the lower S-3 carry
through. Be sure the guilde is positioned below its pivot tube.
Bolt the 5/8" PPT to the RH side of the torque tube arm using a
1/4" male rod end. Include the forward elevator stop under the
1/4" nut when bolting on the rod end to the torque tube horn.
NOTE: The rod end must be at least 6 threads into the 5/8" push
pull tube. 0il the guide for smooth operation.

oL DRILL ONE
SIDE ONLY

FIGURE 05-012




1-900

7]

¢-S
IT 3L0A03 9-S

PLEASE NOTICE PANEL
RIVET TO BACK SIDE
QF S-2 SIDE TUBES

S-2




S-6 COYQTE IT S-2

006-2

B PART NAME PART NO PRICE
1. 5-2 Top Cluster S2-TCUL 1 25.00
2. 3/18" Acorn Nut 2ZNRKMO2 6 .40
3. 3/186" Thick Washer ANS60-10 12 .03
4. 3/16" Bolt AN3~12A 6 .25
5. 8-2 5ide Tube 52-38T 2 35.00
. 6. 1/8" 55 Pop Rivet 30S3PR 10 .20
7. #8 Pan Head Screw- 3x1/2 PHS 14 .05
8. Instrument Panel IP-1P 1 50.00
9. Instrument Panel Cover IP-COV 1 15.00
10. B8-2 Center Post S2-CP 1 3.50
11. Starter Handle Hook S52-~3HH 1 2.00

2-6-90



£-S

€-S

NULE

IT 310A03 9-S

1-v900



.

S-6 COYOTE 11 S-3

006A-2

pod PART NAME PART NO, QUAN PRICE
1. 3/16" Shear Nut AN364-1032A 6 .15
2. 3/16" Thin Washer ANS60-10L 12 .03
3. 5-3 Top Cluster 53-TCUL 1 25.00
4. 3/16" Bolt AN3-10A 4 .25
5. 5-3 Side Tube 53-~-8T 2 32.50
6. ©S-3 Diagonal Brace 53-DB 2 6.00
7. 3/16" Bolt AN3-12A 2 .25
8. 1/4" Tensile Nut AN365-428A 2 .20
9. 1/4" Thick Washer ANGB0-418 6 .03
10 1/4" Bolt AN4-14A 2 .40
11 Shoulder Belt Tang FAT-4 2 1.50



06-1

1. Select the parte as shown on the parts page.

2. Ingert the 5-2 top cluster fully onto the S5-2 cp (center post).
Position the center post so the pre-drilled hole will be 90 degrees to
the aircraft’s center line and the elevator stop sleeve (a 2" long
tube riveted near one end) ie down. Drill from one side, cleco or
bolt, then drill the other side. Remove cleco and bolt. HINT: Clamp
the tube with a vise grip to assure against slippage, tape the jawe to
prevent damage to the finish. Use this vise grip idea on other tubes
such as the $5-2 and 5-3 side tubes.

3. Insert the post cluster and assembly onto the stub welded to the
center of the lower 5-2 carry through. Install each S-2 side tube onto
the cluster and fuselage stube. Measure from the very BOTTOM of the S-
2 carry through to the top of the cluster (include sleeves of the
firewall brace brackets but not the keel tangs). It should be 42".
Raise or lower the center post as required. Clamp in the 42" position
and drill the bottom of the center post from each side #11 and bolt.

4. Set back the (2) S8-2 side tubes 1/4" from the tangs (See Figure
06-04). They will almost touch the welds. Locate and drill #11 holes
from each side 1/2" from the SIDE TUBE ENDS and bolt.

S-2 OR S-3 TOP
CLUSTER

\YSCaali o

1/2”"“% ‘% 1L1/4”L1___ o] 1/4%A K rL"l/z"

S L T3
/

5-2 OR S-3

5-2 OR 5-3 SIDE TUBE

SIDE TUBE
FIGURE 06-04

5. Measure from the top longeron just aft of the S-2 tube to the top
cluster. BSee Figure 06-05. It should measure the same on each side.
Thise will align the center post vertically. Re-measure, adjust and
clamp when you're satisfied the post is straight. HINT: Check vertical
alignment by eyeballing center post side tubes with fuselage vertical
tubes. Once the tubes are correctly clamped in place, locate and drill
a #11 hole 1 1/4" from the top of the longeron. Drill from each side
(front and back) and bolt.



LOCATE A #11
1 1/4" UP FROM

FUSELAGE 1 1/4"
LONGERON ON B
FRONT AND =
BACK SIDE — =
OF S-2 SIDE —T—
TUBE .

g
/

-

11

FIGURE 06-05

~

\

1t

06-2

TOP LONGERON

////OF FUSELAGE

L d

6. Clamp the Instrument Panel to the back side of the S-2 as in
Figure 06-06. Drill out the punch marks to #30, debur and rivet with
1/8" stainless steel pop rivets, (3) on each side. Locate, drill and
rivet (with.stainless steel pop rivets) the panel to the center post.
Locate (2) rivets 1" from the panel’s. top and bottom on center and
~rivet to center post. Locate the starter handle hook 1 1/2" 'to left
" of center tube on the aft side of the panel. Position the hook so it
opens to the aft. ‘

-3 | | 7]

5-2

[P-1P

- ~=

000000
TE =177 /

[T
) 1T starrer Hook
10 1/4 10 1/4"

d ’
L« FUSELAGE TOP LONGERON —_—
RIVET PANEL TO THE

BACK SIDE OF S-2

FIGURE-06-06 8-8-89




-

06-3

7. Cut and file a 7/8" diameter by 7/8" deep notch in the center of
the dust cover (See Figure 06-07) and install onto the front side of

panel.
7/8"7'1 }LL
—
T
7/8”
m}{k
7/8" A b~
FIGURE 06-07

8. Support the cover from the inside with a wood block pressed
against the flanges while drilling through the cover. Drill #30 and
cleco as you go. Remove cover and drill out #30 pilot hole in panel

to 5/32". Reassemble with #8 pan head screws.

9. The S5-2 1is complete with the exception of the instruments and
electric wiring. This will be covered under Instrument
Panel/Electrical.

o5-6 COYOTE II S-3 ASSEMBLY

10. Select all the components and hardware required for the 5-3
assembly shown on the parts page.

11. Assemble the (2) 5-3 side tubes and 5-3 top cluster *to the
fuselage. IMPORTANT: Clamp the cluster in a perfect vertical
alignment with the 35-3 side tubes._ HINT: Install the S5S-3 diagonal
braces to align vertically. Locate and drill a 1/4" hole on each side
of the S$-3 side tubes at the cluster as in Figure 06-011. Install the
bolts after deburring. NOTE: The 1/4" bolts will be used to retain
the shoulder straps so 1t is important to use the 1/4" tensile nuts
shown.

S-2 OR S-3 TOP
CLUSTER

rﬂ
!
|
L
O,

]
% / [--—j—“é_-———— >>3>Y3D
1/2""‘ ’{ \Ll/‘*"[—" 0j1/4" A 14 ‘{—1/2"

S-2 OR S-3 g
SIDE TUBE FIGURE 06-011

225-90



06-4

12. Measure at the 5-3 cluster’s top center, adjust by raising or
lowering the side tubes until the top of the cluster (Not inclusive of
the keel tangs) is _40 7/8" to the bottom of the S5-3 bottom carry
through. Check for vertical alignment by eyeballing the S-3 side tubes
against the 5-2 side tubes. Check the tops of hoth 5-2 and S-3 formers
for parallel alignment also. Adjust and clamp *the lower ends. Locate

and drill a #11 hole on the front and aft side of the S5-3 side tubes.
See Figure 06-012.

8

S-3
SIDE TUBE

LOCATE ON FRONT AND
BACK SIDE OF TUBE.
DRILL #11

N

"

E.D. 1/4"

1

T = — v —
!
|
__]._; -
R

—

ceeq

(€<

<

r‘***
!

~C.CCCC
<
://
o
v
\/
N
2l

(e '\\\
N

S-3 TOP FUSELAGE
CARRY THROUGH

9] )7 jj,(cccr\

—

N
N

O
J o

FIGURE 06-012

13. Bolt the (2) S-3 diagonal braces to the top cluster. Make sure
the other ends are inserted between the tabs on each side. Using the
tabs as guides drill through the brace tube and bolt. NQTE: It will be
necessary to file to fit the brace tubes und;illed end.



TIYM3Y¥I4 T-S

[T 3L0A00 9-S

1-£09



S-6 COYQTE II S-1 FIREWALT

007-2

# PART NAME PART NO QUAN PRICE
1. Splice Tube S1-SPTx 1 1.00
3/4" x .0B8 x 4"x
2. S5-1 Top Former S1-TF 2 8.00
3. Reducer S1-R 2 1.00
3/4" x .0B58 x 1"x%x
4. 3/16" Thick Washer ANS60-10 4 .03
5. Firewall . FW-FW 1 40.00
6. 3/16" Shear Nut AN364-1032A 2 .15
7. Rubber Grommet MS35489-17 2 .80
8. Firewall Pulley 106 1 12.00
9. 3/16" Aluminum Pop Rivet 12APR1/4 2 .10
10. 3/16" Thin Washer ANS60-10L 2 .03
11. 3/16" Bolt AN3-16A 2 .40
12. Lace Up Tube S1-LUT 1 8.00
13. 1/8" Aluminum Pop Rivet 30APR1/8 40 .10
14. Windshield Hold Down Strip S1-WHDS 1 5.00
15. Cowling Hold Down Strip S1-CHDS 1 5.00
16. Firewall Soundproofing S1-FWSP 1 10.00
17. Firewall Pulley Platex*x S1-FPP 1 1.00
4" x 4" x .032
18. 1/8" Aluminum Pop Rivet 30APR1/4 5 .10

XFabricate From 3/4" x

k*Fabricate From 4" x 4"

.032 Aluminum Stock Provided.

.058 Aluminum Tube Stock Or See Instruction
This Section For Item 17.

2-6-90



SavLl 3Jvdg TIYMIHI4 1-S

¥ILSN1) 4oL 2-S

S32vdg TIYM3IY¥Id

IT 310A03 8-S

1-v.00



007A-2

S-6 COYOTE I W

# PART NAME PART NO QUAN PRICE
1. 3/16" Bolt AN3-11A 4 .25
2. 3/168" Thin Washer ANSB0-10L 6 .03
3. 3/16" Shear Nut AN364-1032A 2 .15
4. Firewall Brace IW-FB 2 8.00
5. 3/16" Acorn Nut 22NKMO2 2 .40

8-22-89



07-1

S-6 COYOTE II FIREWALL BRACE & FIREWALL ASSEMBLY

FIREWALL BRACE
1. 8Select the parts depicted in the parts drawing.

2. Bolt the drilled ends of each firewall brace to the 5-2
top cluster.

3. Set the undrilled end into the tabs welded to the S-1.
NOTE: The lower ends may need to be filed to fit. Check the
distance between the S5-2 top and the S-1 (welded tube) top
crossing. It should be 90 degrees (See Figure 07-03). Drill
#11 and bolt once.properly aligned.

(]

VIEW FROM SIDE TO
CHECK FOR VERTICAL
ALIGNMENT

> S
"

C 1 ——— X

|

S-1

S-2
FIGURE 07-03

9:13-89



07-2

k’ FIREWALL ASSEMBLY
1. Select the required parts for the firewall assembly

shown on the parts page.

2. Fabricate (2) 3/4" x .058 x 1" reducers and (1) 3/4" x
.058 x 4" splice tube. HINT: Oval the splice tube slightly
(use & mallet) to assure it staye in position. The firewall
rivets will hold the tube in place.

3. Slip the reducere over the stubs on top of the S-1.
Insert the splice tube halfway intc a S-1 +top former, then
assemble with the other former. Set the assembly onto the

stubs and reducers. Mezasure from the very bottom S-1
crossing tube to the very top of the 8-1 former. It should
measure 26", adjust accordingly.

4. Clamp the firewall to the front of the S-1. Position so
it is on the tubes with equal overhangs. Lay out, center
punch, drill and cleco ( DO NOT rivet) as per Figure 07-04.
Do Not DRILL the top until step 9.

5. Locate and drill the holes as shown in Figure 07-04A.
Make the slots by drilling 1/4" diameter holes 1in each

; corner then jig saw or tin snip between. HINT: An alternate

%E# : method is to drill a series of 3/32" holes as close to each
other in a row outlining the slot. Then force the drill
sidewaye hole to hole. File to fit the starter pulley. Cleco
the plate to the firewall with the pulley on the FRONT side
with the rope feed end down. (See Figure 07-05).

6. Drill through the firewall with a 1/4" drill at the two
top engine mount bushings. HINT: Use a wood block pressed
against the front side of the firewall to gain support and
prevent burring. Bolt +the engine mount %o the top two
locations. Clamp the lower mount attach pointe firmly
against the frame. Drill through the lower attach points
with & 1/4" bit using the engine mount as a guide. Remove
mount for future installation.

7. Uncleco the firewall, remove it to clean out shavings
and debur holes. Position *the firewall soundproofing with
the dark fabric facing inside against the 35-1. Re-cleco in
place the firewall. Poke through with an ice pick and rivet
the firewall in place. Rivet the pulley plastic face plate
on the inside over *the soundproofing. Trim off excess
soundproofing and heat seal with a soldering iron. HINT: Use
soldering iron or hot knife to melt open the holes for the
grommets. PLEASE NOTE: Use the longer 1/8" aluminum pop
rivets to attach the windshield and cowling hold down

ﬁ, strips. )

8-9-89



07-3

8. Bolt the S1-LUT to the #11 holes drilled through the
top of the 5-1.

9. Snap in place the rubber grommets in thelr respective
holes working in the soundproofing.

10. Lay out the windshield and cowling hold down strips as
per Figure (07-10. Set these against the firewall’'s top with
the proper space (as in Figure (07-10) and rivet to complete
the firewall installation. HINT: Temporarily set the
windshield in place to set up proper thickness spacing off
of S-1.

COWLING AND
WINDSHIELD HOLD
DOWN STRIPS

C’WINDSHIELD

POSITION FLUSH WITH
S-1 TOP FORMER

" S1 TOP FORMER

L FIGURE 07-010

2 gt
|l_/_' | (A sl
3/8 LOCATE MIDDLE HOLES ON

EITHER SIDE OF PLEATS. DRILL #30

4

8-9-89



07-4

PN

\|

DRILL #11

13" .||||4u+\\\

ENGINE MOUNT

_ DRILL #30

T

e L

-

+

=L

—

&

1

%j_

6 3/8"

|

ol

I\_ w: |L_.l w: IT w: .V_.\. w: w: |n+v w: + w: J+1 w._ tVT w: I+. w: |+Iw: I\_

& = CENTER LINE

I

FIGURE 07-04

DRILL ALL PERIMETER HOLES
CENTERED ON THE TUBES

DRILL 7/8"
B9
’ N»\M:
_A b..L
- ﬁu F 9 1/2" —
s < o  TO EDGE OF PLATE
10"
TO EDGE OF PLATE
|% 4 . L/
N/
-
).

I

DRILL SAME AS QTHER SIDE



)

N

>{

1 3/4

i r—~ 1 3/4"

) L 3/4" g f— ’

-

sl @

Rl .
kel

J
T g <
gt

1 3/4" —GF% L 374"

= o s
K / B
7 %“k" 13/4" 1 3/4" ”4 %"F“

DRILL ALL PERIMETER HOLES 1/8"
DRILL PULLEY RIVET HOLES #11

FIGURE 07-04A

07-5

8-9-89



06-8-1

3gnL 133x
[T 3L0A0D 9-S

1-800



008-2

# PART NAME PART NO __QUAN PRICE
1. EKeel Extension K-EXT 1 15.00
2. 3/16" SS Pop Rivet 1288PR 8 .20
3. EKeel Tube Splice K-KTS 1 10.00
4. EKeel Tube K-K 1 85.00
5. 1/4" Shear Nut AN364-428A 4 .20
6. U-Bracket 50-218 4 4.00
7. 1/4" Large Diameter Washer AN9T7(0-4 4 .20
8. 1/4" Bolt AN4-27A 2 .60
9. 1/4" Bolt AN4-40A 2 1.45
10. 174" Bolt AN4-344 2 .80
11. 1/4" Tensile Nut AN365-428A 2 .20
12. Spacer Bushing, 3/8" x 3" S5B3/8X3 2 .50
13. Thin Lexan, 6" x 6" LEX6X6 1 1.00
14. Spacer Bushing, 3/8" x 1/8" 5B-3/8X1/8 4

7-16-390



08-1

S-6 COYOTE J11 KEEL ASSEMBLY

1. Collect all the parts depicted in the parts catalog.

2. 5et the keel between the tange on the S-2 and the S-3
clusters. Set an 1/8" thick spacer, such as one of the
alleron horns, betwee

) n the keel and cluster. NOTE: On the S-
2 cluster the 1/8" spacer must not rest on top of the
sleeved brackets. The keel must also be lined up flush with
the tang or establish the 1/4" hole at 1/2" from the keel
end. See Figure 08-02. Clamp with small vise grips (tape the
Jaws to protect the finish). Drill through 1/4" from each
side using the +tangs as a guide. S5lip the AN4-37A
temporarily in place to hold the keel while drilling the 5-3
cluster. (See next step).

1/2” e

"‘ffz}‘” S-2 CLUSTER

FIGURE 08-02

3. Again space off the keel 1/8" from the cluster as in
step 2. Move the 5-3 cluster fore or aft until there is
exactly 43 1/2" between 1/4" hole centers and drill 1/4°
from each side. See Figure (08-03.

'

9415-89



08-2

k 43 1/2"

2 j@— @

53 5-2
FWD., ———

FIGURE 08-03

4, Remove the keel from the clusters and drill the 1/4°
holes out to 3/8" diameter and debur. Locate (2) bushings,
3/8" x .058 x 3", from the 3/8" x .058 aluminum tube stock.
Insert these into the 3/8" holes and bolt the keel and "U”
brackets to the keel as depicted in the parts drawing.
IMPORTANT: Make sure the 1/4" nuts are _TENSILE and that

large diameter 1/4" washers are used under the bolt heads
and nuts. NOTE: U Brackets must be drilled out to 3/8" on
the hole that goes against the cluster. Install the 3/8" x
1/8" spacer bushing to this hole, then aseemble o keel.

5. Mark the halfway point on  the keel tube splice.
Lubricate the splice keel extension and keel with WD-40 or a
similar spray lubricant. Insert the splice with the split to
the top into the keel extension tube. HINT: Use a large hose
clamp to squeeze the splice together to fit into the 3"
tube. Locate, drill and rivet with 3/18" stainless steel
rivets as shown 1in Figure 08-05 and 08-05A. Make sure and
use the template in 08-05 o locate holes in the 3" tube
exactly across or vertically from each other. Save this
template zas it will be used on other locations on the keel.

6. Insert the splice and keel extension assembly into the
keel. Insert the vertical stabilizer spar tube into the keel
extension to align vertically with the aircraft. 3Sight from
the front of the aircraft to see if this 1" tube 1is in line
with the nose column and center post. Once yvou are satisfied
with the alignment locate (4) rivets exactly as done on the
keel extension.

7. Measure 17" from the 1/4" hole (3 1/2" from the #11 aft
most hole) and locate (use template) and drill from each
side another 1/4" hole. These will be used to mount the
horizontal stabilizer so take care to locate accurately.

3. Turn to tailcone for continued assembly of keel and
taillcone.

3-8-90



USE A 1" TUBE TO HELP
LINE UP HOLES 90°

/ BN

i 6" S

3" HOLE LOCATOR
TEMPLATE

TO TUBE
| k2 S
T ]
31”/
DRILL #11 ////
DRILL 1/4"
DRILL #11

1/2u

3 oLk
rf;mpd

08-3

MAKE FROM 6" X 6"
LEXAN SCRAP

FIGURE 08-05

Q_N._0Q



DRILL #11

DRILL 1/4"

gi-r

/

T v o
M
] 1/2||

3 1/2"

N

17" (CUT 17 1/8")

CDRILL #11
/7

S W N

08-4

CUT TO LENGTH, 17 1/8"
CUT ONE 15° FINISH LENGTH, 17"
DRILL #11 1/4" HOLES

DRILL 1" HOLES 1/2"™ IN ON
SLANTED END CUT QUT AS SLOT.

1/AC

FIGURE 08-05A

5-17-90



06-82-¢

IT 310AG3 9-S

1-600

ATTACH TO DUAL
CONTROL STICK
SYSTEM

18 EC MODELS
ONLY.



A-6 _COYOQOTE IT AILERON

009-2

# PART NAME PART NO QUAN PRICE
1. Aileron Cover See Wing Coverin 2 45.00
2. Aileron Lace Up Rope, 48" W-AR : 2 .50
3. 3/16" Nut Plate K-1000-3 8 .40
4, 3/32" Aluminum Pop Rivet 40APR1/8 18 .10
5. 3/16" Bolt AN3-10A 2 .25
6. 3/16" Bolt AN3-14A 2 .30
7. Aileron Clip W-A-CLIP 2 1.00
8. 3/16" Thin Washer ANS60-10L 12 .03
8. 3/16" Thick Washer ANS60-10 10 .03
10. 3/16" Plastic Washer PW-3 4 .20
11. 3/16" Castle Nut AN310-3 8 .30
12. ©Small Cotter Pin M524665-134 8 .10
13. 3/16" Bolt AN3-15 8 .45
14. 3/16" Bolt AN3-TA 4 .20
15. Female Rod End NF-3 4 5.50
16. Aileron Teleflex, 14 Ft. "W-A-TELFX-14" 2 39.00 .
17. 3/16" Shear Nut AN364-1(032A 12 .15
18. Aileron Horn (For EC Models) EC-AH 2 5.00
19. 3/16" Bolt AN3-4A 4 .20
20. Aileron Horn Attach Angle S6-W-AHAA-L/R 1 each 6.00
21. Aileron Frame S6-W-AF 2 120.00
22. Spacer Bushing¥%, 1/4" x 1/2" 8SB-1/4x1/2 2 .50
23. 3/16" Bolt AN3-13A 8 .30
24, Zip Ties N-TIES 4 .30
25. 1" End Cap 1" CAP 2 .60
26. 3/16" Acorn Nut, Shear 22NEKMO2 4 .40
27. ©Stainless Steel Hinge W-HB 8 1.60
28. Aijileron Horn UNI-HORN 2 4.00

¥Fabricate From 1/4" Aluminum Tube Provided.

NOTE: I.D. Will Need To Be Drilled Qut To 3/18".

To Length.

Do So BEFQRE Cutting

3-28-90



06-8¢-¢

W3LSAS dvid

IT 310A00 9-S

1-v600



5-6 COYOTE II FLAP SYSTEM

009A-2

# PART NAME PART NO QUAN PRICE
1. 3/16" Thin Washer ANSB0-10L 14 .03
2. 3/16" Bolt AN3-10A 2 .25
3. 3/16" Bolt AN3-14A 2 .30
4, Aileron Clip W-A-CLIP 2 1.00
5. Spacer Bushing¥, 1/4" x 1/2" SB-1/4x1/2 2 .50
6. Small Cotter Pin MS524665-134 6 .10
7. 3/16" Bolt AN3-13A 6 .30
8. 3/16" Bolt AN3-15 6 .45
9. 3/16" Thick Washer ANS60-10 17 .03
10. Flap Dual Teleflex Retainer FL-DTR-FWD 1 5.00
Forward
11. 3/16" Plastic Washer PW-3 4 .20
12. Female Rod End NF-3 4 5.50
13. 3/16" Castle Nut AN310-3 6 .30
14, Flap Horn Attach Angle S56-W-AHAA-L/R 1 Each 6.00
15. 3/16" Shear Nut ‘AN364-1032A 9 .15
16. Flap Lever Assembly FL-FLAP-M 1 125.00
(8 Ft.. Telefelx)
17. Flap Frame S6-W-FF 2 100.00
18. 3/16" Bolt AN3-4A 4 .20
19. Flap Horn UNI-HORN 2 4,00
20 Flap Dual Teleflex Retainer FL-DTR-AFT 1 5.00
Aft
21. Hummertang Bent 90 T12-HT6-BERD 1 1.00
22. Flap Return Spring FL-FLAP-SPR 1 5.00
23. 3/16" SS Pop Rivet 12SSPR 17 .20
24. Flap Teleflex Clip FL-CLIP 2 2.00
25. Telefelex Retainer W-TEL-R 1 2.50
26. Safety Wire  —=m—-= - -
27. Flap Teleflex, 8 Ft. W-F-TELFX-8° 2 25.00
28. 3/16" Tensile Nut AN365-1032A 1 .15
29. Retainer Nut FL-NUT 2 3.00
30. 3/16" Nut Plate K-1000-3 6 .40
31. 3/32" Aluminum Pop Rivet 40APR1/8 14 .10
32. 1" End Cap 1"CAP 2 .60
33. 3/16" Bolt AN3-TA 3 .20
34. 3/16" Shear Acorn Nut 2ZNEKMO2 4 .40
35. 3/16" Bolt . AN3-14A 1 .30
36. Stainless Steel Hinge W-HB 6 1.60

3-28-90



06-L1-8

ELEVATOR HORN ON CONTROL STICK
TORQUE TUBE. PLEASE INSTALL (4)
THICK 1/4" WASHERS ON RH SIDE OF
HORN BETWEEN ROD END ON PUSH PULL
TUBE.

J

1-8600



—S5-6 COYOTE IJI PITCH TRIM OSYOTEM

009B-2

# PART NAME PART NO QTY PRICE
1.  Spacer Bushing PT-5B3/8X7/8 1 1.00
3/8" x 7/8"
2. 1/4" Thick Washer ANS60-416 6 .03
3. 3/16" Thick Washer ANS60-10 1 .03
4. 1/4" Acorn Nut, Shear 52NKTE-048 2 .40
5. 3/16" Acorn Nut 22NEMO2 1 .40
6. Plastic Pulley PT-TRPUL 2 1.00
7. Pulley Bushing PT-PULBUSH 2 1.00
8. 1/4" Plastic Washer PW-4 3 .20
9. 3/16" Bolt COMES ON FLAP LEVER
10. Bungee, 3/16" X 48" PT-BUNGEE 1 1.00
11. Trim Wheel PT-WHEEL 1 20.00
12. 1/4" Bolt AN4-23A 1 .60
13. Trim Block PT-TBLOC 1 6.00
14. 1/4" Bolt AN4-22A 1 .50
15, 3/16" Aluminum Pop Rivet 12APR1/2 2 .10
16. Pulley 109 1 12.00

8-17-90



09-1

S5-6 COYQTE II AILERON AND FLAP AGSSEMBLY

1. Select the components shown on the parts pages for the
Ailerons and Flaps then turn to covering for the skins.

2. Bolt the flap lever unit in between the seat to the mount
provided. PLEASE NOTE: The forward bolt inserts from below for
elevator push tube clearance.

3. Locate the single and double slot teleflex retainers in the
locations shown in Figure 09-03.

F-DTR-FWD

W—TE;-R Agj/ |

> / C
[\ *37 i

\
10"
23 4" ——>
5-3 » | 5-2
FIGURE 09-03
4, Route the teleflex from the flap lever so it loops up

between the 5-3 diagonal braces and into the retainer. Safety
wire it in place with a figure 8 loop of wire. Bolt the dual
teleflex retainer aft to the teleflex. Include the bent 90 degree
hummertang (bolt to teleflex with long end out).

5. Drill out the small hole in the double teleflex retainer to
#30. Hook the flap retainer spring between the double teleflex
retainer and the teleflex.

6. Rivet the 3/16" nut plates to all hinge holes in the flaps
and ailerons (4 in each aileron, 3 in each flap).

7. Slip the pre-sewn skins over their respective frames. The
skins will fit tight but they will go on. Some helpful methods;

8. Brace the opposite end against a wall to push against as you
pull on the skin. (A). After about half way on pull skin down
from the top. This will scrunch it up but now you will have less
tension to pull against. (B). In extreme cases where the skin is
too tight (it will be evident by the bowing in of the trailing
edge between ribs) file off the ribs at the buttons a little.
CAREFUL it is real easy to remove too much.

8-8-89



09-1

S YO )

1. Select the components shown on the parts pages for the
Ailerons and Flaps.

2. Bolt the flap lever unit in between the seat to the mount
provided. PLEASE NOTE: The forward bolt inserts from below for

elevator push tube clearance.

3. Locate the single and double slot teleflex retainers in the
locations shown in Figure 09-03.

F~DTR-FWD

LL
10" —~
% 23 " ——
5-3 | ' 5-2
FIGURE 09-03
4. Route the teleflex from the flap lever so it 1loops up

between the S-3 diagonal braces and into the retainer. Safety
wire it in place with a figure 8 loop of wire. Bolt the dual
teleflex retainer aft to the teleflex. Include the bent 90 degree
hummertang (bolt to teleflex with long end ocut).

5. Drill out the small hole in the double teleflex retainer to
#30. Hook the flap retainer spring between the double teleflex
retainer and the teleflex.

6. Rivet the 3/16" nut plates to all hinge holes in the flaps
and ailerons (4 in each aileron, 3 in each flap).

7. Slip the pre-sewn skins over their respective frames. The
skins will fit tight but they will go on. Some helpful methods;

8. Brace the opposite end against a wall to push against as you
pull on the skin. (A). After about half way on pull skin down
from the top. This will scrunch it up but now you will have less
tension to pull against. (B). In extreme cases where the skin 1is
too tight (it will be evident by the bowing in of the trailing
edge between ribs) file off the ribs at the buttons a little.
CAREFUL it is real easy to remove too much.

3-23-90



09-2

9. Once the fabric is pulled on, lace the ends with 4 ft. cords
cut from the rope provided. Use a hot knife to cut the cords to
avoid frayed ends. Pull the cord tight after lacing through all
the grommets. The proper amount of tension is reached when the
skin appears smooth and taut. BE CAREFUL it is possible to rip
out a grommet. This usually is from applying too much tension to
one grommet. Work the tension in evenly. Close with the cover
flap to complete skinning. See Figure 08-09 for lacing details.

1/8" LACING CORD //////////

COVERING

AILERON OR FLAP FRAME

FIGURE (09-09

10. Melt through the hinge points and horn attach angle bolt
holes. At each hinge point cut out as shown in Figure 09-010. BE
CAREFUL not to cut into the stitching.

j l VELCRO <j>

/
<:; VELCRO

| /
<<i\\ WING OR ALLERON/FLAP
\\\\\\ EYEBOLT HOLE
\/// P

'

X =11/2" WIDE ON FLAPS

k— x —J . 1 1/2" WIDE ON AILERONS

FIGURE 09-010

3.28-90



09-3-

L ATTACHING FLAPS AND AILERONS TO THE WINGS

PLEASE NQTE: Do this section after wings are attached, rigged and
covered.

11. Install the hinges to the ailerons, flaps and trailing edge
of spars. The velcro gap seal should be cut out for the hinges
the same as the ailerons and flaps.

12. Bolt the surfaces to the wing shimming as required with
washers. The hinges should work freely without excessive play.
Safety with cotter pins. Snip off the pins and roll them back
over the nuts.

13. On the stock S-6 uni-horns are used for both the flap and
alileron horns. On the EC version a longer horn is required to
gain the proper leverage over the larger aileron and flap. Refer
to Figure 09-013 for location of teleflex rod ends. The uni-horn
can be cut down on the flaps for a small weight savings. Refer to
Figure 09-013 for cut off pattern for the flap horn.

14, Attach the teleflexes *to each horn via the rod end

connectors. Use small fuel 1line scraps split lengthwise and

plastic tied in place for anti-chafe wherever the teleflex cable
Qh, contacts a sharp edge.

RIGGING

15. Adjust the flaps and ailerons to be flat across the bottom
of the wing or the bottom surface of each control is level with
the keel tube with an up load applied. A slight amount of droop
may be required to achieve this setting. Most likely the rod ends
will be screwed in all the way. It may be necessary to cut off
the aileron teleflex at the ailerons as much as a 1/4". Check the
ailerons for full movement. This means the teleflexes should be
making full travel stop to stop. If not try adjusting the rod
ends. If that doesn’'t work consider moving the teleflex retainer
angle out on the wing. Do so by drilling #11 holes on either side
of the TG-EH bracket. The ailerons should have approximately two
times the up travel to down. Flying the aircraft will further
reveal rigging problems. There may be a tendency to pull to the
right. This 1is usually remedied by adjusting the engine offset.
However, the flapse may cause this also by being lower or higher.
Check this while flight testing.

3~28-90



09-4

<;\\\\\\\\\\\\ O BOLT AILERON TELEFLEX

FIGURE 09-013 O ND EC VERSION FLAP
O o TELEFLEX TO HERE.

' O

CUT OFF FOR STANDARD S-6 ONLY
FOR FLAP HORN.

BOLT STANDARD \ . o~
S-6 FLAP TELEFLEX. ) S

3-28-90



09B8-1

5-6 COYOQOTE II PITCH TRIM SYSTEM

1. Locate and drill a 1/4" diameter hole through the flap lever
side plates 1/2" helow the existing #11 hole. 3ee Figure 09B-01.

FLAP LEVER MECHANISM

/

DRILL 1/4"

FIGURE 09B-01

HINT: Use the trim wheel s center hole ag an alignment jig to
accurately locate the 1/4" hole across the side plates.

2. Bolt the trim wheel to the left side of the flap lever
through newly drilled 1/4" hole. Install the 7/8" x 3/8" x .058
aluminum spacer bushing between the flap lever side plates. The

amount of torque on this bolt will vary according to what it
takes to hold the bungee and what is comfortable to you. Adjust
accordingly.

3. Bolt the trim block to the left side of the elevator horn on
the control stick. Refer to Figure (09B-03. Look very closely at
this figure to correctly position the trim block.

4. Bolt the two small plastic pulleys to the flap lever as
shown in the parts drawing. Carefully tighten the bolt so the
pulleys are not bound.

5. Drill a #11 hole on the left side of the center post 4" up
from the bottom crossing tube. Locate the center post pulley as
shown in Figure (8B-05.

6-14-90



09B-2

(4) THICK 1/4"
WASHERS REQUIRED

S~
ROUTE  ~~
THROUGH ~" >~ ™
PULLEY ~
-

1/4" BOLT AN4-22A
ATTACHES TO THE RETAINER BLOCK J
TO THE LEFT SIDE OF THE CONTROL BUNGEE WRAPS 2 TIMES
STICK ELEVATOR HORN. AdOUND THE DRUM ON

|

TTIM WHEEL THEN GOES
TO TRIM BLOCK.

FIGURE 098-03

SOME MODELS MAY NEED A
3/16" THICK WASHER HERE
[F DOUBLER IS TOO SHORT.

D F
RIVET TO LEFT SIDE , el
OF CENTER POST AT 5-2 N

~
~
-~

FIGURE 09B-05

6-14-90



09B-3

6. Slip one end of the bungee through the 3/16" hole on the aft
end of the trim block and pull it up through the 3/8" hole. Tie
this off with a single knot. Run the other end of the bungee to
the left pulley, then wrap it around the drum two times. The
bungee cord should come around the drum on the FRONT side, this
will tighten the bungee when the +trim wheel 1is rolled back
causing up trim. Run the end of the bungee over the other pulley
to the trim block. This bungee should run clear through the trim
block to the pulley on the center post. Route the bungee into
the pulley from the bottom, then back to the trim block. Slip
the bungee into the 3/16" hole on the front side of the trim
block, then up through the 3/8" hole. Tie off in a single knot
to retain.

7. The trim system works by exerting tension on either side of
the elevator horn on the control stick torgque tube. The bungee
loops around the trim wheel drum and must be tight in order to
work. Tension the system enough so the bungee is not slipping on
the drum. The bolt that holds the trim wheel to the flap lever
must be tight enough to hold against the bungee at any setting.
Cut off the extra bungee at the trim block with a hot knife.

8. Other factors effect trim, such as. C.G. and horizontal

stabilizer incidence. See tail section for setting incidence and
CG/Operations for C.G. :

6-14-90



06-0¢-9

1-0100



0010-2

#  PART NAME _PART NO QTY PRICE
1. Seat Back Cover ST-SBC 2 15.00
‘2. Seat Back Frame ST-SBF 2 20.00
3. 3/18" Bolt AN3-144A 3 .40
4, 3/16" Thin Washer ANSB0-10L 16 .03
§. Seat Back Gusset ST-~GUS 8 5.00
6. 3/18" Shear Nut AN364-1032A 8 .15
7. 1/4" Clevis Pin AN394-39 4 1.50
8. Loc Ring RL~27 1/4 2 .20
8. 7/8" End Cap CS~EC 4 .50
10. Seat Back Lower Tube ST-3BLT 2 3.00
11. Seat Bottom Slotted ST-SBOT-SLOT 2 12.00

6-20-90



(NMOHS 3QIS 3INO)

W3ILSAS 1138 Lv3S

[T 310A02-9-S

w
1
w
—
]
]
)
—
c
w
-
m
=

1-y0108



0010A-2

S-6 COYOTE II SEAT BELT SYSTEM -

#_PART NAME PART NO QUAN PRICE
1. 1/4" Bolt AN4-5A 6 .20
2. 1/4" Shear Nut AN364-423A 6 .20
3. Shoulder Belt ST-SHLD-B 2 10.00
4. DShoulder Adjust, Lap Clip ST-SHLD-ADJ-LAP-C 2 14.00
5. Belt Buckle ST-BUC 2 8.00
6. Lap Belt Adjust Side ST-LB-ADJ 2 10.50
7. 12 .03

1/4" Thick Washers ANSKD-418

8-8-89



010-1

5 - )Y O) g g
1. Select the parte as shown in the 5-6 parte drawing.
2. Before ingerting the 7/8" end caps into the ends of the seat

back frame, bend over two acroes from each other. This will allow
the bolt to pass through.

3. Bolt together a set of seat back gussets to each seat back
frame. Flease orientate bolts s0 the nuts are facing inward
towards each other.

4, Set the seat back frame assembly onto the fuselage seat
frame. Fosition the frame assembly so the gusset’'s lower open
hole is 1lined uo with the bushings welded to the bottom of the
built in seat frame. Drill out the gusset and welded on bushing
to 1/4" diameter. Take a 1/4" clevis pin and test fit through the
newly drilled hole. Repeat this step for the rest of the bushings
and the other seat.

5. The protruding nut and bolt serve as a stud for mounting the
geat back lower tube. Install the seat back lower tube to the
eeat frame assembly by spreading the frame apart just enough to
slip the tube over the lower bolts and nuts. If the tube does not
bottom out against the washers lay the assembly on its side and
tap it gently with a mallet. If you find the seat back lower tube
rubbing against your lower back you try wrapping a length of pipe
installation around the tube.

6. Remove the seat back frames assembly from the fuselage. Slip
the seat back cover over the frame with the map pocket to the
back. Lace the straps through the buckles and pull them tight.

7. Take the seat bottom and position it on the fuselage frame.
Lace the crossing straps first followed by the front to back
straps. PFull these straps as tight as possible without tearing
them. NOTE: You may need to tighten these straps after a few
hours of flying. Loop the extra strap back inteo the buckle and
trim off the excess so only 2" to 3" remain.

8. Attach the seat back to the fuselage frame in the desired
location using the 1/4" clevis pins provided.

I[MPORTANT: SOLO FLIGHT OPERATION WARNING!
The unoccupied seat can be tilted forward and jam the control
stick. Please check the position of the unoccupied seat prior to

take off and make sure it is in the upright position with the
shoulder belt tight against the seat back.

6-20-90



.

010-2

S_ :() )
1. Use the parts list to select the parts for the seat belt
assembly.
2. Drill the (4) tabs out to 1/4" diameter that are welded

below the seats.

3. Bolt a ST-SHLD-ADJ-LAP-L to the lower left outside tang. So
the shoulder strap is aft and the clip is forward. Do the same on
the right.

4, Bolt the shoulder belts to the tabs attached to the top of
the 5-3 cluster, so the adjustor will be right side up.

5. Bolt the lap adjustor belts to the inside tabs between the
seats.

6. To use simply pull belts over lap and shoulder and adjust.
NOTE: To exit loosen the shoulder belt so it can pass over your
head. Unclip lap belt. IMPORTANT: The shoulder belt must pass
over your INSIDE shoulder (in either seat) then diagonally across
your chest to the lower QUTER attach point.

8-8-89



S-6 COYOTE 11

TAIL CONE SIDE :N_(_mm_..%

1-1100



) ) 1SS

0011-2

# PART NAME PART NOQ OTY PRICE
1. 3/18" 35S Pop Rivet 1235PR 56 .20
2. 3/32" Aluminum Pop Rivet 40AFPR1/8 24 .10
3. Aluminum I-Nutx ALUM-I-NUTx 2 1.40
4. Stringer, 48" TC-348 2 2.00
5. Btringer, 80" TC-580 2 3.50
6. BStringer, 64" TC-564 z 2.80
7. ©Stringer Retainer Stripkx* TC-3RS~1/2X5" 6 1.00
8. Former B TC-FB 1 25.00
9. Keel Attach Angle, RH TC-55-KAA/RHS 1 5.00
10. Keel Attach Angle, LH TC-55-KAA/LHS 1 5.00
11. EKeel Attach Angle, LH TC-54-KAA/LHL1B 1 5.00
12. Reel Attach Angle, RH TC-34-KAA/RH18 1 5.00
13. 1/8" Stainless Steel Pop Rivet 3053PR1/8 42 .20
14. 3/16" Thick Washer. ANSB0-10 12 .03
15, 3/168" Aluminum FPop Rivet 1ZAPR1/8 B .10
16. Former A TC-FA 1 45 .00
17. Side Truss TC-3TRUSS 2 135.00
18. Station 5 Bulkhead TC-35BULK 1 25.00
19. 3/16" Shear HNut AN364-1032A 4 .15
20. Gusset Plate, 4-Hole G-4 4 2.40
21. Station 4 Diagonal Tube TC-54DT 1 7.00
22. Station 4 Bottom Crossing Tube TC-S4BCT 1 7.00
23. Gusset Plate, 5-Hole G-5 2 2.40
24. 3/16" Bolt ’ AN3-13A 4 .30
25. 3/18" Thin Washer AN960-10L 8 .03
* Sent If Optional Doors Are Ordered.
*kFabricate From 1/2" ¥ 36" x .020 3trip By Cutting To 5" Lengths.

9-13-89



011-1

5-6 COYOTE TAIL CONE ASSEMBLY

Before building the tailcone we recommend going to the vertical fin
assembly. The vertical fin can he used as a gauge for the correct
tail channel angle. 3ee TAILL.

1. Select the parts shown on the parts pages for both tail
channel and side truss.

2. Make a stand approximately 49" high to be used to hold up the
tail. Also put about 20 lbs. of weight on the floorboard to prevent
tipping back of the tail cone.

3.. Slip a side truss onto each of the stubs on the aft side of
the 5-3.

4. 3/16" (Cleco the tail channel to the truss and keel extension.
DO _NOT rivet the tail until step 9._FPLEASE NOTE: The vertical fin
assembly should be installed (Use a 1/4" eyebolt to retain the spar
to the tail channel. This will require a 1/4" nut plate to be
riveted to the spar. 3See the section on TAIL.) Use the vertical fin
as an angle gauge to set the tail channel. There is no hole in the
lower longeron’s aft end. This hole is drilled only after the tail
channel is at the proper angle. When drilling through the longeron
be sure the tube is placed centered over the hole.

5. Using the tail stand, set the keel tube straight. Without
support it should be slightly bowed., down due to its own weight.
Raise the keel, tail channel and truss assembly until the keel tube
is perfectly straight. Keep the taill supported with the stand. With
the tail and keel held straight we need to check the tail cone for
symmetry from the htop plan view. Do so by measuring from the end of
the keel tube to the back side of the 53-3 on each side. Adjust side
to side as needed to get egunal measurements. Clamp, locate and
drill holes through the side truss longerons top and bottom as per
Figure 011-05. Bolt with 3/168" holts.

6. Locate the bottom gusset flush with the ends of the bottom
longeron tubes. Drill (4) #11 holes as per Figure 011-06 and rivet
with 3/168" stainless steel pop rivets.

7. Locate the lower cable tang on +the bottom gusset plate
approximately 5/8" from the ends of the bottom 1" tubes or where
the 1/4" holes lay directly under the top of each tube. S5See Figure
011-07. Drill up through the longerons with 1/4". NOTE: This hole
should be square through the tube both from side and front. Use a
90 degree guide such as an angle or sguare. HINT: Pin the first
hole with a 1/4” bolt after drilling to prevent slippage.

8. Remove the stand, uncleco the tail channel and remove. Pivot
the aft diagonals up. This will expose the top sgide of the bottom
longerons. Debur the 1/4" holes and rivet 1/4" nut plates to each.
the tail channel to the keel using 3/16" stalnless

. ass &
steel rivets. Locate, drill and rivet the remaining rivets. as per
01

2+14-90



011-2

IMPORTANT: TO PREVENT
DAMAGE 10 FABRIC COVERING
INSTALL LOWER BOLT WITH
HEAD DOWN.

5-3
L/l $-3 TOP LH CLUSTER SHOWN
—~ SAME E.D. APPLIES TO ALL

OTHER S-3 CLUSTERS.

TAIL CONE FROM TOP VIEW
X MUST BE EQUAL ON EACH

SIDE.
FIGURE 011-05

G

}4——— 2 5/8" [ |
& + 1

3|I

X = IN CENTER LINE
WITH 1" BOTTOM
LONGERON.

T
- 3 1/2" - !

BUILDER CAN RADIUS CORNERS

FIGURE 011-06




011-3

\ \ BOTTOM 1" TRUSS TUBES

TAIL CHANNEL

TAIL CHANNEL

BOTTOM GUSSET ~ LOWER CABLE TANG FIGURE-011-07

2-7-90



LA
3/8" ~—;;f/{Fi 180 ©
S

3/8“ /

DRILL HOLES #11
FOR 3/16" STAINLES
STEEL POP RIVETS

—

F— ]

LINE UP HOLES WITH
CENTER LINE OF 1"
TRUSS TUBES. LOCATE
3/8" EDGE DISTANCE.

3/8"— FIGURE 011-09
\ — —
F— g
— e,
T
— ©\

011-4

2-7f90



011-5

10. Reinstall the tail stand and check the keel for trueness.
Keep the stand in place during the next steps. (Attaching the
formers A and B).

11. Mark, drill and rivet the "buttons"” (a button is a 3/186"
thick washer and a 3/16" aluminum pop rivet) to the aft side of
the 5-3 side tubes. If yvou have the optional door kit, look ahead
to that parts drawing and select and install the 3/16" nut plates
on the aft =ide of the 5-3 at the pre~drilled holes. Otherwise
rivet a button in the door hinge hole. Locate a button 8" to each
side of the door hinge hole. See Figure 011-011.

DRILL #11 AFT SIDE ONLY
EXISTING HOLE FOR DOODR HINGE BOLT

DRILL #11 AFT SIDE ONLY

FIGURE 011-011

12. Mark and drill #30 the former A and B tabs as shown in
Figure 011-012.

FIGURE 011-012

13. Use a tape measure to mark off the locations of formers A
and B. _PLEASE NOTE: How parts are located on the marks. See
Figure 011-013. :

2-7-90



011-6

\ \

iyé KEEL
' 33" 10 35 5/8" ————
73" T0 75 3/4" — 90

Ol

90°

74" TO 76" T ‘——_-—-—77\_
_—______4 —__-_*__‘—__—___________‘__________,__ﬂ-———————~—"‘LT:B
33" 10 35" =

s’

)

SIDE VIEW OF TAIL CONE

FIGURE 011-013

6‘, 14. Set former "A" on top of the longerons, mark and drill
through #11 and rivet with a 3/16" stainless steel pop rivet
(1255FR). Line up the former A on the lower marks. Check for even
overhang onto each longeron. Check the width at the former. It
should measure 28 3/4" from truss side gussets at the fwd. edge
of the former "A" flange. _IMPORTANT: The width measurement is
critical +to skin fit. Adjust position of formers to maintain.
Locate a #11 hole in the flange against the longeron 1/4" fromnm
each edge. Rivet with a 12533PFR on each side. Measure back 1/2"
from this rivet and locate a second one on each side. Attach the
LH and RH keel attach angles as per Figure 011-014. Profile the
tops. Repeat this same procedure for former "B" except use 15
5/8" as the width measurement._ PLEASE NOTE: Both former A and B

1

width measurements are o outside to outside of the side gusset

plates.

15. I1f your craft is equipped with doors, insert an aluminum I-
Nut into the unbent end of the two long stringers. Note the
location of the groove will be 5/16" in from the end when

inserted fluah with the stringer. After insertion use a center
punch to dimple the stringer over the groove to lock the I-Nut in
place. Alsc the unbent ends of the other stringers may need
reaming to fit over the "buttons”. Bend all former tabs to point
forward. Bend with hands only! DO NOT use a pliers or similar

, tool. Use & rat tzail file or a cone shaped rotary file. Install

ﬁiﬁ the tail cone stringers inserting them onbo the buttons. _NOTE:
Temporarily tape them to the buttons with a wrap of masking tape.
Be gure the stiringers are turned with the bent ends pointing
inward. Drill through the stringer at each tab and rivet with
B30APR1/8 rivets. Keep formers lined up, do not force them. Check
from the eide to view any distortion.

2-7-90



011-7

&
L "J_‘}(l 7‘*4\1/411
3/411';‘
T
7
5" #11
S4-KAA
}\114 LH OR RH
- /At #30
7 1 J% 3
4 3/4" 411
8 5/8" %
#30 = 730
1 3/4" ) [
# /)/<f
3/8“
[/@
- S5-KAA
LH OR RH
FIGURE 011-014
16: Using the 38" x 1/2" x .020 aluminum gtrip cut (with =a
scissors) four (4) strips 5" long. (Six (B8) 1if yvou don"t have
doors). Wrap these around the 5-3 tube and rivet to each stringer
with (4) 3/3%2" pop rivets each. See Figure 011-016.
e— 3/4"7ﬂ [~ /4"
PN |
/
= — <§
T o
= 3amA 14
DRILL #40 AND RIVET
FORM ARQUND WITH MALLET
FIGURE 011-016
17. Pogition the 3-5 bulkhead on the aft side of the 5-5 (1"
vertical truss tubes) so it is almost touching the side truss top
gusset plates. Center the bulkhead on the 1" tubes and mark off
and rivet (5) #30 stainless steel pop rivets to each side. See

Figure 011-017.

2-7-90



011-8

1/2" 1/2"
1 L
T N

2 5/8" 2 5/8"
—f- e |

2 58" 2 5/8"
—+ | |

2 5/8" 2 5/8"
- |0 °| A~

2 5/8" o 2 5/8"
L. S 0|

ZKDIUS FLANGE SO IT WILL NOT PROTRUDE AGAINST SKIN.
FIGURE 011-017

18. Rivet (2) G- and (2) G-4°s to each end of the 5-4 bottom
crossing tube. Se igure 011-018. Fosition the crossing tube on
the S5-4 so the gussets are just above the side truss gussets.
Rivet to the side truss with the gusset plate holes centered on
the vertical tubes. Add the diagonal tube after riveting in the

crossing tube.

5
e

19. Turn to tail and assemble the vertical fin without the skin.
Bolt it in place and mark the location of the 3/16" nut plate
hole in the channel bracket. Loacte the hole on the keel s bottom
and drill #11 from each way. Use Figure 011-019 to help locate
the hole. Do not use it as an exact location.

DO NOT USE 12 7/8" WITHOUT FIRST MEASURING TO CONFIRM.

// 12 7/8"

- APPROX .
/4

|

l
0
L;“*“— 12 7/8" vz‘ SPLICE JOINT
APPROX.

FIGURE 011-019

2-7-90



011-9

g 20. Re-check the tail for accuracy and alignment.

NOTE: POSITION G-4 AS SHOWN

T FILE AS NEEDED

FOR CLEARANCE.

™ OAO_'L

Caner / L

A = RIVET TO S4-BCT THEN l
POSITION BETWEEN VERTICAL '
TRUSS TUBES.

FRONT VIEW

S4-BCT

1 1/4"

SIDE VIEW

< YD,

FIGURE 011-018

2-7-90



06-9-¢

4000 IT 310A03 98-S

1-2100



S-6 COYQTE I1 DOOR

0012-2

# DPART NAME PART NOQ QUAN PRICE
1. 1/8" Aluminum Pop Rivet 30APR1/8 100 .10
2. Upper Cabin Panel D-0CP 2 15.00
3. Trim Loc, 24° TRIM-LOC 1 3.00
4. 3/16" Shear Nut AN364-1032A 2 .15
5. 3/16" Thick Washer ANSB60-10 18 .03
6. 3/16" Bolt AN3-23A 4 .40
7. Door Frame S5Side D-DFS 4 35.00
8. Inner Door Handle D-IDH 2 6.00
8. 3/8" Thick Washer ANS60-616 8 .05
10. 3/16" SS Pop Rivet 1258PR 28 .20
11. Rub Block ) D-RB 2 5.00
12. Aft Lower Gusset D-ALG 4 1.00
13. Fwd Lower Gusset D-FLG 4 1.00
14. Lower Tube < D-LT 2 5.00
15. Lexan Panel, 48" x 32" D-LEX 2 60.00
16. 1/8" 5SS Pop Rivet 303SPR 56 .20
17. Loc-Tite LOCTITE 5.00
18. Dcor Up Catch D-UPC 2 15.00
19. 3/16" Bolt AN3-6A 2 .20
20. 174" Plain Nut AN345-416 2 .10
21. Door QOuter Handle D-CH 2 2.50
22. Door Up Catch Socket D-UCS 2 7.00
23 3/16" Nut Plate K-1000-3 4 .40
24, 3,/32" Aluminum Pop Rivet 40APR1/8 8 .10
25. Docor Top Channel D-TC 2 10.00
26. 3/16" Acorn Nut 22NKM0O2 2 .40
27. Upper Cabin Seal D-CABS 2 2.00

2-6-90



012-1

- )Y Q) 1 10)
1. Select all the necessary components for the door assembly.
Use the parts list and drawing.

2. Make (12) 1/4" thick plywood scraps (or similar) for
spacing out frames.

3. The (4) door frame vertical tubes will need to be trimmed
to length. Bolt them in place, mark and trim to exact fit and
Joint type as shown in Figure 012-03 and 012-03A. NOTE: The
tube scrap cut off the rear door side tube can he used for a

"push in" tube for the wing rihbs.

N D
”{( SIDE FRAME
| B /
- - /
'
TAPE LOWER TUBE
7/
174" BLOCK 7]
! — =
&
\:L N
577))))(( oy
- \ \
p 1/4" BLOCK
TAPE

h COCKPIT

CAGE FIGURE 012-03




012-2

1/4" WOGD BLOCK~\\\\\\\

TAPE\

DOOR LOWER
TuBE

1/4" WOOD BLOCK

FIGURE 012-03A

4. After trimming the length and jointes to fit, bolt the side
and lower tubes in place. Hold in position with tape and 1/4"
gpacers. Clamp guesets in place and drill and cleco. Remove and
debur. Rivet INSIDE gussets only. Outside gussets go on AFTER
Lexan is installed.



012-3

5. Clamp top channel and Lexan in place. Overhang the Lexan
so 1t 1s flush with the front side of the S5-2 side tube. Drill
#30 and cleco the top channel. Locate a #30 hole through each
side tube. This hole on each side of the channel will be
drilled out and riveted with 1/8" stainless steel pop rivets.
Then find the center of the channel and space out from the
center b" each way for a total of (8) 1/8" rivets on the top.
See Step 12.

5. Press the Lexan against the door frame and mark from the
inside with a flair, an outline of where the door tubes lay
against the Lexan. This will show where you need to peel off
the paper (both sides) to see where to drill into the door
frames.

7. Remove the top clecos, clean away debris, debur and rivet.
NOTE: Use 1/8" stainless steel rivets 1in each corner. Use
aluminum pop rivets elsewhere.

3. Starting at the top rivet on each side tube, mark off
every 3" down to the bottom. Keep the Lexan pushed in at the
middle. DO NOT drill and cleco all the way down one tube, drill
a2 #30 hole in each side working down alternately. Rotate clecos
so you ll have enough.

9. Drill #30 across the bottom of the door every 3". Keep
holes located on center of the tube.

10, Look through the Lexan and drill the gusset holes on each
corner.

11. Drill from the inside the 3/8" hole in the door lower

tube. Back up with a wood block or clecos on either side.

12. Remove the cleco, debur and clean away the debris. Rivet
the Lexan to the door frame. Use stainless steel rivets in the
lower corner gussets and through the top channels. See parts
drawing for exact rivet size and type.

13. Peel the paper off from the frame to the edges. Leave the
middle protected until ready to fly.

14. With the paper removed from the edges, use masking tape to
mark where the windshield and door Lexan meet. The other edges
can be taped to allow overlaps as shown in Figure 012-014. Also
mark out the hinge clearance notch shown in Figure 012-014A for
all hinge points.

15. Remove the doors and lay flat on a table. Score the
masking tape line with a sharp razor type knife (a sheetrock
knife works great). Score repeatedly until a definite groove is
made. ©Snap off the excess after scoring and file smooth.
Alternate method: ©Snip off excess with a, good tin snips and
sand or file smooth.

2+-7-90



) / LEXAN 7‘ l_/__ 1/4"

1

Y 4 = - T

|

S-3 SIDE TUBE
DOOR SIDE TUBE AFT

1
CROSS SECTION VIEWS

4

DOOR LOWER TUBE

LEXAN /]

COCKPIT CAGE TOP LONGERON

§ o= FLUSH WITH THE COCKPIT
LONGERON.

FIGURE 012-014

7 .
TOP CHANNEL

NOTCH 1%"
FOR HINGE

CLEARANCI;

R

DOOR SIDE TUBE

FIGURE 012-014A

012-4

9-13-89



012-5

16. Install the trim lock to the door’'s top channels inside
edge. Set doors aside until the fuselage 1is covered. Continue
with the following steps after fuselage is covered.

IMPORTANT: DO NOT PROCEED UNTIL _AFTER COVERING THE FUSELAGE.

17. Ingtall the doors to the covered fuselage. Assemble the
door handles to each side. Eefer to Figure 012-017 for proper
handle orientation prior to drilling bholt holes. Refer +to
Figure 0D12-D17A for proper spacing.

1
ORILL #11 | oyER DOOR TUBE FORWARD
(s DRILL #11
= ‘ /’\I
‘/ [
/ el
P
LEFT DOOR P
< 7
N
///J
L OWER DOOR RIGHT DOOR
TUBE
FIGURE 012-017
Lexay  LOWER DOOR TUBE
R INNER HANOLE PLACED AS CLOSE
T0 TUBE AS POSSIBLE. TRIM
TN T0 FIT.

COnl
=Y

QUTER DOOR

HANDLE

STACK WASHERS N\
AS REQUIRED FOR RUB BLOCK
BEST FIT.

DOOR

CLOSED POSITION SHOWN

FABRIC AND
CORD.

FIGURE 012-017A

2-7-90



\I

012-6

8. With the door <losed and the inner door handle positioned
traight down, place the rub block (small 1/4" aluminum tube)
ith its detent under the handle and centered and level on the
ockpit cage top longeron. Drill #30 into each flattened end of
the rub block and rivet. Kepeat for other door.

L
5
W
c

19. Close the doors. (Wings should NOT be installed at this
time). Set the upper panels on top of the cabin so they overlap
the door top channels by 1/8". Locate and rivet (8) stainless
steel pop rivets into each end of the upper panels once you' re
satisfied with its location. Locate the rivet nearest the top
channel with a 1" sget back. This will allow the panel to flex
up and down and stay tight against the door. See Fig. 012-019.

\
\
1/8" SS POP RIVET .
T~ UPPER CABIN

PANEL
' XPx X X X
TN

X =17/16"

UPPER CABIN SEAL
ATTACH AFTER UPPER
PANEL.

\\/\\

DOOR TOP CHANNEL
DOOR TUBE

FIGURE 012-019

20. Locate and mark the upper cabin seals with #30 holes every
5 1/4" along the 1/2" flange. Pre-drill and debur. With the
door closed and latched position the sgeal against the door’s
top channel. Drill up through the pre-drilled holes in the seal
into the upper cabin panel. (Cleco #30) Remove, debur and
clean. Rivet from the top side with 1/8" aluminum pop rivets.

21. The door installation is complete with the exception of
the up catch. This will he installed after the wings are on and
covered. Blmply hot knife through the fabric to the socket and
Loctite the threads on the up catch and screw in. Position up
catch to streamline aft.

2-7-90



06-9-¢ -

¥3Z1718YLS TWIILY3A
11 310A0) 9-S

1-€100



o

5-6 COYOTE II VERTICAL OTABILIZER

0013-2

1/2" Internal Brace, 17 3/8"

¥ PART NAME PART NO. QUAN PRICE
1. 3/18" Bolt AN3-13A 1 .30
2. 1" End Cap 1-CAP 1 .60
3. Insert Nut I-NUT 1 1.40
4. 1" Compression Fitting TC-1 1 1.10
5. 3/32" Aluaminum Pop Rivet 40APR1/8 7 .10
6. 3/16" Shear Nut AN364-1032A 5 .15
7. Vertical Stabilizer Leading TG-VSLE 1 17.00
Edge .
8. Vertical Stabilizer Skin TG-VS 1 45.00
9. Vertical Stabilizer TG-IB-V-1i8" 1 2.40
1/2" Internal Brace, 19"
10. 3/16" Thin Washer AN960-10L g .03
11. Gusset, 3-Hole G-3 2 2.50
12. 3/186" SS Pop Rivets 1255PR 4 .20
13.. 3/16" Bolt AN3-14A 1 .30
14. 1/4" Eyebolt AN43B-14A 1 3.00
15. Vertical Stabilizer Spar TG-VSS 1 15.00
18. 1/4" Nut Plate MS521047-4 1 .60
3 17. 3/16" Bolt AN3-15A 3 .30
&hr 18. Vertical Stabilizer TG-VSST 1 6.75
Spreader Tube
18. Vertical Stabiligzer TG-YSFB 1 6.00
Fwd. Bracket
20. 3/16" Nut Plate K-1000-3 3 .40
21. 3/16" Bolt ’ AN3-34A 1 .80
22. 3/16" Thick Washer ANS60-10 1 .03
23. Lacing Wires, 36" x 1/8" TG-LW 2 2.50
(Stainless Steel)
24, 1/4" Eyebolt AN43B-134 1 3.00
25. Vertical Stabilizer TG-1IB-V-17 3/8" 1 2.40

2-6-90



06-L1-§

S-6 COYOTE II

HORIZONTAL STABILIZER & ELEVATOR

1-veT00



0013A-2

# FART NAME _PAET NO QTY PRICE
1. 1/4" Bolt AN4-15A 1 .40
2. Elevator Yoke TG-EY 1 22.00
3. 1/4" Plain Nat AN345-418 2 .10
4., Male Red End NM-4 2 8.00
5. 3/18" Thick Washer AN960-10 26 .03
6. Top Aft Cabhle TG-TAC © 2 8.00
7. 3/18"” Bolt AN3-14A 11 .30
8. 1 1/4” Push Pull Tube TG-1 1/4"PPT-108 1 35.00
9. 3/16" Shear Nut AN364-1032A 9 .15
10. Horz. Stab. Skin. TG-HSSKIN 2 42.00
11. 1/4” Shear Nut AN364-428A 7 .20
12. Loc Ring RL-27 1/4 2 .20
13. 1/4" Castle Nut AN310-4 2 .30
14. 1/4" Thick Washer ANSB0-418 16 .03
15. 1/4" Bolt AN4-15A 6 .40
16. Horz Stab Attach Bracket 52-5AB 2 3.50
17. 1/4" Bolt AN4-36A 2 1.25
18. 3/16" Bolt AN3-13A 8 .30
19. Insert Nut I-NOT 10 1.40
20. 1" Compression Tuabe TC-1 10 1.10
21. Horz Stab Spreader Tube TG-HSST 2 6.00
22. Horz Stab Spar TG-H33 2 16.80
23. 1/4" Bolt AN4-14A 8 .40
24, Elevator Horn TG-EH 2 6.00
25. 3/16" Nut PLates K-1000-3 8 .40
26. 3/32"” Alum. Pop Rivets 40APR1/8 16 .10
27. Elevator Trailing Edge TG-ETE 2 27.00
28. Elevator 1/2" Internal TG-IB-E 2 2.40
Brace
29. Elevator Spar TG-ESPAR 2 14.40
30. 1" End Cap 1-CAP 6 .60
31. Horz Stab Leading Edge TG-HSLE 2 20.00
32. Lower Aft Cable TG-LAC 2 8.00
33. Lower Fwd Cable TG-LFC 2 8.00
34. Turnbuckle RL-335-AT 2 25.00
35. Elevator Skin TG-ES 2 42.00
36. 1/4" Bolt AN4-T7 2 .40
37. 3/16" Bolt AN3-15 4 .45
38. Top Fwd. Cable TG-TFC 2 8.00
389. Horz. Stab. Internal TG-1IB-~H 2 2.40
Brace
40. 3/16" Castle Nut AN310-3 4 .30
41. Small Cotter Pin MS24665-134 4 .10
42. 1/4" Plastic Washer PW-4 2 .20
43. 3/16" Bolt AN3-15A 1 .30
44, Horz Stab Attach Bracket TG-HSAB 2 6.00
Forward
45, Stainless Steel Hinge W-HB 8 1.60

5-

17-90



013-1
3-6 VERTICAL STABILIZER ASOEMBLY

1. PRefer to Parts Drawing for parte required for assembly. The
vertical fin is assembled as a bare frame. It will be used as a
way to check the tailcone channel angle. Refer to tailcone

assembly concerning tailcone channel

2. Rivet the 3/16" nut plate *to bracket using the 3/32"
aluminum pop rivets. lee a 3/16" bolt fto hold the nut plate in
place to drill for the rivets. Rivet from the BOTTOM SIDE.
Rivet the other 3/16" nut plate and a 1/4" nut plate to the same
side of the spar as Bhown. This will become the forward side of
the spar. Also install 3/16" nut plates to the leading edge tube
and spar as per parts drawing.

3. Assemble the vertical stabilizer as shown 1in the parts
drawing. PLEASE NOTE: The G-3 bolts to the spreader tube and
rivets to the spar. The pre-drilled hole in the spar is drilled

90 degrees to the other holes and is 18" from the bottom end.
Rivet the G-3 to the pre-drilled hole first, then line up with
the spar to drill and rivet the second. 3See Figure 013-03.

SPAR

SECOND HOLE DRILLED
BY BUILDER MUST LINE
UP WITH SPAR.

ROUND CORNERS
SLIGHTLY

SPREADER TUBE
/s

2/AC

(\_’/4<:::::/ PRE~DRILLED HOLE

RIVET FIRST

DRILL ALL HOLES #11
USE PRINT AS TEMPLATE FIGURE 013-03

1-29-90



013-2

4. The vertical stabilizer leading edge is *transfer drilled
through the bracket. Make sure the leading edge tube is touching
the spreader tube and the bottom of the bracket before drilling
and bolting. To finish the vertical stabilizer frame, insert the
1" black plaestic cap, then drill and rivet in place with a 3/32"
pop rivet.

5. Fit the internal brace tubes to the vertical fin frame by
cutting to the approximate length and test fitting. Fit the
longer one first. The second internal brace should run from the
upper intersection of the longer brace straight down to the
spreader Dbar. It should intersect the spreader bar at G0
degrees. Refer to Figure 013-05 for button location. Drill a
3/16" hole and pop rivet a 3/16" thick washer in place. Cut a

fish mouth shape in the second tube to help it fit the upper
intersection.

6. At this point you can cover the vertical stabilizer. For
cleanest results wash your hands and dust off the vertical fin
frame prior to covering.

7. Slip the cover over the top gently pulling it into place.
The cover will not go all the way down until the small rope is
laced and drawn tight.

Slip the lacing wire into the pockets sewn into the bottom
of the covering from the front. Trim the wires after the lacing
is complete. With the wires 1in place mark out where to melt
through as shown in Figure 013-0T7. Use a flat tipped soldering
iron to make holes about 1/168" X 5/16" placed vertically and just
touching the wire as it rests in the bottom of the sleeve. Lace
the rope as shown in Figure 013-0T7A. HINT: Use the soldering
iron to melt the ropes” *tip into a flat shape for easier
insertion into the slots. Once the rope is laced you can start
pulling out the wrinkles and working the skin inte its proper
position. The skin should end up smooth and wrinkle free with
about a 1/16" to 1/8" sgpace at the bhottom. Once you are happy
with the position of the skin *tie off the rope ends and trim.
Close the flap to protect lacing.

3. Assemble the vertical fin to the tailcone by inserting the
spar's lower end into the keel and tailecone channel. Bolt the
lower end with the 1/4" eyebolt. Drill from each side through

the spar using the hole pre-drilled in the keel and channel and
bolt.

*Cut and file internal brace to fit from leading edge nut plate
to "button" near lower spar gusset. Use the 1/2" x .035 x 18"
aluminum tube provided._PLEASE NOTE: For a good fit over the nut
plate flatten the tube to just slip onto nut plate.

1-29-90



013-3

TOP VIEW

HF\N: H“\N:

A 3 of 3o 3 o 3 33 o 3v ok f— RIGHT SIDE

)

¥

FORWARD

¥ wJ_r wiT 3" q*r w1+ 3" Lw 3" + 3" *w i

LEFT SIDE

VIEW FROM LEFT SIDE
SEE TOP VIEW FOR RIGHT

I PACING.
TRIM WIRE TO LENGTH >IDE SPA

AND BEND DOWN.

FIGURE 013-07

Y,

1 9t _an



;S N 013-4

T VERTICAL FIN COVERING

LACE UP ROPE

FIGURE 013-07A ' SPREADER TUBE

KEEL TUBE

"4-25-90



013-5

AN FISH MOUTH TO T

BUTTON 11"
FROM CENTER OF BOLT

F—'— 12“ 71

FIGURE 013-05

3-8.90



013-6

1. Select the parts depicted on the parts page for assembly.

2. Rivet 3/168" nut plates to the elevator trailing edge (for
the horn attachment) and to the horizontal stabilizer spar and
leading edge.

3. Pre~assemble the TC-1"s to their respective locations. Pay
close attention to the bolt head orientation.

4. Clean everything, your tools, the table and your hands. Use
a carpeted floor or work bench for tail covering. Cover the
elevator using the same methods shown for the rudder. See pages
023-5 through (023-8. Use the same method to cover the horizontal
stabilizer as described for the vertical fin. NOTE: Be sure to
install elevator horns LH and RH with the correct edge forward.

5. Poke through the fabric with a hot knife at the cable bolt
locations. The tail should be complete and ready for assembly to
the fuselage. Set +them aside and come back to step 6 after
covering the fuselage. _NOTE: It is assumed the fuselage is
covered and the vertical fin is installed.

6. Poke through the fabric with a hot knife where the (2) 1/4"
holes are for bolting on the horizontal stabilizer brackets.

7. Bolt the bracketsg in place. Be careful not to over tighten
the bolte and distort the keel tube.

8. Assemble the horizontal stabilizer to the brackets. NOTE: It
is allowable to slot the brackets (use a 1/4" round file) if they
do not match well with the stabilizer. The forward bracket (TG-
HSAB) 1is designed to set the negative incidence in the tail.
_IMPORTANT: This bracket must be placed so the leading edge of the
horizontal stabilizer is _LOWER than the aft in respect to the
keel tube. Installing this bracket upside down will result in a
severe DIVE tendency in flight and will not trim properly or be
safe. Negative incidence ig designed into the $-6 horizontal tail
so it will recover from a dive at 75 mph. If your ailrcraft does
not have the start to recover from a dive at 75 mph please
consult the factory.

9..Attach the cables to their respective locations and apply

only slight tension with the turnbuckle. Fine tune and safety
wire the turnbuckles after the wings are installed. The tension
should be enough so when you strum the cables they have a nice
low tone. Do not over tighten or distortion of the horizontal
stabilizer will result. To set the tail level to the wings view
it from the rear and adjust until equal space appears on each
side. _IMPORTANT: Be sure to safety the turnbuckles!!'!

3-23-90



013-8

=30 1/4" = L
17/8"
T | +

10”
30°

! /

=16 1/2‘—71

e« 30 174" ‘,L

T
L : /20°>//T
“— 16 1/2" ﬁJ

FIGURE 013-12

13. Hold the 20 degree template under the elevator flat against
the horizontal stabilizer (be sure the control stick is against
the stop). Adjust the rod ends until the template fits with both
horizontal stabilizer and elevator flat against the template.
Check for evenness of the elevators. They should be flat across
each other and not one lower or higher than the other.

14. The 3/4" x .058 x 1 1/2" aluminum tube that was slipped over
the 5/8" push pull tube during step 12 of the control stick
assembly will now be used as an up elesvator stop. Using the 30
degree template hold the elevator in position with the safety
belts. Slide the stop against the swivel tube (built into the S5-
3) and drill and rivet with the rivet positioned top side.
IMPORTANT: Flease use a 3/16" stainless steel rivet. Check the
system for proper movement. Be sure the lo¢ rings are through the
1/4" bolt attaching the horne to the yoke. (Check this prior to
each flight).

7-16-90



06-€¢-5

STOPS WELDED TO
LOWER S-2

S-6 COYOTE I1 BRAKE SYSTEM
(LEFT SIDE SHOWN)

/

12

STOP WELDED TO OUTBOARD
VERTICAL TUBE OF FORWARD
SEAT TRUSS.

2

1-%100



5-6 _COYOTE II BRAKE

0014-2

# PART NAME PART MO QUAN PRICE
1. Wire Stop/Screw 2360 4 .40
2. Large Cable Housing, 20 Ft. B~CH20 1 20.00
3. Brake Cables, 105" B-C105" 8 4.50
4. Brake Line Mixer Ring B-MIX-R 2 6.00
5. Cable Conduit Ferrule 2394 2 2.00
6. 3/16" Bolt AN3-5A 4 .15
7. 3/16" Thick Washer ANSG60-10 8 .03
8. 3/16" Shear Nut AN364-1032A 4 .15
9. 4 1/2" Brake (LH/RH) 2269 2 39.00
10. 4 1/2" Brake Drum 2211 2 7.50
11. Wire Swivel/Screw 2361 2 .45
12. ©Small Plastic Z2ip Ties N-TIES 8 .30

5-23-90



014-1

5-6 COYOTE II BRAKE ASOEMBLY

1. Select the parts depicted in the brake parts drawing. If
you are assembling the spun aluminum wheel option refer to step
2. If vou are using stock wheels go to step 3.

2. Assemble the nose and main wheels, tires and drums to the
wheels. Look closely at the main wheel hube, there is a small
machined edge where the drum will rest against. Install the
valve stems to three of the wheel halves. Mount the drums to
the hubs with the tire in place. Inflate the *ires to the
recommended pressure of 30 F3I. CAl ON : Make sure all bolts

are secure before inflating the tires.

3. Deflate the tires before loogening the wheel bolte. Bolt
the drums to the wheels by removing the bolts and thread them
through the drum. The bolt heads mast be in the 1inside in
order to clear the pads. FKe-inflate the tires to 30 P3I.

4, Cut the cable housing to the length that will best fit
between the stops. Conesult the parts drawing for cable housing
locations. A good side cutters can be unsed to cut the cable
and cable housing to length. The cut should be clean so0 no
burre will cauee wear and eventual failure of the cable.: To
clean up the end of a poorly cut houeging grind the end on a
bench grinder or similar tool. Look closely at the end of the
cables. The end with the pill shaped stop is the end that will
insert into the mixer ring. Cut off the other end and insert
the cables through the holes in the ring.

5. The brake pad assembly will need to he located on the tabs
welded to the axle socket. The =assembly should ride with the
cable stop about 90 degrees to the gear leg, this will zallow
the brake cable to ran into the stop with the least bending.
The brake pad assembly must be located centered on the axle to
allow the drum assembly to spin freely when the brakes are not

applied. To accomplish this youn will have to improvise a
centering device. The hole in the brake pad assembly is 1" and
the wheel axle is 5/87. We uee a bushing 1" in 0.D. with a
5/8" 1.D. This 1is slipped over the axle then the brake pad
assembly 1is positioned on over the bushing and againet the
tabs . Clamp it in place and drill through the tabe 1o locate
the holes. Debur and bolt on the brake pad assembly.

6. Fit the wheel and drum aseembly over the brake pade. The
drum should spin freely if the pads are centered. If this 1is

not the case a little work with a file can free up the drum.
Force the drum over the pads and rotate the wheel several

times. This action will mark where the high spots are on the
pads. File theee down with a metal file until the wheel spins
freely. _CAUTION: Wear a dust partlicle mask when filing on the
brake pads. The pads may contain asbestos.

5423-90



014-2

7. Install the cable housing into the stops on the frame and
route them to the toe pedals and wheels. Feed the cables into
the housing and extend them through the toe levers and actuator
arms on the brakes. Use the proper hardware to fix the ends
and adjust the tension.

8. The brake system will need fine tuning after the aircraft
is complete. Adjustments to the cables can be made at each
stop and at the adjusting barrel on the brake. Adjust the

brakes so the pedals feel even without excessive travel before
actuation.

5-23-90



06-6-¢

SINIINT 2€6 B €09 ¥04

~ANNOW 3NTONS IT 310A03 9-S

1-9100



S-6 COYOTE IT 503 AND 532

ENGINE MOUNT

0015-2

# PART NAME PART NO 2TY PRICE
1. 1/4" Tensile Nut AN365-4284A 3 .20
2. 1/4" Thick Washer ANS60-416 14 .03
3. 1/4" Bolt AN4-33A 2 1.00
4. Engine Mount EG-MT-503/5632-36 1 195.00
5. Aluminum Washer EG-AW 3 .85
6. Barry Mount 22001 4 22.00
7. Spacer Bushing ] EG-Bx3/8x.058 4 .50
1 1/8" x 3/8" =% .058
3. Mount Plate EG-MP 2 10.00
8. 1/4" Bolt AN4-27A 4 .60
10, 1/4" Bolt AN4-22A 1 .50
11, 3/16" Bolt AN3-4A 1 .20
12. 3,/16" Shear Nut AN364-1032 1 .15
13. 3/16" Thin Washer AN960-10L 1 .03
14. Pulley 098 . 1 8.50
15. Jib Strap RL-319 1 3.50
16. 1/4" Bolt AN4-23A 1 .60

3-9-G890



9-6,

R-T,

25-9 &

2-10 ENGINE MOUNT

G G

)

NOTE: Install engine mount prior to painting mount.

1. Select the proper hardware and components depicted on the parts

page.

2. Debur the (2) mount plates and smooth the edges on each end with

a file and sandpaper.

3. Debur the 1 1/4"

x 3/8" x

.(58 bushings.

015-1

4, Lightly ©oil the (4) 1/4" Dbolts used to hold the mount to the

firewall.
mount lugs.
may need some
position
in with a mallet,
drilled through

"encouraging” in
over the receiver bushing in the fuselage and tap the bolts
on the S-6 will need to be
Jse the engine mount’s

The lower mount pointe
the tabs on

bushinge as a drill guide.

the

order to

fuzselage.

Insert these with a single thick washer under head into the
Line up the mount in its proper
(4) bolts into the receivers on the fuselage.

position and insert the
PLEASE NOTE: The mount
fit. Held the mount in

5. Install nuté and washers and tighten to 5 to 7 ft. lbs..

6. Assemble the barry mounts

these boltas to 15 to 20 ft.

is installed with
approximately 1/4"

forward.

1bs. .

and plates

— SPECIAL INSTRUCTIONS FOR INSTALLING S-10 MOUNT PLATES

7. Look closely at the mount plates you will
in the center are not located in
the holes to the front.
If the plates

as illustrated.

the center of the plate.
This will move the engine
are installed the wrong

notice the two holes
The plate

way the muffler will not fit.

8. Set the engine into the mount with the proper number of washers
between the engine and plates (if regquired). See Chart 011-07. Torque
the four metric engine stud nuts to 20 to 25 ft. lbs.

S-6 S-7 5-9 5-10

FWD AFT FWD AFT FWD AFT FWD AFT
Number of 3/83" Washers
Between Engine and Mount|{ ED BD BD 2 2
Plates
Number of 1/4" Thick RH LH RH LH RH LH RH LH
Washers Between RH S5ide | 3 €] 2 0 2 0 2 0
Of Mount and Firewall
NOTE: More may be regquired. CHART 011-07

Consult Manmal. BD =

Builder Determines

6-14-90

Torque




015-2

9. Bolt on the propeller (see ENGINE for correct hardware). NQOTE:
Some installations have large spinnere refer to SPINNER INSTALLATION

for detailes to complete prop attachment. Use 10 ft. 1lbs. for proper
propeller torque.

10. Level the aircraft, the level reference for each model is given
below.

S-6 Top of door openings longeron.

S-7 Bottom of wing root gap seal 3" outboard from
fuselage.

5-9 & S-10 Top longerons in the cockpit.

Check the face of the prop with a protractor and level. 0 degrees of
down thrust is used on $5-6, S5-7, 5-9 and 5-10"s. This means with the
prop straight up it will be 90 degrees to the aircraft’'s level
reference. Adjust by addlng or removing the shims between the engine
and mount plates.

11. Next check prop tracking by measuring from a reference point on
the fuselage to the prop tip. Have the prop positioned level when
measuring. Turn through the prop (ignition off?) and check the other
tip. Both should read the same distance from the reference point. If
they don't try re-torquing the prop bolts until the prop is in track.

12, Check - for offset by using a reference point on each side of the
fuselage such as the wing s leading edge on the 5-9 or 5-10 or the
strut attachments on the S-6 or S-7. The right side should measure
1/4" MORE than the left to add a little left thrust. The exact amount
can only be determined by flight testing. Start out with 1/4", add
washers between the mount and firewall on the RH side to adjust. The
right amount is when the plane flies stralght in level flight at its
normal cruise speed.

Other factors such as wing set (wash out), aileron, flap and tail
rigging will effect the aircraft's ability to fly straight. Consider
these factors when rigging offset. You'll know it's not the engine
angle if the offset exceeds 5/8 of an inch. IMPORTANT: The firewall
engine bolts muset have (3) threads or more showing after torquing to
be acceptable.

1-16-90



S-6 COYOTE II 503 ENGINE

~
s "Y' PIPE
ORTENTATION

C

EXHAUST MANIFOL
ORTENTATION

Q
O
—
(@A)
1
—




0016-2

3-6 _COYOTE 11 ENGINE

# PART NAME PART NO QTY PRICE
1. 1/4" Coarse Thread Nut EG-1/4NC 4- .15
2. 1/4" Loc Washer ANS35-416L 4 .10
3. Muffler Comes W/Engine
4. Rubber Isclater EG-RI 2 5.00
5. Exhaust Y Pipe Comes W/Engine
6. Propeller EG-PROP 1 160.00
7. 503 Engine ) EG-EG-503 1 On Request
8. Loc Washer Comes W/Engine
9. Nut Comes W/Engine
Throttle Cable, 105" EG-T-CAB 1 3.00
Prop Pla . Comes W/Engine :
1/4" Bol AN4H-27A (3TD) 5] .60
(W1+h Opt 9 Spinner Only) AN4H-31A 5] 1.40
Air Filter, K & N EG-AF 1 20.00
Air Filter Clamp Comes W/Filter
Carb Clamp Comes W/Engine
Carb Boot Comes W/Engine
Cable Housing, 54" EG-T-CAB-H 1 3.00
Carb Comes W/Engine
Hose Clamp, 1 1/2" 5-5228 1 .80
Muffler Extension EG-MEXT 1 5.00
3/8" Plain Washers 3/8-WASH 8 .20

2-7-90



016-1

S-6, S-7, S~-9 & S5-10 ENGINE INSTALLATION

1. The carbe should come with a primer nipple installed.
However, if not, drill and tap the carbs £for the small brass
nipple. Locate the nipple on the filter side of the carb at about
a 3:00 o'clock position on the side to the rear. Be careful not to
get aluminum particles in the carbs.

2. Remove the choke levers from the carbs. (Leave the plunger
assembly intact).

3. Install carbs to the engine. Secure 90 degrees to the
crankcase split line.

4, Route primer 1lines to nipples, pump and "T's" as required.
Keep all fuel lines away from heat sources such as the muffler.
Safety all connecticns to prevent leakage. Flastic tie lines to

prevent movement.

5. Bolt the fuel pump in close to the engine so the impulse line
is no longer than 15". §-7"s and S-9 s use tube clamps, the S5-10's
have tabs welded to the mounts. Run fuel lines in a manner so they
are far from heat sources and secured but not crimped to prevent
shifting or kinking. Clamp or safety all fuel line connections.

6. Follow the Rotax manual for throttle and other carburetion
installation tips.

MUFFLERS
7. Install the muffler and manifolds appropriate to model type
and cowling cut outs. Torque down the exhaust "Y' pipe evenly.
Adjust spring tension by bending the loops wider or narrower. Try
not to over tension the springs or they will break. Safety wire
the springs to the loops. If spring breakage hecomes evident first

try less tension, then ran a bead of silicon lengthwise along the
springs.

The muffler's rubber mountings vary from model to model but the
concept 1is the same. To allow enough freedom of movement so the
engine vibration is absorbed without damaging the muffler. Regular
inspections of the muffler should be conducted. Cracks may develop
and should be welded. A severe loss in performance may occur when
a muffler comes apart!

Keep the engine compartment clean! New sources of dirt, oil and
grime can be early warnings of trouble. EXAMPLE: Fuel o©il mix on
the engine could mean a split crankcase seal which eventually could
canse a selzure. Look for trouble and correct it ASAP! '

2-2.90



016-2

SPECIAL INSTRUCTIONS FOR 582 ENGINE INSTALLATIONS FOR £5-10°95 ONLY

(ALL OTHER MODELS DO NOT REQUIRE MOVING OF THE OILER BOTTLE)

The oiler bottle must be moved on the 582 in order to allow cowling
clearance. This is done by removing the bottle and inetalling the
bottle mount as shown in the figure below. This will lower the
bottle enough to gain cowling clearance. i

EG-BOTM

3/16" SHEAR//

NUT AN3-4A"S

3/16" THIN -
WASHER ,

PLASTIC TIE

IGNITION COILS

1. CUT PLASTIC TIE DILER BOTTLE

HOLDING BOTTLE.

2. BOLT MOUNT TO THE
ORIGINAL BOTTLE MOUNT.

3. USE PLASTIC TIE TO ATTACH
BOTTLE TO MOUNT. OIL LINES
WILL SIMPLY PUSH DOWN A LITTLE.
CHECK FOR KINKING IN LINES. IF
KINKS OCCUR, SHORTEN LINES.

1-16-90



THIS FHOTO ILLUSTRATES HOW TO SAFETY AND SILICON THE MUFFLER
SPRINGS. THE OSILICON WILL ABSORB VIBRATION THAT CAN CAUSE
SPRING EBREAKAGE. THE LOOP OF SAFETY WIRE IS THERE IN CASE OF
SPRING BREAKAGE. ALSO FPLEASE NOTE THE EXHAUST GAS TEMPERATURE
PROBE LOCATION.

016-3

1-16-90



016-4

PROPELLER INSTALLATION FOR MODELS
S-4, 5-5, 5-6, 5-T7, 5-9 & 5-10

1. Check the propeller for balance by inserting a 1" tube
through the prop center. Open a bench viese slightly wider than
the prop. Position the prop horizontal with tube resting on the
vige's jaws. If it is balanced it will remain level or any
position it ie set at. (Provided your vise is level across the
prop and the jaws are smooth.) If the prop drope at tip balance

by coating the light tip with a urethane spray varnish. PLEASE

NOTE: According to the F.A.A. a propeller is still within
acceptable balance if the difference is no more than the weight
of a nickel. If you tape a nickel to the light end and the
other tip still drops, the prop nheeds balancing.

2. Bolt the prop to the engine using the (6) drilled head
bolts called out on the parts page. Get all the bolts started
before tightening. ‘

3. Torque the bolts in a crossing pattern to 10 ft. lbs. Re-
check the torque.

4, Check for prop tracking by measuring from a reference
point on the fuselage such as the fwd. strut attachment to the
prop tip (prop horizontal). Turn the prop over and check the
other tip. If there is a difference loosen the bolts and re-
torque. Check again. If you cannot get it to "track”™ equal
check first: Was prop positioned the same each time?

Debris between the prop and flange?
Are you measuring to the same place on
each prop tip?

5. Safety the Dbolts with the wire provided in the kit. The
method shown is the simplest way to safety and is recommended

if you plan on experimenting with different props. PLEASE NOTE:

In order for a safety wire Jjob to work the wire must be
"turning” the bolt clockwise.

FIGURE 05

1-16-

Q



TO _PUMP ON
ENGINE
10 4

ROUTE TO TOP
RADIATOR OCﬂmwa.

5-6 COYOTE 11
582 COOLING SYSTEM

J

ROUTE TO TOP

\igl OF ENGINE.

) 25 - )

68-v2-01
~
N
)



S-6 COYOTE II 582 COOLING SYSTEM

0017-2

pe3 PART NAME PART NO _QTY PRICE
1. Bottom Baffle EGCS-RBB 1 10.00
2. 1/8" Aluminum Pop Rivet 30APR1/8 18 .10
3. Radiator Mount Bracket EGCS-RMB 4 10.00
4, Mount Bracket Corner Angle EGCS-B-ANGLE 4 1.00
5. 3/16" Bolt AN3-4A 4 .20
6. Side Baffles EGCS-RSB 2 10.00
7. Water Temp Guage EGCS-TEMP 1 38.00
8. 1/8 Stainless Steel Pop Rivet 30SSPR 12 .20
9. 3/18" Plastic Washer PW-3 4 .20
10. 3/16" Shear Nut AN364-1032A 4 .15
11. Radiator Hose, 4 ft. EGCS~RADH 1 24.00
12. Hose Clamp, 1 1/4° 5-5212 .8 .60
13. Hose Clamp, 1 3/4" 5-52386 4 .80
14. Rubber Hose EGCS-RHOSE 2 2.00
15. Reducer Elbow EGCS-RCELBONW 1 5.60
16. Reducer Coupler EGCS-RC 1 5.60
17. Brass Nipple EGCS-BN 1 2.60
18. Brass Coupler EGCS-BC 1 3.50
19. Radiator EGCS-RAD 1 153.00
20. Hose Spring EGCS-HS 3 1.00
21. Coolant Recovery Bottle EGC3-CRB 1 3.00
& Retainer
22. Filler Tank Capx¥ EGCS-CAPx 1 —-———
23. Overflow Hose EGCS-0QFH 1 .80
24. 1/4" Loc Washer AN935-416L 4 .10
25. 6 MM Bolt x 1/2" 6MMx1/2BOLT 4 1.00
26. See #212. —m—me———— -- -
27. 3/16" Aluminum Pop Rivet,1/2" 12APR1/2 2 .10
28. Mounting Channel, 8"%x EGCS-CHAN*x* 1 3.00
29. Radiator Mounting Tubes EGCS-RADT 2 3.00
30. Filler Cap Tee EGCS-FCT 1 36.00
31. Temp Probe Tee EGCS-TEMP-T 1 6.00
32. Heavy Duty Plastic Ties 2 .30

*Comes With #30
*xFabricate From Channel Provided.

10-24-89



017-1

— YO () G
1. Select the parts depicted 1in +the cooling system
drawing.
2. Unpack and lay the radiator on a table with inlets

facing up. Use the box the radiator came in to make a
protective cover for the fins during assembly. Lay the two
mounting tubes across the studs projecting from the end
manifolds. Determine hole locations through the flattened
ends of the tubes by placing them with an even overhang on
the studs. Mark and drill 1/4". Bolt the tubes in place with
the (4) 6mm bolts and 1/4" loc washers. NQTE: The radiator
may or may not have threaded inserts in some of the mounting
studs. Make the 6mm into self tapping bolts by grinding a
flat spot on the threaded side. See Figure 017-~02. This will
now gelf tap into the plastic stud.

FIGURE 017-02

3. Measure, cut, drill and rivet the mounting channel as
shown in Figure 017~03. Rivet to the tubes with 1/8" SSPR’'s.
Locate the recovery bottle channel to the far RH side. :
Remove +the tubes from the radiator to prevent cooling fin
damage while riveting on the channel. Make sure to file the
notch for the hose clamp on the channel.

4. Re-bolt the tube/channel assembly %o the radiator after
riveting the channel to the tubes.

5. Mark, drill and cleco the (4) mounting brackets as
shown in Figure 017-05 and Figure 017-05A. Do not rivet the
corner angles until the side and bottom baffles are
installed.

6. After the corner angles are pre-drilled, bolt the
brackets to the radiator as per the parts drawing. Set the
radiator assembly with the brackets down on your work table.
Set the side baffles in place so the top and bottom flanges
point to the bracket and the long flanges seal against the
radiator. Drill and rivet with 1/8" aluminum pop rivets, the
side baffles to the mounts. Put (2) rivets in each end.

10-24-89



017-2

T
A
O ———_]
]
~~—— USE RECOVERY
BOTTLE RETAINER TG
LOCATE THESE HOLES.
¥ 0
s

A = THE DISTANCE BETWEEN CENTERS
ON MOUNTING TUBES PLUS 3/8".SHOULD BE 7 1/2".

FIGURE 017-03

10-24-89



017-3

ORILL #30 3/16" E.D.'S
ON ANGLE

LOCATE AT
LEAST (2)
#30 SSPR 1/8
FOR MOUNTING
TO -FIREWALL.

DRILL #11 HERE ON
2 MOUNTS ONLY. THESE
WILL BE (1) UPPER LH
(1) LOWER RH
/DRILL #11 HERE
ON (2) MOUNTS
ONLY. THESE WILL
BE (1) UPPER RH
%-1“4 > (1) LOWER LH

FIGURE 017-05

& ‘ CORNER ANGLE RIVET
, LOCATIONS. . NOTE: DO NOT RIVET. ONLY CLECO
£3/4Y UNTIL READY TO INSTALL ON FIREWALL.
T I
3/4u
—— - Jﬁl—- DRILL #30

Y\\\\CORNER ANGLE

SIDE VIEW

NOTE: DO NOT RIVET CORNER TO VERTICAL UNTIL LOCATED ON FIREWALL.

TOP VIEW

FIGURE 017-05A

10-24-89



017-4

7. Locate the bottom baffle (see parts drawing) so the
slot for the starter rope 1is open to the back and to the
left side. Rivet to the mounts with (2) 1/8" aluminum pop
rivets in each end.

8. Mark off the firewall as shown in Figure (017-08. This
locates the two top mounts. Hold the radiator up to the
firewall on these marks. If the fit checks out, mark the
location of the lower mounts before removing.

Lo 1 1/8"
v . k -
// / \\

i

4 3/ b6 120 —

e

LEFT
RIGHT AS VIEWED FROM

THE FRONT.
FIGURE 017-08

9. Unbolt the radiator from the mounts leaving the baffles
and mounts as a unit. Hold this up to the firewall marks and
drill through #30 and cleco. After all (4) mounts have been
drilled for at least (2) #30 holes, debur and rivet with
3058PR " s.

10-24-89



017-5

10. Bolt the radiator to the mounts. If the baffles do not
seal well against the firewall or radiator apply silicon
caulking to fill voids or similar material or small weather
stripping. The idea of course 1is to have the sides and
bottom seal so the air will move through the radiator. The
top cowling has the seals installed at the factory. These
must seal the top edges. Check for this once the top cowling
is installed.

11. Once the radiator is 1installed (and so is the engine!)
route the hoses as shown in the photos. Use the photos for
installation completion details for the parts page drawing.
Use the photos and captions plus the following information
to complete the system.

NOTE: On units with filler cap tees and not filler tanks (as
in photo) use the large plastic cable ties to secure the
"Tee" to the radiators top half aluminum tube.

00 ;BN NO

aA. Before installing the cooling syetem remove the head
outlet fitting and pump housing. on the engine. File and sand
the casting ridges smooth and re-install. See Figure A.

IMPORTANT: BEFORE INSTALLING COQLING SYSTEM
REMOVE“THIS CASTING RIDGE TO PREVENT

CRACKING ON COIL MOUNT. REMOVE THE
] CASTING RIDGES ON THE PUMP HOUSING
ALSO TO PREVENT LEAKS.

7\
AR IR i
/- T HEAD COOLANT QUTLET

L~

COIL MOUNT

FIGURE A

B. Make sure all hose clamps and fittings are tight prior
to adding coolant. '

10-24-89



017-6

C. Add a 50-50 mixture of "For Aluminum Engines" anti-
freeze and water. Fill through filler tank opening.

D. Remove the set screw on top of the engine to fill
system to engine level. (Apply Loctite to the set screw when
re-installing). HINT: A piece of fuel line will ‘“screw"
right into this hole and allow a no mess overfill.

E. Open the line at the upper reducer elbow fitting and
tilt up nose. (A 5 gallon pail placed under the nosewheel is
about perfect). Continue filling the system until coolant
runs out at the high most point of this fitting. Re-tighten
and install the radiator cap. Lower the nose.

F. The recovery bottle does not need any fluid. If your
system ever gets warm enough some fluid may overflow into

the recovery vessel.

G. Add more coolant after engine break-in. Re-tighten all
the clamps and fittings.

H. Replace the coolant annually and inspect the system for
wear. Replace hoses every 2 years.

10-24-89



017-7

VIEWED FROM THE LEFT FRONT QUARTER THIS PHOTO REVEALS THE
COOLANT HOSE ROUTING. PLEASE NOTE THE INSTALLATION SHOWN WAS
NOT EQUIPPED WITH THE SIDE AND BOTTOM BAFFLES. ALSO NOTE THE
LACING CORD ROUTING.

NS .

VIEWED FROM THE RH FRONT QUARTER THIS PHOTO ILLUSTRATES
MUFFLER AND COOLING SYSTEM DETAILS.

10-24-89



THIS FILLER TANK CLOSE UP SHOWS THE USE OF THE RUBBER FABRIC
TO PREVENT CHAFING BETWEEN THE TANK AND CRADLE.

THIS CLOSE UP OF THE RECOVERY BOTTLE SHOWS ITS MOUNT AS WELL
AS HOW TO SAFETY THE RADIATOR DRAIN.

10-24-89



YITYLI3T3 B SINIWNYLSNI

IT 310A0J S-S

L

£l

y

BROWN P—
(0]
m BLK/YEL/G6R P
[ep] (Vo)
@ = ﬁzm(% N
| Bk P
BLK
no
no
- nrf- ﬁ:
el
nh_
— /

N

’~(

NIk NO /]
10L1d 0L 3NIT ISY

{
91
:
11 [0t
I
X
N
S
3
~
X

1-8130



S-8 COYQTE II INSTRUMENTS & ELECTRICAL

0018-2

# PAET WAME _PART NO QUAN PRICE
1. Ignition Switch IP-IS 1 6.00
2. Airspeed, 0-120 ASI 1 155.00
3. Dual Cylinder Head Tenmp. CHT 1 80.00
4, RPFM RFM 1 60.00
5. Hour Meter HR-M 1 30.00
6. Brass Bolt IP-BB 4 .2
7. Brass Washer IP-BW 4 .10
8. Eye Terminal, Blue IP-7102 3 .75
9. Male Terminal, Blue IP-7126 2 .15
10. "Y" Connector, Brass IFP-YC 2 1.00
11. Female Terminal IP-7128 4 .75
12.. Brass Nut IF-BN 4 .10
13. Fitting 8330 2 1.00
14. Black Or Blue Wire, 70" EG-IW-BLK 2 1.50
15. Red Lighting Wire, 70" EG-LW-RED 1 1.50
16. Green Lighting Wire, 70" EG-LW-GR 1 1.50
17. CHT Lead CHT-LEAD 2 10.00
18. Brown Wire ON ENGINE
19. Black/Yellow/Green Wire ON ENGINE
20. Yellow/Green Wire ON ENGINE
21. Black Wire ON ENGINE
22. Black Wire ON ENGINE
23. White Ground Wire, 24" EG-GW-WHT 1 1.50
24. ASI Line (Fuel Line) 40 ft. FS-FL 1 17.50
25. Loc Washer ANS35B4 4 .10



018-1

5-6 COYOTE I1 INSTRUMENT PANEL & ELECTRICAL

NOTE: Use of solderless, electrical terminal swedge tool is
required.

1. S5elect the parts needed to complete the instrument
panel.

2. Install the standard instruments provided in the order

shown in the parts catalog.

3. Before installing the ignition switch, swedge an eye
terminal to the end of each blue or black wire and attach to
the switch. Install the switch with Loctite. ©Position the
switch so it is actually off when flipped up. Ignition
circuits work when there is an opening. When the switch
closes it grounds out the spark.

4. Attach the wire terminals to the proper wire and
connect the circuits as shown on the parts page. Route the
wire bundle down the LH 5-2 inside the 18" of the black
fabric wire harness cover. Use the other 18" for the fuel
line. Route between the skin lacing to the firewall
grommets to keep the wires, throttle cables and fuel line
from interfering with the foot pedals. Plastic zip tie as

reguired to keep things neat.
5. Follow Figure 018-05 for static and pressure system for

ASI and optional VSI or ALT s. Install line clamps on all
fittings to assure a sealed system.

2-8-90



0153

TO PITOT TUBE

TO STATIC TUBE

O
-
5-2

g : 1
\\\ IP-1P
—II_ ' j i
AST
N ALT L
[ = 1
: 7]
i -
LEFT
90° FITTING
EHQIH —.«Hzm __nﬁ__

STATIC SYSTEM WITH VSI
TOP VIEW

FIGURE 018-05




06-8-¢

J1LL04HL IT 310AQD 9-S

- NOTE: IT MAY BE
REQUIRED TO ADD A
3/16" WIDE SLEEVE
ON THIS END OF THE
THROTTLE TO TAKE UP
PLAY.

1-6100



0019-2

# PART NAME PART NQ QUAN PRICE
1. Throttle Knob T-ENOB 2 3.00
2. 1/8" Roll Pin, 1" 20032446 2 .25
3. 3/16" Bolt AN3-5 1 .45
4, Stop Ring T-SR-5/8" 1 1.00
5/8" x .068 x 1/2"%
5. Throttle Lever T-TL 1 20.0vY
6.. Loctite LOCTITE 1 5.00
7. Small Cotter Pin- MS24665-134 2 .10
8. Wire Stop/Screwkxx 2360 3 .40
g. 3/16" Castle Nut AN31(0-3 1 .30
10. 3/16" Thick Washer ANS60-10 4 .03
11. Set Screw - T-5C 2 .25
12. 3/16" Bolt AN3-14A 1 .30
13. Friction Rod T-FR 1 2.75
14. Throttle Stop T-STOP 2 2.75
15, Friction Block "T-FB 1 5.00 -
16. 3/32" Aluminum Pop Rivet 40APR1/8 2 .10
17. 3/16" Nut Plate K-1000~3 1 .40
18. Throttle Cable Or Cables See Engine
19. 3/16" Thin Washer AN960-10L 1 .03
X Fabricate From 5/8" x .(058 Stock

*%One (1) Used On 503°s, Two (2) Used On 532°s.

12-29-89



-

1. To hook up the throttle cable you need to unscrew the
carb’s top plate. Take care not to let the spring 1inside
jettison the plate onto the floor. Remove the spring and cap
and place aside. Look closely at the slider...see the white
plastic fitting on the bottom? Underneath this should be the
cer-clip that holds the fuel metering pin. Be sure when re-
assembling, the cer-clip is UNDER the white plastic. Close
examination will reveal where the cable terminates but before
hookirng up the throttle cable, slip that little rubber boot
over the end first. 8See Figure 019-01. During: re-assembly
note where the throttle exite the cap 1s not on center.
Pogition the cap 80 the cable 1is directly over ites slider
position.

e

FIGURE 019-01 THROTTLE CABLE

=

v '~1*~—”'GRIND TO FIT INTO SLIDER

RUBBER BOOT

N
e

2. Full on the free end of the cable to seat the housing
into the fitting on top of the carb plate. Then route the
cable as follows: Out the top of the carb and down over the
forward side under the carb straight back to the firewall;
gently curve along the firewall and into the upper outer
grommet; down along the inside of the forward cockpit and
into the throttle stop. (Located on the LH side of S5-2).
Drill front side of stop tube to 3/16" diameter. See Figure
019-02. Double check to see if everything is curving gently,
no sharp turns allowed..... that will bind the cable. Check
to see 1f the housing is into the carb’s top plate fitting.
Then pull the housing away from the carburetor so the cable’s
free end will be inside past your cut off mark. Now cut off
the excess housing and push the cable back out.

IMPORTANT: Check closely the housing where you've cut it. A
clean cut is a must...the metal coll inside the housing can
rub the cable and cause it to break. An unclean cut of the
throttle cable housing can also result in sticking of the
controls due to the added friction.

019-1



019-2
1/8" ROLL PIN

/

V4 ____——SLIP KNOB OVER AND DRILL
; //fTHROTTLE 1/8" FOR ROLL PIN ON
1 BOTH THROTTLES.

OIL WITH A LIGHT
MACHINE OIL.

| 5-2

DRILL 3/16" TO FIT
CABLE HOUSING.

SEAT TRUSS . |
DRILL OUT FWD SIDE OF
HOLES TO #11 TO PREVENT& ]
CABLE CHAFING. :

CABLE.STOP WELD TO LH CABAINE
FIGURE 019-02 DRILL FORWARD SIDE TO FIT CABLE
HOUSING.

3. Next slide the cable through the stop then insert the
housing. Insert cable through throttle lever (NOTE the big
hole 1is on the throttle’s forward stop side to eliminate
wear)} and attach a wire stop (#15). Use Loctite to safety.
Adjust throttles to be 1in perfect sync. They must move
exactly the same to assume smooth operations.

Assemble friction rod assembly to the throttle lever as shown
in the parts drawing. Rivet a 3/16" nut plate to the QUTSIDE
of tab for stop friction block. 3Set stops to zallow full carb
slider *travel but no more.IMPORTANT: It may be required to
cut a step into the friction block to allow the bolt head to
clear the throttle cables. See Figure 019-03.

NOTE: The throttle may need 1/4" spacer bhetween the LH
throttle and the bearing sleeve welded into the fuselage in
order to <¢lear the door handle.

Run double cables for duel carb equipped engines.

NOTCH SO BOLT HEAD
A’/ IS FLUSH.
7
|
B

!
FIGURE 019-03

9-15-89



019-3

5-6 COYOTE II THROTTLE SHOWS DUAL CABLES. NOTE THE NOTCH MADE
IN BLOCK FOR BOLT/CABLE CLEARANCE. EXCESS FRICTION ROD CAN.BE
TRIMMED ONCE STOPS ARE SET.

9-18-89



WILSAS 13N4

[T 3L0A03 9-S

MOUNT TABS UNDER FRONT
OF LH SEAT

J

1-0260



_5-6 COYOTE IT & AND 10 GALLON FUEL SYSTEM

o

0020-2

# _ PART NAME PART NO QUAN FRICE
1. 3/16f‘Bolth1 AN3-5A 6 .15
2. ! Fuel Cap, Venting 1705 1 B5.75
'3.0.3/16" - Hood Washer ANS70-3 4 .10
4. i Fuel: Tank, 5 Gal. F5-TANK/5 GAL. 1 100,00
* Fuel Tank, 10 Gal. 3-TANEKE/10 GAL 1 160.00
5. Tank Clamp FS-TCL 2 3.00
6. Primer Pumpx FS-P 1
7. 3/16" Shear_Nut AN364-1032A 6 .10
8. Fuel Line, ft. F5-FL 1 37.00
9. Primer Line, 12 ft.x Comes In Primer Kit
10, ' Line Clamp¥** F3-LCL 16 1.00
11, "Y" Connector Fa-Y 1 1.00
12. , Fuel Filter’ F5-FIL 1 2.00
13. Sump Drain Body 3-20120 1 5.00
14, Withdrawal Fitting 8330 4 .50
15 Sump Drain 3336 1 3.00
16 Small Plastic Tiea N-TIES 15 .20
17 Line “"T"* Comes In Primer Kit
18 1/8" Nipple#® Comes In Primer Kit
19. 90 Withdrawal Fitting##* 8342 2
20, J & B Weld Epoxy J&B 1 5.00
21. Fuel Shut Off Valve F5-3-0OFF 1 10.00
22. Hose Clamps, 1 1/4" 5-5212 z .60
23. 3/16" Thin Washer ANS60-10L 4 .03
24, 1/8"% 5tainless Steel Pop Rivet30S55SPR 1 .20

*Parts are packed in primer kit.
**%2 Extra of each packed for 532 of 10 gallon tank system.

‘kﬂn



FUEL SYSTEM GASCOLATOR FOR ALL MODELS
OF RANS AIRCRAFT.

THIS SLICE OF RUBBER HOSE GOES BETWEEN
BRACKET AND WASHER TO FRICTION MOUNT
GASCOLATION. TIGHTEN DOWN FITTINGS
INTO THE GASCOLATOR TO EFFECT A SEAL
AND THE MOUNT SHOULD BE SECURE.

J | J

o~ O Bdw N

.

THE GASCOLATOR IS OPTIONAL
EQUIPMENT AND THE PRICE IS $45.

TYPICAL GASCOLATOR INSTALLATION
MOUNT VIA RIVETS AT LOW POINT ON
FIREWALL. ALLOW ACCESS THROUGH
COWLING FOR DRAINING PRIOR TO

-FLIGHT.

FIREWALL GROMMET

FIREWALL

CARBURETOR(S)

ENGINE

FUEL OUTLET FROM GASCOLATOR
FUEL DRAIN

GASCOLATOR

FUEL FEED FROM TANKS

J

1-v0¢00



0020A-2

GASCOLATOR
# PART NAME PART NO, RTY PRICE
1. Gascolathor GAS-LAT 1 16.00
2. Gascolator Bowl GAS-BOWL 1 16.00
3. Sump Valve B336 1 3.00
4, 90 Withdrawl Fitting 8342 1 1.50
5. 3/8" Washer AN9B0D-816 2 .85
6. Rubber Hose GAS-RH-3/8%X1/4 2 .50
378" I.D. X 1/4" Long
7. 1/8" SS Pop Rivet 30SSPR 4 .20
8. Gascolator Mount GAS-MT 1 6.00
9. Straight Withdrawl Fiting 8330 1 1.00



020-1

5- JOYOTE IEL
1. Collect all the partes as pictured on the parts page for the
fuel system.
2. Trim the fuel tank’'s edges so a 1" wide flange remains. Use

a hand saw for the easliest trimming. If using a portable jig saw
mark the trim lines on the tank’'s bottom and trim from the
bottom. (Works for the 5 gallon tanks only). FOR YOUR PROTECTION

wear a 3-M or similar particle mask while fLrimwing the tank.

3. Trim the filler neck so 3/4” to 1" extends above the tank.
HINT: Wrap = piece of 3/4" wide masking hape arocund the neck to
give a trim line that will be flat across the top. Use a sanding
disk attached to a drill or hand saw it into tolerance after
trimming with a hacksaw. Vacuum out the inside of the tank after
trimming the filler neck.

4, Drill 3/8" diameter holes in the locations shown for the
type of tank for your aircraft. Sand the area around the hole for
better bonding. Mix a small portion of the J & B Weld, 50/50.
Apply the epoxy to the threaded portion of the 90 degree fuel
withdrawal fittings and screw them into the 3/8" holes. Point
fittings as shown in Figure 020-04. Figure 020-04A shows the
location for the 90 degree vent fitting. Be sure to point this
fitting directly aft. Let the epoxy cure with the tank laid
upside down. The correct amount of epoxy will form a nice ring
completely around the fitting approximately 1/4" wide....Apply
more if required.

5. After the epoxy has cured set the tank on the keel tube. If
you're installing a 10 gallon tank apply 2 Dbeads of silicon
caulking lengthwise along the top of the keel about 1" off of the
top center on each side. Position and clamp the brackets flush on
each end with the tank edges. Drill #11 up from the bottom using
the brackets as hole locaters and Dbolt. Level the tank in
reference to the Instrument Fanel or other horizontal tubes in
the fuselage. Check for fore and aft positioning, the tank’'s
forward bracket should be 2 1/2" from the end of the keel. See
Figure 020-05. Drill through the bracket from the bottom and
rivet it with a 1/8" SSPR.

6. Refer to Figures 020-06, 020-06A and 020-08E (TFhotos) for
fuel line routing information. Follow these general guide lines
for a safe fuel system installation.

(A). Route lines to curve withcut kinks or chafing
against structure.

(B). Hold lines in place with the plastic zip ties
provided. DO NOT over tighten and kink lines.

(C). RKeep lines away from sources of heat and elec-
tricity.

(D). Safety wire or clamp all connections.

(E). Firewall exit of the fuel line should be on the
aide the carburetor is on.

(F). Tank vent and overflow line must face into slip-

stream to prevent siphoning fuel.
(G). One Operational Note: Fill tanks to within 1/2"
of bottom of filler necks. This will reduce overflow.

8-30-89



ghr

DRILL 3/8" POINT FITTING AFT

(H).

(1.

020-2

Remember water doesn’t flow uphill and neither
does fuel. Avoid running lines with routings
above a fuel source.
Fut teflon tape or blue Loctite on all fittings.

DRILL 3/8

-

\

kY

ail

" POINT FITTING AFT

.

5 1/4

'1_%"—7# #

4

ORILL 3/8" POINT FITTINGS

TOWARDS EACH OTHER

FWD.

3"

1 3/£Il

\

POINT FITTING AFT ~_

POINT FITTING AFT

DRILL 3/8" —

ORILL #11 Wi

HOLES IN THE TANK
FLANGE ARE FOR ZIP
TIES TO HOLD FWD.

FUEL LINE ON FIVE
GALLON TANK ONLY

lSU

DRILL #11 o

DRILL 3/8"

IS
\:‘%— 4

N 3”

i, |3
! J L

FIGURE- 020-04

Z 3 —

LEFT BOTTOM
SIDE.

BOTTOM VIEWS OF 10 AND 5 GALLON TANKS

8-30-89



020-3

LOCATE 1" DIRECTLY BEHIND
FILLER NECK. DRILL 3/8"
&Y /

AN
FIGURE 020-04A
) FUEL TANK
. -
J -
< Lu
3
S-2 CLUSTER
FORWARD
R 4
[
|
l
éi, FIGURE 020-05
_~ #30 SSPR

8-30-89



10 GALLON TANK ROUTING

|
g
3
1
;
|
.’

LEFT

BOTTOM VIEW

FIGURE 020-06

020-4

5 GALLON TANK ROUTING

LIP TIE

LEFT

8-30-89



020-5

ZI1P TIE TO PRE-DRILLED HOLES

= _
_ WWMV \ LOOP THRBUGH $-3 CLUSTER

NS Z1P TIE TO S-3
DIAGONAL BRACE

e
/ .
\ xmwwv :
( - I s
M RIVET TANK TO KEEL SO FRONT \ , _ )
. EDGE OF THE BRACKET 1S 2 1/2" _ mmmwm wMﬂwum S W\\\\
| FROM THE FRONT OF KEEL. , !
| _
, . _ TANK VENT -~
, LINE
_ | /
s T —~— _ \
— ROUTE INSIDE 0F | %
~— ROPE LACIN
~ OPE LACING _ SEAT TRIM UNDER /
SPLIT A SHORT SEGMENT ~ PRIME LINE|TO  ZIP TIES
OF FUEL LINE TO ACT \ PUMP IN PANEL

AS AN ANTI-CHAFE GUARD 3

ROUTE INSIDE
OF ROPE LACING

~
~
TO CRANK CASE
\ Z1P TIE TO DIAGONAL
/ BRACE
~ | ROUTE UNDER GEAR TRUSS
~ T ALONG WITH TELEFLEX
N =D FUEL SUMP DRAIN AND TANK
CVENT LINES EXIT AT GEAR
TO CARB ~_ | HOLE.
FUEL PUMP HOSE CLAMP VALVE TO DIAGONAL BRACE
FUEL FILTER
INSTALL PRIMER "T" IN
MAIN LINE FEED. ROUTE FIGURE 020-06A
TO PANEL PUMP, PANEL
\ PUMP TO CARBS. ;\ v



020-

NOTE HOW THE FUEL LINE "LOOPS" AROUND UNDER LH SEAT TO SUMP
DRAIN. OBSERVE CLOSELY THE LOCATIONS OF LINES AND PLASTIC TIES.
ALSQO PLEASE OBSERVE THE FUEL SHUT OFF INSTALLATION. POSITION THE
HOSE CLAMFS S0 THE SCREW FITTING IS UNDERNEATH. LOOKING REAL
CLOSE IN THE UPPER RH CORNER YOU CAN SEE THE SMALL "T" THAT FEEDS
THE PRIMER FUMP. THIS IS A GOOD LOCATION BECAUSE OF THE NEED TO
ROUTE TO THE INSTRUMENT FANEL.

THIS FHOTO GSHOWS THE FUEL PUMP POSITION AND LINE ROUTING. THE
WHITE PLASTIC SHIELDS CAN BE PURCHASED AT MOST AUTOMOTIVE PARTS
STORES. IT IS CALLED SPIRAL CUT TUBING. A'SIMILAR AND JUST AS
EFFECTIVE ANTI-CHAFE SHIELD CAN BE MADE WITH FUEL LINE BY SIMPLY
SPLITTING IT LENGTHWISE AND TYING IN FPLACE. NOTE HOW THE PRIMER
LINES ARE RUN WITH THE MAIN FUEL LINE FORM THE FIREWALL.

6



T13IHSAONIM

IT 3L0A0J 9-S

1-1200



0021-2

5-8 COYOTE IT WINDSHIRLD

# PART NAME PART NO QUAN _PRICE
1. 1/8" Aluminum Pop Rivets 30AFR1/8 49 .10
2. Lexan Windshield (Clear) WS-WS 1 100.00
3. "2t Strip WS-28 2 5.00
4, Foam Strip WS-FS 1 3.00

3/16" x 3/8" x 4 feet



-6 COYOQ I

1. Collect all the parts shown on the partes pages for the
windehield. Do not peel off the protective paper except the
edge against the S5-2. Peel this back about 2" B0 the 5-2 side
tubes will be visible.

2. The windshield comes pre-cut, slightly oversized to
create an overlap on the 8-2 formers. Snap the windshield in
place between the S5-2 top cluster and the windshield hold
down 8trip. PFull the sides down to contour around the
structure and clamp in place. (Vise grip welder's clamps work
great!) Check for an even amount of overhang on each side and
if the Lexan is down against the $-2. Re-position and clamp
if required.

3. Start at 1" out from the 5-2 top cluster and locate and
drill #30 holes every 3" all the way down to the bottom edge.
Cleco every 4th one.

4. Lay out and pre-drill #30 holes in the "Z" strips as
shown in Figure 021-04.

/20 A 4 34"kt 374" —f——t 3/ A4 3/4' A 12

T t L N - T

3/8"\\\ \\\

RADIUS CORNERS

3/4" FLANGE

FIGURE 021-04

5. Hold the "Z" strips in position on the inside top
longerons. Hold with an even amount of space on the front and
aft end of the "7Z" strip. Press the windshield flat against
the "Z2" strip with a board and drill from the inside and
cleco. Drill through the Lexan the remaining holes. Repeat
for the other side. Use at least 2 clecos per "72" strip.
NOTE: You can do the windshield with the dozen copper clecos
provided if you retain the windshield to the $5-2 with only 2
per side and 2 per 7" strip.

6. Mark off the windshield hold down strip as shown in
Figure 021-06 and drill #30 and cleco. with 3 or 4 clecos.

g 3/at—a 34 4 3/ kg 34
. ° . &

l.{\___._

FIGURE * 021-06 DRILL #30

021-1

o]~ 1/4" E.D. TYPICAL
—



7. Mark with masking tape or a razor knife the trim line on
the aft edge of the windshield at the 5-2. Trim it back so
the Lexan sets on the S-2 tube as in Figure 021-07. _NOTE:
Trim so the door will fit flush, also so the door Lexan will
rest on the 5-2 tube. The door will be re-installed to be
trimmed in the next step.

RIVET \
\ DOOR LEXAN
WINDSHIELD , 7
/ ] .
FIGURE 021-07
8. Bolt the doors in place with the proper washer spacing

between the door frame and the S5-2 and $5-3 formers. Observe
the overlap of Lexan on each edge. Cut the forward edge to
meet with a match flush fit with the windshield. Do so by
marking with the door closed. Trim all other edges to have an
even overlap with the edges. NOTE: The door upper cabin
panels and seal will be installed after covering the
fuselage.

9. Remove the door and windshield. Apply the foam rubber
seals to the "72" strip. See Figure 021-09. Re-install with

rivets after covering. NQTE: Clean off any burrs or debris
prior to re-installing.

"Z" STRIP

FOAM SEAL
FIGURE 021-09

021-2



ONITMOD IT 310A03-9-S

e L
A‘@
¢

"1I14 1S538 Y04
NI SYINY0D QYvYMd0d4 OML

/ /
2 1 T 3HL (ON3g_0L Q3¥IND3Y
' 38 AYW LI :3LON 3S¥3d
!

1-2200



0022-2

S— OW
_# PART NAME PART NQ QUAN PRICE
1. #8 Pan Head Screw 8X1/2-PHS 27 .05
2. Clip On Tinnermans A1789-87-1 27 .25
3. Cowling Top C-TOP 1 60.00
4. 3/16" Bolt AN3-6A 2 .20
5. 3/16" Plastic Washer PW-3 10 .20
6. 3/32" Aluminum Pop Rivet 40APR1/8 8 .10
7. 3/16" Bolt AN3-4A 2 .20
8. 3/16" Nut Plate K-1000-3 4 .40
9. 3/186" Shear Nut AN364-1032A 4 .15
10. Cowl Nose Bowl C-NB 1 35.00
11. Cowling Bottom C-BOT 1 90.00
12, Trimlock, 14 ft. TRIM-LOC 1 6.00
13. 1/8" Aluminum Pop Rivet 30APR1/8 17 .10
14. 1/8" Brass Washers IP-BW 15 .10

8-30-89



022-1

6-6 COYOTE II COWLING ASSEMBLY

1. Select the parts depicted on the parts page.

2. Carefully wrap the painted cowling components (nose
bowl, top and bottom halves). _CAUTION: When working with
sheet metal be careful of sharp edges. Also handle with care
to avoid buckling and permanently deforming parts.

3. Install trim lock to the aft edge of each top and bottom
half. Trim to length after installing. HINT: Lay the part on
a flat table with the edge vou mre applying the trim lock 1o
over hanging slightly.

4, Find the center smaller rivet hole of both the nose
bowl s (bottom half) and the cowling bottom’ s front edge.
Cleco these parts together. (Copper Clecos). _PLEASE NOTE: The
sheet metal fits to the outside of the nose bowl.

5. Bolt the cowling to the firewall (It is assumed the
engine, firewall, windshield and nut plates are installed) as
per parts page. _HINT: Super glue the 3 gsgtack of washers
together and to the cowling inside..

6. 5lip the tinnermans over the edges corresponding to the
holes on the nose bowl, sides and firewall flanges.

7. Place the top half centered and install the screws.

8. Check for alignment by viewing it from the front and
side. The prop flange should be approximately centered ( a
1/4" to 3/8" variation either way won 't matter). If you have
the 9" spinner install it for a better idea of the up and
down poseition. If it looks okay, remove the clecos one at a
time and rivet as you go. Put the 1/8" brass washers against
the inside of the fiberglass to back up the rivets. If not
see step 9.

9. If for some reason your cowling does not 1line up
properly the nose bowl can be shifted by slotting the screw
holes and re-positioning the rivet holes on the lower half.
Also the bolting holes on the sides and bottom can be slotted
for corrective movement.

1-16-90



06-£¢-6

~W3ILSAS ¥30aNy

IT 310A03 9-S

1-€200



S-6 COYOTE II RUDDER SYSTEM

0023-2

# PART NAME PART NO QUAN PRICE
1. 1" End Cap 1-CAP 1 .60
‘2. 3/16" Bolt AN3-13A 1 .30
3. 1" Compression Fitting TC-1 1 1.10
4. Insert Nut I-NUT 1 1.40
5. 3/16" Bolt AN3-5 2 .45
6. 3/32" Aluminum Pop Rivet 40APR1/8 3 .10
7. Rudder Trailing Edge TG-RTE 1 30.00
8. Rudder Skin TG-RSKIN 1 50.00
9. 1/4" Eyebolt AN43B-14A 1 3.00
10. 3/16" Thin Washer ANS60-10L 15 .03
11. 3/16" Shear Nut AN364-1032A 10 .15
12. 3/16" Castle Nut AN310-3 2 .30
13. Small Cotter Pin MS24665-134 2 .10
14. Rudder 1/2 Internal Brace TG-IB-R 1 2.40
15. Rudder Spar . TG-RS 1 16.00
16. 1/4" Nut Plate MS21047-04 1 .60
17. Rudder Pedals SEE FLOORBOARD - -——
18. 3/16" Bolt AN3-6A 4 .20
189. 3/16" Tensile Nut AN365-1032A 2 .15
20. Rudder Horn, LH/RH TG~RHR/TG-RHL 1 each 6.00
21. 1/8" SS Pop Rivets 30SSPR 4 .20
22. 3/16" Bolt AN3-15A 3 .30
23 Rudder Cable S-6-R~CAB 2 12.00
24. Cable Guide HA-144 4 2.50
25. 3/16" Bolt AN3-10A 2 .25
26. 3/16" Aluminum Pop Rivet 1/2 12APR1/2 6 .10
27. 1/4" Eyebolt AN43B-13A 1 3.00
28, Rub Block, 3" x 1/2" x 1/2"%x TG~RB 3 5.00
29. Cable Guide Angle TG-RGA 2 2.00
30. 3/16" Thick Washer ANS60-10 32 .03
31. 3/16" Bolt AN3-6A 2 .20

¥Fabricate From 3" x 1/2" x 1/2"

PVC Plastic Blocks.

5-23-90



023-1

S5-6 _COYQTE I RUDDER ASSEMBLY

1. Refer to parts page to select the reguired parte for

assembly.
x 1/2" x 3"

2. Fabricate (2) rub blocks from the (2) 1/2"

PYC (gray plastic) blocks and drill the rudder guide angles
as per Figure 023-02.
DRILL #11 «

o ™ |

7T T T

! : !H |‘|

J‘J ty N

A3/g —/gn

RUDDER CABLE RUB BLOCK
/2% X 1/2" X 3" PVC (2) REQUIRED

DRILL #11

DRILL #30

1

hl1/4” T
!

1/8"=7
) 1/4||

;72” LEFT CABLE GUIDE
ANGLE
" TRIM OFF (OPTIONAL)
1/4||

1 4“
/ﬂl%\ XY DRILL #11
FIGURE 023-02

RIGHT CABLE GUIDE ANGLE



g G

3. Rivet the 1/4" nut plate to the “"button” side of the
rudder apar. (A "button” is a 3/16" rivet with a thick 3/8"
washer) .

4, Assembly and skinning of the rudder iz shown in the
following diagrams. The tool illustrated on page 4 can be
very helpful in assembly. Build these if vou plan on doing
more than one aircraft. Otherwise sticks, ropes and whatever
can be used to the same effect. Shape and attach a rub block
to the bottom of the rudder as shown in Figure 023-04.

5, Aassemble the completed rudder to the vertical
stabilizer AFTER it is attached to the tailcone.

6. Bolt the cable guides to the vertical tabs
approximately 7 1/2" aft of the gear truss. Install so the
guides are held upright, bolt hole down and to the inside.

7. Locate and rivet the cable rub blocks asz in Fig 023-07.

o=

STATION 4 BOTTOM CROSSING TUBE
' ' 5 o
o Y o o
1 77 Q2227
\ /
RUB BLOCKS
VA
n 1 1/4%=
1174 FRONT VIEW /
FIGURE 023-07
8. Locate and rivet to the FRONT =ide of station 5
bulkhead the cable guide angles. Use 1/8" gtainless sheel

pop rivets. See Figure 023-08. Bolt the guides in place as
showr .

9. Bolt the adjusting tang end of the rudder cables to the
very outside of the pedals (through the hole provided).
Route the cable through the gear truss to the cable guide
(just aft of the gear truss). Continue aft UNDER the 5-4
bottom crossing tube to the aft most cable guides and bolt
to each rudder horn. Bolt cables to horn so cable tangs can
still pivot but not be loose
crogs they run direct from the pedals through the guides to
the rudder horns. Always c¢heck rudder action prior to
flight.

IMEPORTANT: The cables do not

023-2

2-1-89



023-3

10 3/8"

FIGURE 023-04

' 2-1-89



X 5
6—"U| Coos

| |

S . AE

FRONT VIEW

Sy

STATION FIVE BULKHEAD

CABLE GUIDE ANGLE ““—1 1/16"

SIDE VIEW

FIGURE 023-08

023-4



023-5

RUDDER
SKIN

ASSEMBLE ONE HALF OF
RUDDER HORN.

ASSEMBLE END FITTING
TC-1.

RUDDER TRAILING EDGE

S w N =

LOCTITE EYEBOLT
EYEBOLT ‘
RUDDER SPAR

INSERT SPAR, POP OVER
LOWER END OF TRAILING
EDGE USING A LARGE FLAT
HEAD SCREWDRIVER FOR A
LEVER.

TIGHTEN TOP EYEBOLT.

PUSH THE INTERNAL BRACE IN PLACE WITH
THE NOTCHED END OPEN TO THE "BUTTON".
TAPE THE BRACE TO A STICK OR METAL STRAP
TO AID INSTALLATION.

INSTALL LOWER EYEBOLT.

POSITION SPAR FLUSH WITH TRAILING EDGE
TUBE AND DRILL. USE HORN AS A GUIDE. INSTALL
BOLT TO COMPLETE.



023-6

COYOTE TAIL SKINNING TOOLS

4 3/4"

4 172 3/4" X 3/4" X 1/4" STRAP STEEL
//

- SPREADER TUBE PULLER

3t X 1/2" x 1/8"

5/8" TUBE
//’CLIPS BRACE

- <

3/4n

INTERNAL BRACE HOLDER

CLIP IS AT 20° ANGLE TQ STRAP

CLIP IS BRAZED ON 5/8" X .058 TUBE

CUT A LITTLE LESS THAN 1/2" OFF SO IT BARELY

CLAMPS THE 1/2" TUBES.



023-7

l

__/" INTERNAL BRACE HOLDER
SLIP THROUGH OPENING
WITH TUBE SNAPPED IN
HOLDER.

: REMOVE ONE HORN, NUTTED
SIDE ONLY, RETAIN BOLTS.
DRILL MOLE —— .;:%i}?b
THROUGH SPAR L

Ty

AFTER ATTACHING
RUDDER HORNS AND | “
PULLING SKIN TIGHT. |

I U
1
sk
~ ’///“ SET OVER RIVET, THEN PUSH
DOWN OVER OTHER RIVET. HOLD
ST NOTCH . WITH OTHER HAND THE TUBE ONCE
OPEN. FACING b o |/ 1T IS SNAPPED IN PLACE..... .
RIVET. ~TO REMOVE TOOL.
n
|
|
f
|
V‘ ’
&

RUDDER AND ELEVATOR: INSTALLING BRACES

FOR COYOTE I AND II. COYOTE I RUDDER SHOWN.

10+3-89



023-8

"SNI4 TVOIL¥3A ONY

EERLELVERY d3Z1718YLS TVINOZIMOH IT ONV I 310A0D

WIWIXYW Y04 “OYYMNI SIAN ¥0 404 ATGW3SSY 40 QOHL3IW 0315399NS
‘NMOQ SQY3IH 1108 NOILISOd iilNV1¥0dWI

"w91/T ¢ 9NI1D3r0yd
39 LSNW 1VYA-91

"¥IHL0 NI ONITING ¥3IL4Y NI INTOd STHL 1V 33vd8 : WOT/1 2

Jy¥3yHL i1 A00H,. 0L HINON3
¥30v3¥dS OLNT 17108 ON3LX3

1001

d311Nd mmommmmmJN %WﬂﬂHHHHHHHHHHHHH
[

4|k\

—_— =

340y —7

NIXS

/

TYNYIINT IYLSNI \/ Y

10-3-89



SyvdS 3943

ONITIVHL B INIQVY3T 9-S

"dIL LY ¥¥dS HONOYHL S309
310H J11viS ¥0 1011d



0024-2

-6 COYOTE I1 LFEADING & TRAILING EDGE SPARS

# PART NAME PART NO QUAN PRICE
1. Tip Bow W-TIP 2 45.00
2. Tip Wrap W-~TW A .00
3. 1/8" 85 Pop Rivet 30SSPR1/8 20 .20
4. 3/18" S3 Pop Rivet 125SPR 16 .20
5. 1/4" Boltx AN4-35A/LP 2 1.80,
6. 1/4" Boltx AN4-36A/LP 4 .80
7. 1/4" Thin Washer ANSB0-416L 12 .03
8. BSpacer Bushing, 3/3" x 3~ 53B-3/8x%3 6 .50
3. Fwd. Strat Plate W~5AP~LE z 8.75
10. Long Wing Channel W~WCL 8 4.00
11, 1/4" Bhear Hub AN364-423A 12 .20
12, 3/32" Aluminum Pop Rivet 40APR1/3 28 .10
13. 3/18" Nut Plate K-1000-3 14 .40
14. Attach Bracket S2-SAB 3 3.50
15. Aft 3trut Plate W~3AFP-TE 2 8.75
16. 3/16" Bolt AN3-23A 4 .40
17. 3/18" Thin Washer ANS60-10L 2 .03
18. 3/16" Tensile Nut AN365~1032A 8 .15
19. Fwd Jury Strut Attach Tab W-F3TAT 2 .00
20. Aft Jury Strut Attach Tab W-ASTAT 2 .00
21. Leading Edge Spar W-LE3 2 .00
22. 3/16" Bolt AN3-34A 2 .80
23. 1/4" Boltx* AN4-25A/LP 4 1.50
24. 1/4" Bolt* AN4-268A/LP 2 1.50
25. ©GSpacer Bushing, 3/8" x 2" 5B-3/8x%2 8 .50
26. Trailing Edge Spar W-TES 2 85.00
27. 3/18" Bolts AN3-23A 14 .40
28. Trailing Edge Spar Tip W-TE3-TIP 2 25.00
23. 2" End Cap EC-10 2 1.50
30. Line Clamps FS-LCL 2 1.00
31. Static Tube 1 4.00
32. Pitot Tube 1 2.00
33. Tip Bow Marking Tool W-T-MT 1 2.00
34. Tip Gusset Top W-TG-T 2 2.00
35. Tip Gusset Botitom W-TG-B A 2.00
36. 3/16" Thick Washer ANSB0-10 2 .03
37. Stainless Steel Hinge W-HB 14 1.60

*These bolts have a special thin head painted flat black. They must
be used to allow the wing skins to slide on.



06-€2-6

J;W— TRKTN
o
- - )!Ku
SHQﬂ}’SNIDVHS TYNYILINT ONIM
IT 310A00 9-S

No)

1-vv200



S-6 COYOTE I WING INTERNAL BRACING TUBES

0024A-2

# PART NAME PART NO QUAN PRICE
1. Top Rib W-T-RIB 18 7.25
2. Bottom Rib W-B-RIB 18 7.25
3. Rib Tip RIB-TIP 54 .75
4. Contour Fitting CON-1 5/8 18 1.40
5. 3/16" Bolt AN3-15A 18 .30
6. 3/16" Thin Washer AN960-10L 68 .03
7. Middle Compression Tube W-MC 2 12.00
8. 3/16" Bolt AN3-14A 6 .30
9. 3/16" Shear Nut AN364-1032A 36 .15
10. Teleflex Bracket TG-EH 2 5.00
11. Drag Brace ) W-DB 2 13.00
12. Flap Compression Tube W-FCT 2 10.00
13. 3/18" Bolt ) AN3-5A 2 .15
14. Teleflex Retainer W-TEL-R 4 2.50
15. 3/16" Bolt AN3-16A 6 .40
16. 3/16" Tensile Nut AN365-1032 4 .20
17. Drag Brace Root W-DBR 2 13.00
18. Outer Inner Compression Tube W-IO 4 10.00
19. 3/16" Bolt AN3-17A 2 .40
20. Wing Tip 1/2" Brace Tube, " W-WT-50 2 10.00
21. Wing Tip 1/2" Brace Tube W-WT-58 2 10.00
58 3/8"
22. 3/16" Bolt AN3-3A 2 .20

5-23-

90



024-1

S-6 COYO Ss

e&, LEADING EDGE SPAR ASCEMBLY: NOTE: Assemble both epars the same
but make a LH and a RH.

1. Select the necessary parts as shown in the catalog.

2. The leading edge spar comes with all but one of the holes
pilot drilled. The final hole sizese are called out during
assembly. _PLEASE NOTE the front side of the spar has four (4)
holes for the tip bow rivets. The 5th hole goes through the spars
and servesg to hold the static and pitot tubes. Also the rivet
retaining the root doubler denotes front side.

3. Bolt the long wing channel %o the first hole 55" outboard of
the root. Position the channel so the unbolted end points to the
root. Line up the channel parallel with the spar, drill and rivet
with a 3/168" stainless steel pop rivet through remaining hole.
(Only drill through the one side of the spar).

4. Drill out the root hole to 1/4" to accept the wing attach
bolte. (S5ee Keel).

5. Drill out the three (3) in a row holes to 3/8". For best
accuracy, drill from each side not from one side through to the
other. Debur and install the 3/8" x 3" bushings, 1/4" bolts,
strut attach plate and wing channel as shown 1in the parts

eﬁy catalog.

6. Locate a #11 hole on the leading edge spars inside (or aft
side) 3 3/4" inboard of the tip end of the spar. Drill this hole
so it is radially in line with the other holes. Rivet an S52-SAB
to the spar using a single 3/16" stainless steel pop rivet. NQOTE:
The outboard compression tube (W-I0) will bolt to this bracket
and another SZ-5AB rivets to the aft spar's forward side in the
same location after the tip extension is installed. Locate a #11
hole of the leading edge epare inside (or aft side) 5 3/4" out
from the center of the ROOT hole. Drill +this hole so it is
radially in line with the other holes. Rivet an S2-SAB to the
spar with a single 3/16" stainless steel pop rivet.

G GE S 58 S

7. Bolt a long wing channel to the #11 drilled through the
spar, 8 11/16" from the root end. The unbolted end should point
inboard. Line up the channel parallel and drill and rivet with
#1235PR"s.

8. Bolt a long wing channel to the trailing edge spar at the
hole 58" outboard of the root on the same side as the inboard
_ channel. Position the unbolted end to the TIP side. Line up the
gir channel parallel and drill and rivet with a 3/18" stainless steel
pop rivet.

g. Drill the three (3) in a row holes out to 3/8". Debur and
install the 3/8" x 2" bushings, 1/4" bolts, strut attach plate
and SZ-SAB as shown in the parts catalog.

7-16-90



024-2

10, From the parts drawing determine the location of each
eyebolt and rivet on the front side of the spar a 3/16" nut
plate. Positicn these nut plates parallel with the spar. Also
rivet two (2) nut plates to each trailing edge spar tip on the
side with the 1 3/8" hole.

11. Slip the trailing edge spar tip into the spar but _DO NOT
rivet. Assembly of the wing tip bow is required before riveting
the tip.

‘IF :“ [y T,

12, Refer to wing internal bracing tubes and select the parts
for assembly.

13. Bolt the compression tubes between the spars with the holes
for mounting the teleflex brackets closest to the trailing spar.
PLEASE NOTE the shorter tube (W-MC) bolts to the outer position.
14, Install the drag braces. NOTE: Install the W-DBR at root
with double notched end to trailing edge spar. Slip the door up
catch* on prior to bolting in place. This up catch should be
located 13 1/2" from the W-DBR's 3/168" holt center to the center
of the up catch. Bee Figure 024-014. *5ee door parts drawing for
part I.D. and number.

W-WLC

{} | /;///7 o' o

FORWARD

13 1/2¢

DO0OR UP CATCH
SOCKET.

“CORILL INTO SIDE OF
SOCKET AND RIVET
W-DBR WITH 1/8" SSPR

FIGURE 024-014




024-3

15. Install the jury strut tabs. The tab is attached to the long
wing channel’ s outboard hole on the LES and the long wing
: channel’ s inboard hole on the TES. Look closely at the drawing of
ehr the spars for location and position. Both tabs are positioned
with the bend to the tip.

16. Install the teleflex bracket to the WCM compression tube on
the outboard side. Install the teleflex retainer on the W-ECT
tube to the inaside. (5See parts drawing).

17. Do not install the teleflex retainer (small angle on the WCHM
parts) until wing is covered.

18. Insert the tip bow’'s drilled end into the leading edge spar
so the tip bow s hole lines up with the fourth inboard hole and
cleco. IWPORTANT: The tip how must he flat asgainst the spar on
the inside. See Figure 024-018,

W-LES
CLECO ~_
I @ ey
L‘ ' FIGURE 024-018
W-TIP
19. Line up the bow parallel to the spar and drill through the
remaining three (3) holes and cleco.
20. File and fit the tip bow s other end into the trailing edge
spar’'s extension. See Figure 024-020. Use the 2" tube with the 1

3/8" half hole to mark the tip end. The tip should exit the rear
spar approximately 90 degrees. About 1 1/2" of it will have to be
trimmed off the fitted end of the tip. Rivet with (3) 1/8"
stainless steel pop rivets in the narrow flange through the gpar
and wide flange through the tip tube.

21. Once the tip bow is secure, rivet the tip extension to the
spar wWwith two (Z2) 3/16" stainless steel pop rivets. Locate them
on the FROWT side of the spar.

CAUTION: These rivets must be stainless steel pop rivets. DO NOT
use aluminum pop rivets. Install rivets as shown in Fig. 024-021.
NOTE: After the extension is riveted, drill through the doubler

[als]

and rivet the 5Z-5AB"s trailing edge spar on the spar’'s FRONT
side. There should be a #11 hole located 3 3/4" inboard of the

th TES splice. ’

2-20-9¢



RIVET TRAILING EDGE SPAR

GUSSET \ ////
i\\\ \ TIP

/o

GUSSET RIVET

MARKING TOOL

IMPORTANT :

MARK INSIDE RADIUS

OF TOOL ONTO TIP.
K\ ~

//*\\
TIP BOW

FIGURE 024-020

024-4

2220-90



024-5

FIGURE 024- 021
W-TES-TIP W-TES

/

7 e

/ i hd

e A b

22. Form the tip wraps into 1/2" round curves by pressing them
over the 3" and 1 3/8" tubes where they are to be installed.
Rivet the tip wraps to the leading edge spar and tip bow with
three (3) 1/8" aluminum pop rivets. Overlap the tip wrap onto the
spar about 3/8".

23. 8 7/8" from the outer end of the 3" spar is a #11 hole.
Drill these out to 1/4" diameter. One side will be the static
tube, the other the pitot. It does not matter which is LH or RH.
The tubes can be inserted through the spar after covering using
the access zipper sewn into the wings bottom. However, it is best
to run the lines to ASI, VSI and Altimeter prior to covering.
Secure the lines to the wing structure with zip ties. For easy
knockdown make a splice using 1/4" diameter aluminum tubes 2"
long. Locate this splice where the tubes exit the wing root. Line
clamp the splice tube to the lines coming out of the wing. If
your aircraft is equipped with Altimeter and VSI, run lines from
these to the static source on the ASI, then to the static tube.

24 . At this point the wing structure is virtually complete with
the exception of the 50" and 58 3/8" half tubes used to stabilize
the wing tip's last two bays. These are installed by bolting to
the aft spar's long wing channel and the S2-SAB. Bolt these tubes
to the TOP of the brackets as shown in Figure 024-024. Attach the
loose end of the 58 3/8" tube to the UNDERSIDE of the wing tip’s
corner gueset. Use the tube to locate and drill the hole by first
laying it on the gusset’ s topside. Bolt with an AN3-3A bolt.

25. Assemble the end fittings into each rib and dimple the tubes
end with a punch to hold the contour fittings in place.

26. The wing frames should now be complete. They will be covered
once assembled to the fuselage.

3-23-90



024-6

YE-ENY

S31-M

720-%20 3yN914

¥91-ENY

-

L\\x\\\\\h\\l\&;

YL1-ENY

/

SIT-M

M3IA d0OL

3-23490



06-v-6

43N0 3I9v13SN4
[T 3L0A00 9-S

1-6200



—5-6 COYOTE IJ FUSELACE COVER

0025-2

# PART NAME PART NO oTY PRICE
1. Fuselage Cover FC-FC 1 580.00
2. 13", Lace Up Strip FC-13LS3 2 6.00
3. 8", Lace Up Strip FC-8LS 2 6.00
4., 16", Lace Up Strip FC-16LS 2 6.00
5. Lace Up Cord, 140 Ft. CORD-140" 1 80.00
6. Wire Harness Cover FC-WHC 1 6.00
7. Cut Out Template FC-TP 1 .25
8. 10", Lace Up Strip FC-10LS 2 6.00

9-4-90



Y3IN0D ¥ILNID ONY
Sdv14 “SNOYITIY CONIM
IT 310400 9-S

1-v5200



0025A-2

S-6 _COYOTE I] WING, AILERONGS., FULAPS & CENTHER COVER

I PART NAME PART NG QUAN PRICE
1. Aileron 3kin, LH or EH WC-AS-LH/RH , 1 ea. 45 .00
2. Lace Up Rope W/ Fuselage

3. Flap 5kia, LH or RH WC~-F3-LH/RH 1l ea. 45 .00
4. Left Wing Cover WC-LHWC 1 375,00
5. Center Cover WC~-CC 1 65.00
6. Right Wing Cover . WC~-RHWC 1 ea. 375.00

PLEASE_NOTE: Tail 3kins Shown With Frames



025-1

5-6 COYOTE II FUSKLAGE COVERING

IMPORTANT: Wash your hands and keep the work area clean. At
this point the aircraft should have the wings, tail and cowling
removed. The engine should be installed (or a ballast weight)
to allow the aircraft to set on its gear. HINT: For a smoother
bottom longeron line use a mallet or brass hammer to tap the
truss gussets down flat agalnst the longeron tube.

1. Remove +the 1/4" bolte at the 1inside gear truss and
disconnect the brake lines on the main gear.

2. Slip the fuselage cover over the fuselage starting at the
tailcone. Have a friend hold the covering off the floor as vyou
slide it forward. Pull the hottom between the gear and have
your assistant hold the cover while vyou +tilt the fuselage,
unplug one gear. Position the pre-cut hole over the gear socket
and re-insert the gear. Repeat for the other side. Continue
forward with the covering, wrapping the sides over the cockpit
edges. Use clothes pins to hold the sides in place.

3. Mark off the lacing hole locations as shown in Figure 025-
03. Use a light colored flair or a similar marker. Use a
soldering iron aor hot knife with a point to melt through to
make holesg for the lacing rope. PLEASE NOTE: These holes should
be as close +to the binding as possible but not melt the
binding. The grommet strips should have their holes located at
least 3/4" from the edge. 5ee photo page at the end of this

section.
4, Lay out and mark the hole locations on the belly split as
per Figure (025-04. PLEASE NOTE: These holes are to be staggered

1 1/2" to evenly pull together the bottom.

BELLY SPACING AND LACING

1 1/2"
A 4]

A\ /\\ Ax zA\ ,/(\ A A, . 2 —

s Y 3 I

3" SPACING STAGGER ——

TIE OFF

FIGURE 025-04

9-13-89



g

FIREWALL SPACING AND LACING

FIGURE 025-03 i
TIE OFF ——
/ Y S
—\Bt;rﬁm ‘vﬁ<7ﬂf/ 3" SPACING ON
A4 - 4. VERTICALS
;:ﬁ <i~
97\ ) <\
/\ S 7 7 A 1 /
"T ¥ “ # ) X !
J{ﬂy o\ \ J 7f \
\\ 2 3/4" SPACING
5 HOLES
1 1/2 TIE OFF  STAGGER LH SIDE
P S 1 1/2"
/// T i;:}‘
TIE OFF ——
— TIE OFF
- — 112"
- \>_,_L‘
A A AP R A g f
WAVYEYRAYA S sATRY / /
BN Y ) - N ra . AW AW -
N/
1 TIE OFFS
S-3  ALL HOLES 3"
~ SPACING START IN
TIE OFFS CORNER A"
SIDES SPACING AND LACING
T 1
3" SPACING 6 HOLES 3" SPACING
6 HOLES

. 3" SPACING
| /| 2" SPACING 5 HOLES
// 4 HOLES // '
vl \
i ¥4'-Lv') s} ¢« ¢ 1y :
I O ¥ bR \ \
o . PLACE MID-CORNER ' || !\ AN
! l’ } !
/! ’z T | H \l L Lo EJ{ \ \ Vo
! N [T N \
N R N S [ SR L
e ——— et ——7L r —
16 Y 10" s
3 3/4" SPACING 3" SPACING 3" SPACING
5 HOLES '3 HOLES 4 HOLES 5 HOLES

025-2



“

025-3

5. Cut the rope provided into the lengths specified for each
lacing area. See chart below. Use a hot knife. HINT: Roll the
melten nylon into a point to help with lacing.

QTY .
| Belly Rope 20 ft. 1
5-1 Rope 17 £+ 1
5-3 Vertical 12 £t. 1
5-3 Horizontal 4 ft. 2
16" Grommet Strip 11 ft. 2
13" Grommet Strip 12 ft. 2
10" Grommet Strip 6 f£t. 2
8" Grommet Strip 5 £+, 2
Aileron & Flap Ropel 5 ft. 4
6. What we are working towards in covering the fuselage 1s a

perfectly smooth and tight finish. This is achieved by applying
even tension everywhere, that s the theory! In practice it will
vary but localized excessive tension can induce wrinkles. To
get the best fit 1t is recommended you lace up the cockpit
areas first. DO NOT try tightening one area to final tension,
work arourd (much like torquing prop bolts cross over to the
other side.) By working each lace up a little it will even out
the tension. The fore and aft tension will smooth out the side
panels. This is set by the firewall lacing and cinch straps at
the tail. No more than a 3/8" gap should appear hetween the
tail channel and fabric. Lace up the firewall and sides as
shown in Figure 025-03 by the dotted lines.

7. The belly lacing is done after vyvou have completed the
cockpit area._ HINT: Wax the rope to facilitate lacing. Pull the
belly together slowly by tying off the front end and pulling
the slack out towards the tail. DO NOT pull excessive tension,
work it out in multiple pulls. If you have over tightened the
tailcone the bottom longerons will be warped and wrinkles will
be apparent.

8. With the skin in place and stretched tight, hot knife the
holes in the locations for bolting on the tail. Use the
template included for the elevator yoke and rudder cable exit
to locate and cut out openings.

9. The fuselage cover should be complete. Minor looseness or
wrinkles can be ironed out. However, be careful over 350
degrees will melt the fabric. Also some colors will show
ironing marks. A hot air gun works to but again be careful of
melting. If you plan to clear coat the aircraft be careful not
to soil the fabric during the rest of the assembly process.
Clear coating the fuselage at this point is wise only if the
rest of the aircraft is coated within 30 days. The aerothane
may set up in the can after 30 days of being opened even though
no catalyst has been added.



025-4

ELEVATOR YOKE AND RUDDER
CABLE EXIT LOCATICN TEMPLATE

ELEVATOR YOKE EXIT:

RUDDER SLOT

/

11/4"
N

—r

s
on

21“

LOCATE 2" UP FROM BOTTOM



025-5
3-6 COYOTE II COVERING THE WINGS

Qﬁ, 1. Make or improvise two stands (or step ladders) to hold the
wings 1in the approximate level and set under each outer torc
box.

2. Run the aileron and flap teleflexes. DO _NOT attach them to
the retainers or they will protrude and inhibit slipping on the
covering. Instead remove the teleflex retainer angle from the
mount bracket (TG-EH) for the aileron and simply insert the end
of the aileron teleflex into one of the TG-EH lighting holes.
Route the aileron teleflex from the TG-EH QVER the compression
tube and into the fuselage. They should CROSS and 1install to
each retainer angle. DANGER!! Make sure the aileron teleflexes
CROSS, RH goes to LH and vise versa. Double check before flight
for proper movement, stick RH, RH aileron up, vice versa.

3. Retain the flap teleflex to the retainer and the
compression tube with a loosely cinched plastic zip tie. _NOTE:
The plastic tie should bhe slack enough to allow the teleflex
cable to drop into the retainer. After the skin 1is on the wing
frames an opening will be cut into the fabric to allow the
teleflex to exit. If the plastic tie is too tight 1t will be
very difficult to install the teleflex. Check before covering to
assure proper slack. Route the flap teleflex UNDER the root
compression tube to the dual retainer.

%ﬁr 4. Drill out the #11 holes through the leading edge spar near
the tip to 1/4". Insert the static and pitot into each hole.
NOTE: It does not matter which side is used feor static or pitot.
Route the plastic tubing (fuel line) to each of the tubes and
secure with a fuel line clamp. The lines should run on TOP of
the internal bracing tubes, over the TQP of the root compresgsion
tube with approximately a foot of line into the cabin. Route the
pressure and shtatic lines out of the ASI +to the appropriate
tubes. BRun the lines from the panel down to the RH side between
the rope lacing, behind the 5-3, come out at the top and connect
to each line from each wing with a 2" long 1/4" aluminum tube,
Thege will be used to digconnect the lines when knocking down
for storage.

5. Assemble the top and bottom ribs by inserting the tips as
shown in Figure 025-05 on the top ribs. Insert the contour
fittings to point away from the curve of the rib. Insert tips
into both ends of bottom ribs. Dimple the tube with a prick
punch to lock the contour and tip fittings in place. Reshape the
top ribs contour fitting as shown in Figure 025-05A. This will
greatly ease the rib insertion and removal process.

WRONG
FIGURE 025-05

4-5-90



025-6

SAND OFF SMOOTH

/
—

7

FIGURE 025-05A

/

CONTOUR FITTING

6. Tape over all bolt heads with scotch tape. See Figure 025-
06. This will make it easier to slip on the wing covers.

CLEAR SCOTCH TAPE OVER BOLT HEADS
ALL PLACES. ALSO TAPE TIP WRAP EDGES

FIGURE 025-06

7. Remove the wing cover (LH or RH) from the box and lay it on
top of the wing frame, bottom side up, leading edge forward and
the root end at the tip. Pull the open end over the frame. Have
a helper feed it over the end while you pull it on. Go slowly DO
NQT force it on. If it hecomes stopped or hard to pull lock to
see where it is hung up. Stop 12" from the root. At this point
hot knife slits into the bottom of each rib pocket as shown in
Figure 025-07. Insert the top and bottom ribs into the first
inboard rib pocket only. Continue pulling wing covering on until
tip fabric 1is against the bow._HINT: It may be difficult to pull
the coverings on the last few 1inches. Proper placement and
spanwise tension of the wing 1is accomplished by lacing the
tension straps. See Figure 025-0T7A. Pull these straps moderately
tight. Have & helper lift one wing 3 to 4 feet high. Re-tighten
the top straps. Slowly lower the wing to as low as possible
without pressing against the cabin. Tighten the bottom straps.
Repeat this procedure until the skin is tight spanwise. The tip
fabric should be tight against the bow and a space of 15 3/4"
between wing fabric at the center.



025-7

SLICE WITH HOT KNIFE

/\

i

\,‘t\l\/r\/ INANT KT

XN TIRON ANy

gx A AVAVL VIV NAVAVA /\,\x

e

FIGURE 025-07

FIGURE 025-07A

TABLER BUCKLE SNAPS TOGETHER.
UNSNAPS FOR QUICK KNOCK DOWN.

2_17-90



025-6

Make cut outs around the strut attach plates, aileron

teleflex retainer Dbracket and Jjury strut tabs by following

the protrusion with a hot knife. Locate and cut

additional holes for the flap and aileron teleflex exits as
shown in Figure 025-08. Cut open each zipper.

\/ SLOT WIDTH

/T Z -
g 25"
b

5~ | 1 3/4"

\\\\V///ﬂ////,__\\~ TIiP

FLAP TELEFLEX EXIT

FIGURE 025-08




025-9

9. Install the top ribs through the slits made in the bottom
pockets. _NOTE: They should push in with a good degree of
pressure. Use a mallet and gently tap in place. A short scrap of
lumber works as an excellent driving ram. That sound you're
hearing is not the stitches ripping but the 2-way tape popping
loose. Thie is perfectly normal and does not effect the strength
of the skins. Th ribs do drive 1in hard but be careful of the
last one near the wing tip. It may try to jam under the tip
wrap. L[t it does push the fabric from the bottom at the leading
edge to help it line up. Install the bottom ribs the same except
to get them started insert the rib upside down, this will help
the tip slip into the pocket, then turn it right side up {(curve
down). The bottom rib tip will lay =against the bhottom of the
trailing edge spar sealing shut the =slit made for rib insertion.

PLEASE NOTE: In some places rivets or nut plates will hang up
the rib contour fittings. Simply move +the rib to either side to
clear. Eib removal 1s done by making a tool from an old

screwdriver. Heat and bend the end into a 30 degree hook. Usge
the tool to reach up inside the slit to grab a rib and pull it
out. Alwayes remove the bottom rib first. Melt holes for the
static and pitot tubes. Push them out by reaching inside through
the zippers. Poke holes with the hot knife for aileron and flap
hinge bolts. Cut away the velcro gap seals the same as it was
done on the flaps and ailerons. Make a slot for the center cover
straps through the velcro at the root. The slot should align
with the velcro and be at least 1" long by 1/8" wide. DO _NQT CUOT
into the stitching.

10. Attach the 1ift struts and remove the stands.

11. Install the center cover by placing the round opening over
the gas cap with the longer end to the rear. Thread the rear
straps through the slots previously cut in the velcro. Pull the
front section around and poke the two middle straps into the
cabin. Cinch these around the second from the front wing strap.
Make sure the center cover 1is placed evenly on the velcro with
no wrinkles. Hook up the front outer long straps to the rear
buckles and pull tight. Press down the top edges to lock onto
the wing velcro. Check the front where it rolls around the
leading edge, this should be smooth with the middle edge tucked
under the keel tube. Check the long straps for tightness, also
after flying these may need re-tightening. Q0 NOT fly this
aircraft without the center cover. Severe performance loss can
oCCcur.

12. You can smooth out any wrinkles or fold lines in the wing
skins with a hot air gun. Be careful not to melt the skins. 350
degrees is the maximum temperature used. After 350 degrees the
cloth will stop shrinking and start stretching. A model airplane
heat gun used for shrinking mono-coat works great. An electric
iron works also but can leave areas discolored. Alsc be careful
of the heat setting.

2-12-90



-

025-10

e Y T e

THIS PHOTO SHOWS THE PROPER LACING OF THE S-3. PLEASE NOTE THE
HOLE FOR THE DOOR HINGE BOLT SHOULD BE MELTED THROUGH AFTER
SKIN IS IN PLACE.

ILLUSTRATED HERE IS THE SIDE LACING OF THE FUSELAGE. NOTE THE
LACING WRAFS AROUND THE S5-3 VERTICAL TUBE (FAR RH OF PICTURE).
ALSO NOTE THE CORD WRAFPING AROUND THE GEAR TRUSS TOP TUBE.



06-8-8

1
/

5-6 COYOTE 11 / VA
B,

6
LIFT STRUTS (/@ / \ 3 \H 25

FORWARD

1-9200



o

o-6 COYOTE II LIFT STRUTOS

0026-2

#  PART NAME PART NO QUAN PRICE
1. 5/186" Shear Nut AN364-524A 10 .30
2. 5/16" Bolt AN5-13A 2 .50
3. 5/16" Bolt ANS-12A 4 .50
4. 5/16" Clevis Pin MS20382-4C33 2 .85
5. 5/16" Bolt ANB-15A 4 .50
6. 5/16" Thin Washer ANS60-5186L 20 .10
7. 1/4" Eyebolt AN43B-14A 4 3.00
8. Lift Strut Connector LS~-ACU 4 14.75
9. Aft Lift Strut, 100 3/4" LS-ALS100 3/4" 2 55.00
10. 1/4" Thin Washer ANGB(0-416L 4 .03
11. 1/4" Acorn Nut, Tensile 42NKE-(48 4 .50
12. 3/16" SS Pop Rivet 1288PR 16 .20
13. Aft Lift Strut Gussets W-ALS-G 4 5.00
14. Strut Connector LS-SC-A 2 6.00
15. 3/16" Thick Washer ANS60-10 34 .03
16. 3/16" Bolt AN3-6A 2 .20
17. 3/16" Bolt AN3-10A 4 .25
18. 3/16" Bolt AN3-12A 2 .25
e" 19. Jury Strut W-JSRV 2 6.75
‘ 20. Loc Ring RL 27 1/4 2 .20
21. Jury Strut W-JSFCV 4 6.75
22. Jury Strut W-JSD 2 6.75
23. 3/186" Shear Nut AN364-1032A 8 .15
24. Forward Lift Strut, 97 1/8" LS-FLSS87 1/8" 2 55.00
25. 1/4" Bolt AN4-13A 4 .40
26, 1/4" Acorn Nut, Shear 52NRKTE-048 4 .40
27. 1/4" Thick Washer ANS6(0-416 4 .03
28. Anti-Crush Bushing W-ANRTI-CB 2 1.00

8-8-90



026-1

5-6 STRUT INSTALLATION AND SETTING WING WASH OUT

PLEASE MNOTE: It

covered and the fuselage ieg sufficiently compl

With the

help
devices about the height of the main spar carry through,

igs aseumed the wings are assembled but not
€

similar
bolt

a friend and two step ladders or

the wings to the fuselage. Hold up the tips with the ladders.

1. Drill radius
per Figure 026-01.

and debur the (4) aft 1lift strut gussetes as

2. Cut out a Lexan template (use the thin Lexan) as shown in

Figure 026-02.
on the struts.

3. Take two

of the 97 1,/8"

This will be used to locate the holes chordwise

AFT STRUT CHORDWISE

FIGURE 026-02

HOLE LOCATOR

lengths of strut material and

locate and drill a 5/16" hole 5/8" in from one end and a 1/4°
hole 5/8" from the other. Drill a 1/4" hole for the jury strut

49" from the

to each end
fitting S5/16"

5/16"
drill from each side.
per the

hole end. Use the template to locate and
See Figure 026-03. Assemble the fittings
parts drawing. _NOTE: Drill out the

required. Bolt the struts to the wings and

fuselage. Assemble the strut as shown in Figure 026-03A.

USE TEMPLATE TO LOCATE,

DRILL 5/16" ORILL 1/4" DRILL 1/4”
/ / AN
- 7 414 Y oy
5/8"/1 [~ l — k578"
49" |
FWD. STRUT

FIGURE 026-03

10-4-89



026-3

TRANSFER DRILL #11
AFTER BOLTING TOGETHER

FWD.

FIGURE 026-03A

4. Cut, profile and drill the aft 1lift struts on one end only
to the TOP end profile as per Figure (026-04.

‘hﬁ 5. Take the remaining (2) slotted lift strut connectors and
cut off 7/8" from the unslotted end. File clearance into the
fitting as required to fit into strut at the required angle.
Angle line is shown in Figure 026-05. Drill the holes in the
fitting out to 5/16".

CUT OFF 7/8"

FIGURE 026-05

FILE CLEARANCE
WITH STRUT

' 6. Bolt the fittings into the aft 1ift strut top ends. Bolt to
ghf the wing and check for clearance. The strut must angle to the
forward strut without binding the fitting.
HINT: If the connectors fit loose in the &nds of the strut,
gently tap the strut ends with a mallet to eliminate gap.

5-17-89



5/8"

S

TOP END

LOWER END

/\//\/\\/\/v/

l

026-4

NOTE: FITTING MUST
ANGLE THIS MUCH

DRILL 5/16"

CUT AND PROFILE TOP
END ONLY! AS PER STEP 4

FIGURE 026-04

IMPORTANT!

DO NOT SHAPE OR DRILL
LOWER END UNTIL WASH
QuT IS SET.

AN

|

Il

3/4" "DOWN TQ 5/8"

7

S_17.00



026-5

“' 7. Bolt the forward 1ift struts in place with the aft 1ift
strut gussets pointing aft. This will automatically set the
dihedral.

8. Bolt the aft 1ift struts to the wing and place the unshaped
and undrilled end between the gussets._PLEASE NOTE: The wash out
will be set by twisting the wing. The aft strut will be clamped
and drilled at the gusset once the wash out is get. The gusset
will act as drill guide. Mark a line for several inches at the
strut s lower end showing chordwise location for the hole.

9. Make a rigeging level by taping a 2 foot level to a straight
50" long, 1" x 3/4" board. Place the level on the wing’s
underside at the root. The 1level should be held against each
spar. Raise the main gear until it reads level. CAUTION: Block
wheels to prevent rolling. Double check the level prior to step
10.

10. Cut out a scrap of 1/4" plywood 6° x 2" and nail or screw
it to one end of the straight edge. Place the rigging device
just outboard of the right wings®™ struts with the 1/4" block
under the rear spar. This will set the "wash out"”. Move the aft
spar up or down as required to obtain a level reading. Use a
vise grip type "C" clamp to hold the setting. Check for accuracy

: before drilling. Mark on the fitting with a pencil*% where the

Qh' lower end of the strut 'is. Use the gusset fitting to line up on
the mark and the chordwise marks to drill the bolt hole. Drill
5/16", then assemble. *Remove the pencil marks afterwards or the
graphite will cause corrosion.

11. Go directly to the other wings  outboard strut location and
set the wing. It is not required and can even result in an
improper setting if another level reference is taken from the
other wing rocot.

12. If everything was done accurately the aircraft will not
have any tendency to drop a wing in a stall or not hold heading.
If these bad manners are prevalent and it is discovered, the
wings are not set properly. It's a simple matter of installing
and drilling a new aft l1ift strut connector. Otherwise it could
be unequal flap or aileron settings. Raise or lower the flaps as
required. (Example: If the plane pulls to the right lower the RH
flap slightly or raise the left). Do not forget to consider
engine alignment 1if the plane does not fly straight. (See

engine) .

13. Locate a 1/4" hole through the aft 1ift strut for the jury
struts eyebolt 47 1/8" from the 5/16" bolt center. Use the
template to locate chordwise on the strut. See Figure 026-013.

2-3-90



49"

/\/\

DRILL 1/4" ie
/
/

47 1/8"

FIGURE 026-013

026-6

5117_90



026-7

Q" 14. Bolt the 1/4" eyebolt in place and turn them edge to
slipstream. Bolt the Jjury struts to the wing tabs as shown in
Figure 026-014. The lower ends are not drilled or bent. The
forward and aft Jjury struts will need to bend to line up with
the eyebolts. Use an adjustable wrench opened just enough to
slip over the smashed end. Once the Jjury struts are lined up,
transfer drill through the eyebolts. NOTE: Pre-mark and move
aside to drill (struts will be in the way otherwise. Be sure you
don"t force the fit of the jury stratse or bowing of the 1lift
struts may result. Use the parts drawing for bolt up pattern to
evebolts. File the ends of the jury struts =me regquired to make
fit. For aquick part reference the shortest estrute are the
crossing strut, the second shortest are the forward verticals.
The 29 1/2" is the diagonal and the 29" is the aft vertical.

15. Turn to covering the wings in the covering section.

JURY STRUT TANG

‘ﬁf //r/Z ' ya

(X L N /

—

a1 1=t @u&ﬂ 1 =t

\ \

37 AN3-10A

AFT FUWD.
FIGURE 026-014




D

/

AN3-10A

gD 1]

026-8

NOTE: BEND AS

REQUIRED

USE AN ADJUSTABLE
WRENCH PLACED OVER
FLATTENED END.

H.HIHHHH

N
Z\ AN

/,\/\/\\

FWD.

CAFT

FIGURE 026-014A

Z

3-12A

/
5-17-8¢



S~ )Y Q)
ACCEPTABLE C.G. 59" TO 70" FROM DATUM
0. DATUM = BACKSIDE OF PROP; AIRCRAFT
IN LEVEL ATTITUDE.
SAMPLE PROBLEM
# ITEM WEIGHT ARM MOMENT
1 NOSE WHEEL 90 30" 2700
2 FUEL 30 65" 1950
3 PILOT/S 340 71" 24140
4 MAIN WHEEL 141 + 142 79" 223587
5 BAGGAGE 50 88" 4400
TOTAL = 793 TOTAL 55547
TOTAL MOMENT 55547
_ = C.G. SE—— A
TOTAL WEIGHT 793
# ITEM WEIGHT ARM_ MOMENT
1 NOSE WHEEL 30"
2 FUEL 65"
3 PILOT/S 687"
4 MAIN WHEEL 79"
5 BAGGAGE 88"
TOTAL = TOTAL
TOTAL MOMENT
= C.G.
TOTAL WEIGHT '
x50 LBS. MAXIMUM BAGGAGE




027-1

COYOTE II PRE-FLIGHT INSPECTION

i

1. Inspect the engine, mount, propeller, prop bolts, gear
reduction system, gear box oll for leaks, cowling security, plug
wire, air filter, carburetor position and clamp tightness.

2. Check the wing connections. Are a2ll pine and bolts in

place? Any siegns of wear, cracks or bent tubing?
Look over the landing gear. Tires inflated? Brakes secure?

3. Inspect the strut connections. Be sure the clevis pin is
safetied. Look down the wing spar for bends. Is the covering
taut? Open the zipper and look inside. Check the controls and
inner wing structure.

4, Pre-flight the ailerons and flaps. Are the ribs in place?
Hinge points secure? Does the control system operate freely? Do
the flaps operate correctly?

5. Look over the jury struts. Are they bolted properly? Ribs
in place? Is the trailing edge spar straight and intact?

shw 6. Check the center cover for proper fit. 'Are the cinch straps
laced and tight? Is the keel intact? Any dings, bends or skin
abrasions?



027-2.

7. Look over the tail cone area. Check for bent tubes, holes
or tears in the fabric.

8. Inspect the tail surface connections to the tall cone. Are
the fittings intact? All the bolts in place and secure?

9. Fre-flight the elevator. Move it up and down checking hinge
points.

10. Move the rudder. Inspect as in step 9. Look over the
nosewheel. Is it properly inflated? Check the steering rods.
Doces the nosewheel move freely when the rudder moves? Are all
control surface hinge points well lubricated and moving freely?

11. Repeat step 9.
12. Repeat step 7.
13. Repeat step 6 plus check both fuel valves for on position

(screw out) and 1s the filler cap closed?
14. Repeat step 5.
15. Repeat step 4.
16. Repeat étep 3.
17. Repeat step 3.
18. Repeat step 2.

19. Check the cockpit over. Are the seats adjusted? Move the
sticks. Is everything moving as it should? Check main bulkhead
bolts and nuts.

20. Climb aboard and go through thé cockpit check list.

~--Buckled in?

--Helmet on and head, too?

~--Move the controls.

--Set altimeter.

--Note fuel gquantity.

--Note Hour Meter reading and time.
~--5et engine controls.

--Switch on ignition.

--Prime 3 pumps if a cols start.
--Pull the starter.

--Have you checked the weather, the traffic?
--HAVE FUN!!



027-3

ENGINE OPERATIONS

Provided with the aircraft is an engine manual authorized by the
engine distributor. Thies is & well written manual explaining
many specifics for continued safe and reliable operation of your
engine. We urge vou to read and fully understand this manual. In
addition rplease find the data below helpful 1in obtaining the
most out of yvour ailrcraft.

ARTING

Position the aircraft into the wind and check the main wheels to
prevent rolling. To maneuver the aircraft into position 1lift the
tail at the strut connect points. Avoid 1lifting at the tips of
control surfaces. CAUTION: Winds above 15 mph may cause the
aircraft to 1lift off when empty. Have an assistant sit in the
plane or help hold it down at the wing strut connect points.
Never hold & struat in the middle!

It is best to start the plane from inside the cockpit. The S5-6
COYOTE II can be entered easily by first eitting on the seat
then pulling up your knees and rotating into position.

Drain the fuel sump (under LH seat). Prime (if first start or if
it’e heen 30 minutes eince the last start) 3 pumps. Close the
throttle (pull back te close). Flip ignition switch up for on.
Move the control stick to the left. Grab the start handle and
pull briskly. Several pulls may be needed. Be sure the ignition
ig on (switch up). Let it idle a moment and then advance the
throttle slowly. NOTE: After the engine warms up, 2 minutes,
close the throttle. It should idle at 2,000 EPM. If not refer to
the engine manual for details on setting the idle. If vyou
encounter starting difficulties refer to the engine manual for
probable causes and solutions. CAUTION: In cold weather allow at
least a 2 minute warm-up before applying take-off power.

Check throttl

ttle tion. There should be no sluggish response from
mid range to fvp end. Don"t rapidly pump the throttle. This is
not a motorcycle! It is an airplane with a big fly wheel, the

propeller. Jockeying the throttle will only accelerate wear on
the engine and make ite reliability gquestionable. Be smooth with
the throttle and it will respond when vou need it!!



027-4

) ) QW )

Never take off if a PLUG IS FOULED. This will be indicated by
sluggish throttle and lack of BPM and rough running. Two strokes
don't mnfoul +their plugs. They only get worse. 8o flying to
"clear it out” may result in a power loss and a forced landing.

WORN PLUG. Again throttle and RPM are not normal. Replace with a
fresh properly gapped plug. Plugs should be replaced every 25
hours.

CLOGGED AIR FILTER, Spit back, the tendency at low RPM's for the

engine to throw fuel out of the carb and into the air filter
causes the engine o0il to eventually clog the filter. The
situation worsens rapidly because the more clogged the air
filter becomes the more fuel that spits back. This can occur on
a COYOTE 11 about every 40 hours. Therefore it is recommended to
clean and re-o0il (with air filter oil only) the filter on a
periodic basis. Scak the filter in clean, raw gas. Then rinse
and let dry thoroughly. Re-0il when dry as per the air filter
0il instruction. NOTE: The filter o©il is K & N brand and is
available at most motorcycle shops.

QBTAINING MORE BPFM. Due *to variations in propellers and engines
yvou may not obtain proper T.O. rpm's8. We recommend at least 6000
plus rpm s. If this is not the case a simple modification to the
prop can bhe made which will usually gain 300 rpm. Cut the tip
profile to the shape showrn in the tip modification pattern.

9-15-89



CUT AWAY AND RE-PROFILE
\ " AIRFOIL. THIS MODIFICATION
CAN YIELD AS MUCH AS A 300
|\ RPM INCREASE.

ROTATION

d0dd 40 3903 9NIAV3I1



---Cowling:
Check for: Missing Screws
Loose Bolts
Cracked Glass
Cracked Mating Flange
General Condition

—-——-Remove the Cowling: and Inspect the Following:
Check for: Cracked HWelds
Missing or Bent Bolts and Loose Nuts
Elongated Holes or Cracks at Mount Plates
Deteriorated Rubber Mounts
General Condition

——~Carburetor and Throttle Quad:
Check for: Fosition (90 degrees to Cylinder)
Clamp Tightness
Throttle and Choke Cable Wear
Smooth Throttle and Choke Action
Loose or Missing Bolts or Screws
General Condition

~--Muffler:
Check for: Spring Tension
Cracks in Manifold and Welds
Worn or Broken Hanger Bracket
Clearance From Airframe and Gear Cables
General Condition

stem:
or: Leakage Anywhere in the System
Cracked, Worn or Ruptured Fuel Lines
Firm Connections
Fuel Pump Integrity
Leaky Primer Pump/Lines
Fuel Tank Integrity
Fuel Filter Clogs
General Condition

-—--Fuel 3y
Check £

027-5



027-6

&' COYOTE LI QPERATIONS

PRE-FLIGHT: BRefer to the pre-flight section of this manual.
STARTING: Refer to the engine operations section of this manual.

[AXIING: Taxiing the COYOTE II is easy even in a 25 mph wind.
The direct 1linkage to the steerable nosewheel enhances the
ground handling making tight turns a snap.

If the wind is strong learn to use it to your advantage. Taxiing
into the wind with forward stick will 1increase nosewheel
traction and enhance steering. Taxi slow or you may start
flying.

During downwind taxiing hold the stick neutral. Make small
steering corrections and taxi =slow.

In the hands of a skillful pilot the COYOTE II can taxi in winds
up to 25 mph. Operations in 35 mph winds have been conducted
with two on board.

Flying in high winds above 35 mph 1is also possible. However,
this capacity should be used only as a means to get out of a
situation not to invite one.

6" TARE-QFFS: The COYQTE 11 becomes airborne easily with rotation
at 35 mph (average gross weight 800 1bs.). Naturally rotation
will vary with the gross weight. Normal, short field and soft
field take-offs are possible using conventional techniques.

LANDINGS: Special attention to airspeed on approach is vital to
making smooth landings. As with any aircraft too little speed
and power and the COYOTE II will sink out of the sky. The sink
can be controlled and must be controlled during a deadstick
landing. Naturally, to arrest sink, the pilot flares to land.
The point at which to flare is critical.

A good way to land the first time 1is to plant the mains first.
Get established over the runway at H0 mph plus at about 2 feet
off the ground. Once things are stabilized, wings level, pitch
smoothed out and flying straight down the runway, slowly reduce
the power while gradually easing back on the stick, letting the
plane settle onto the runway. IMPORTANT: Hold the nose off
during landing. Avoid letting it drop once +the mains are on.
Swerving side to eide may result when the nosewheel 15 dropped
on in cross winds or high speeds. This will familiarize you with
the flare point.

Deadstick landings are done safely and smoothest if at least 50
: to 60 mph can be maintained on approach. This gives you extra
%.v inertia and float, provided you flare A&t the right time.
Lowering the flaps 2 notches in ground effect can give an extra
boost to stretch the glide.



027-7

ﬁhﬁ AIRWORK: The COYOTE II will perform like a conventional plane
with the exception of a more rapid speed decay when power is
reduced. The COYOTE II will tell you what it needs....if you are

listening. Flight characteristics of the COYOTE II are nearly
identical to planes like the J-3 Cubs, Super Cubs and T-Craft,
etc. Although all have their distinguishing manners none do
anything strange or unpredictable.

STALLS: Stalls have a warning buffet due to turbulent air from
the wing root flowing over the elevator. The stall occurs with a
definite break. Rudder may be needed to hold the wings level due
to the "P" factor. Recovery is instant with the release of back
pressure. Turning, accelerated power on and power off stalls all
demonstrate the slight buffet and quick recovery.

TURNS: The COYOTE II banks quite easily with a minimum of
adverse yvaw. Lead into turns using a little rudder. Avoid steep
banks until comfortable with the ship. Due to the quick turn
rate, steep 360 degrees or 720 degree turns can be
disorientating. Attempt these only after you are familiar with
the airplane.

FLYING WITH THE DOORS OPEN OR REMOYED: The S-6 can be flown with
the doors open up to and including 65 mph. The 5-6 doors should
] not be opened at airspeeds above 65 mph. The 5-6 can be flown
E.' with one (1) or both doors removed up to 65 mph. A loss in L &
D, climb and cruise gpeed is to be expected with doore open or
off operations. ‘

APPROVED MANEUVEES

---Stalls, all types except Whip Stalls

---Falling Leaf at low power settings (hbelow 4,000 RPM)

---Chandelles

---Lazy Eights

-—-Spins up to 3 turns at low power settings and without flaps
only!

) : ]

i)

S ) )

AST MARKINGS

Paint the appropriate colored arce on your A3I for the following

speeds:
White Arc 28 mph To 65 mph (5tall to Maximum Flap
Extension Speed)
Green Arc 40 mph To 70 mph
Yellow Arc 70 mph To 100 pmh
Red Line 100 mph



027-3

5 ) ) CONS )
Position Ignition Switeh. Up is for on, down for off.
The Fuel Cap Mav Pop Open during unusual flight maneuvers such

as abrupt negastive loads. Avoid free fall 0 G's flight.

Flight MWaneuvers hat Induce Negative [oad may cause fuel
leakage through the vent cap and momentary fuel starvation due
to the negative G's on the float style carburetor. Avoid low
level asbrupt pull ups followed by an abrupt dive.

WARNING: Secure Anv Forw of Cargo and be careful of clothing
articles falling into any part of the aircraft’ s working
mechanisms. Jamming of the controls may result. Always wear the
gsafety helt and shoulder harnese to bhe sure these also do not
interfere with the controls.

Check the Carburetor during pre-flight for clamp security. After
a few hours the fuel/oil mix will lubricate the rubber intake
manifold. It is then possible for the carburetor to rotate into
a position that may cause fuel overflow and possible fuel
starvation. Remove, c¢lean and reclamp.

Fuel Shut-0ff Valve must be on for, flight. Always check it.
There's enough fuel retained in the system past the valvé to
permit a take-off followed by a deadstick landing!

2low to 70 MPH in severe turbulence. _Avoid descending at high
rates of speed from high altitudes into unknown conditions. A
shear layver may be present at a lower level causing turbulence.
Remember, high speedes and esevere turbulence may accelerate

airframe fatigue and shorten vour aircraft’ s effective service
life.

IRS S
Maximum tubulent air penetration speed is 70 mph.
Maximum flap extension speed is 65 mph.
(55 mph for S-6EC version)
Maximum door opening speed is 75 mph.

Keep All Control surface hinge points and other moving parts
well oiled.

1-10-90



027-9

) ) } QNS

G E

The flap equipped COYOTE II has a wider speed envelope but this
is only realized through proper flap usage. Please take the time
to become thoroughly familiar with the aircraft and procedures
before attempting any maximum performances, take-offs or
landings. The aircraft functions well without using flaps only
take-off/landing distances are longer and speeds are higher. Pay
close attention to the recommended flight speeds called out in
this section.

The firast notch of flaps 1is 11 degrees used to moderately
shorten take-off rolls. The max flap extension speed is 65 mph.
Although it is allowable to extend to full flaps at 65 mph, it
is actually better technique to extend a notch at a time.
EXAMFLE: 65 mph - 1st notch, 55 mph - 2nd notch, 45 mph - 3rd
notch. You’'ll find this gives you much smoother approaches with
less flap lever pressure. For vyour reference 1st notch/11
degrees, 2nd notch/30 degrees, 3rd notch/43 degrees.

The second.  flap setting is used again to shorten take-offs and
to smoothly decelerate to approach speed. The third notch of
flaps 1is going to yield the shortest take-off with the least
distance over a fifty foot obstacle. Also this setting allows
steeper, slower approaches. Typically a 45 mph approach speed in
a 20 degree nose low attitude is desired. CAUTION: It is very
easy to exceed 65 mph, the maximam flap extension (vfe) speed
during such approaches...be wary of thie.

MAX PERFORMANCE TAKE-OFFES

Prior to executing a max performance take-off it is recommended
to have performed several take-off and landings with no flaps, 1
notch and 2 notches. PROCEDURE: Flaps 43 degrees, brakes on
full, briskly apply full power holding stick slightly bhack to
raise the nose. EKase back pressure once breaking ground as
needed maintain 40 to 45 mph (hest angle of climb speed) to 50
ft., then start slowly easing off the flaps and maintain 55 mph
for hest rate of climb speed. Set power as needed. CAUTION: Do
not “dump” the flapes when retracting...always bleed them off
slowly and let the airspeed increase.

This procedure has proved to yleld the shortest possible take-
off. Also it is recommended for soft fields. The technique 1is
not fool proof, however, and requires a fair amount of piloting
skill.

’



027-10

ANDING WITH FLAPS

Maintain at least 45 to 50 mph with full flaps and a constant
glide slope in a nose low attitude. Fly down to the runway, then
level off at 2 to 3 feet to start the flair. CAUTION: Low power
and a nose high point attitude during the glide slope is to be
avoided with or without full flaps. The aircraft may develop
high sink and not recover.

QWER QFF STALLS BANK

FLAPS 0 30 80
Q 33 39 45
11 34 38 44
30 32 36 42
43 Al 3D 40

OWER ON STALLS

LAPS
0 A 25 21
11 20 A 26
- 30 20 23 24
Q" 43 20 23 24

Performance based on standard day gross weight of 875 1bs.

CAUTION: Inspect flap lever catches for wear every 100 hours.
Keep roller lubricated.

PROHIBITED: Spins with flaps extended any degree but 0.

Avoid prolonged flight at high power settings and slow speeds.
This flight mode causes violent, turbulent airflow over the tail
with associated "tail buffet”. This can be felt in a stick
shake. This is a warning of an impending stall and to decrease
the angle of attack and increase airspeed.



027-11

TRAILERING & TOWING PRECAUTIONS

When towing long distances on zan open trailer remove the tail
surfaces. Highway speeds and gust loads can cause undue loade on
the tail group.

Make certain the wings and tail components are secure and will
not catch the wind underneath. Tle down the wing at the ends
about 2 ft. in and in the middle.

CAUTION: If you must tow tail first with the +tail group
assembled lock the rudder and the elevators with a control lock.
Haul like this only in moderate surface winds and drive below 35
mph. This method works fine for a few miles like to the flying
site but is not suited for long hauls.

o5 Q )

The distance, terrain, weather and type of +trailer will
determine how much disassembly you must do to transport your
COYOTE II. Usually we simply remove the wings and hang them on
the wall of an enclosed trailer.

Naturally, disassembly is reverse of the assembly with the
exception of those items you decide to leave assembled (tail
group, etc.).

CAUTION: Be VYERY careful when disassembling and transporting
your craft not to gouge, scratch or bend the wing struts. The
bolts that retain the Jury struts can gouge the struts if no
packing is used between them. Avoid any method of dismantling or
packing that can cause such damage to any part.




027-12

k MAINTAINANCE

COYERING: The COYOTE II is covered with a 3.9 oz. per sguare
yvard Dacron Sailcloth. This dyed to color material will last
several vyears 1f the plane 1is stored out of direct sunlight
while not in use. Ultraviolet light is the main reason for loss
of skin strength. The telltale signs of an aging skin are; 1.
Color fading, 2. Embrittlement and 3. Easily torn with rips
likely to enlarge.

To preserve your covering there is now a clear coating (Stits
Aerothane) that can be sprayed on. The effectiveness on life
span extension 1is considerable. However, the best preservative
is indoor storage out of weather and sunlight.

CLEANING: For a major o<leaning we've used power washers that
spray hot, soapy water and have achieved excellent results. This
i1s mainly for the exterior, although if you are willing to wipe
dry the intricate interior details and avoid directing the spray
on the instrument panel it works well for the inside. For small
gas spills and other isolated stains, we wuse acetone. The
aluminum tubing needs little more than a damp <¢loth followed by
a dry cloth to prevent water spotting.

IMPORTANT: If you conduct flight operations near or on salt
water such as landing on beaches or float activity a thorough
fresh water washing is a must after each final flight of the

g day. This should be done as soon after the flight as possible.
Saltwater can be cause serious corrosion problems for Kkey
structural elements. Internal rinsing of spars, struts and

fuselage members with fresh water is required if the plane has
been excessively wetted or submerged in salt water.

During cleaning of any type inspect the craft for signs of
corrosion and any other abnormalities.

F up

The aluminum and steel structure is designed to last for many
years. However, constant abuse through hard landings and high
speed flight in rough air could fatigue key structural elements.
To inspect the airframe, look for cracks, hole elongation,
flecking of anodizing (indicating bends or overloads), bent,
dented or corroded tubing and any signs of misalignment or
distortion. Consult your dealer or the factory if your
inspection reveals trouble or in the event of accidental damage
beyond your capabilities of repair.



027-13

0Y 0
GENERAL DESCRIPTION AND FLIGHT PROPERTIES

DESCRIPTION: The COYOTE II is a high wing, tractor, mono plane
with tricyecle landing gear. It 1is strut braced with aluminum
tubing and welded 4130 steel construction. It has Dacron
sailcloth pull-on covers.

The design features a roll cage construction, an enclosed cabin
when side doors are installed, shock absorbing “"Cub" type gear,
steerable nosewheel, ailerons and flaps.

FLIGHT PROPERTIES: The COYOTE I1I flight properties are
conventional in respect %o general aviation aircraft in the
areas of control and responge, with the exception of a greater
speed decay rate due to its light but "large” nature. This is
typical of any lightweight plane, where little kinetic energy is
to be had.

STALLS: Are preceded by an easily distinguishable buffet caused
by the turbulence over the horizontal stabilizer from the
inboard wing stall. During this root stall, there is sufficient
lift and control to maintain flight. Once the entire wing stalls
the nose falls through very slightly and a high sink rate
develops (approximately 1,000 to 1,500 fpm). The craft can be
held wings level with the rudder. (NOTE: During this "falling
leaf” condition we assume full up elevator 1is applied.) The
plane may make a couple of gentle 10 degree pitch ups 1f the
deep stall was entered from an exceptionally nosee high attitude.
Nonetheless, it will rapidly settle into a slightly nose high
mush until back pressure is released.

If, during a deep etall (falling leaf) the pilot’s feet are
removed from the rudder pedals, the COYOTE II will begin to dip
each wing alternately until finally making a2 gentle spiral to
the right or left. (NQTE: This is not a spin!) At this point it
could be argued that it is spinning. However, rotation 1is not
through the plane s center of mass. Instead it'e as if 1t were
riding down the sides of a vertical cylinder. Thus, I malntain
it’s a spiral. To further support this, the spin propertles are
very conventional. Entry reauires full deflection of elevator
and rudder and mast be held in full deflection.

The epin’s rotation is approximately 80 degrees nose down with
rotation through the center mass, almost through the aircraft
centerline (10 degrees from it). Rotation speed ies 3 seconds per
turn. This 1e reached after the second rotation and will not
increase. Flight tests show no rotation increase even after 10
turn spine. S5ink rates average 1500 to ZOOQ fprm, with 200 to 400
feet lost per hurn depending on density altitude.



027-14

ghr This epiral and spin dlff@r@n ce 1s easily recognized as well as
controlled. 3tall and spin esting 1in all configurationes has
been done with no unusual rhdr cteristice revealed.

In conclusion, the COYOTE II will epin only if fully stalled and
ruddered. Recovery can hbe effected in 1/4 turn wusing opposite
control or in a 1/4 turn by neutralizing. Given the pronounced
stall warning with guick recovery rateg from either stalls or
spine, the COYOTE II can be flown safely and predictably by the
low time pilot.

As a result of the excellent stall warning and positive control
ability, the COYOTE II can be used as a S.T.0.L. aircraft. With
the 47 hp engine, take offs can be as short as 150 feet in no
wind. Angle of climb can be 25 degrees to 35 degrees at 40 mph,
600 fpm and full flaps. (R.0.C. increase with retraction of
flaps.)

Testing has shown complete control can be maintained during
5.T.0.1L,. take offs and landings even when "hanging it on the
prop”. In this mode an engine failure could result in a stall
since airspeeds are in the 30 mph range. Therefore, it should be
used by the experienced and only when needed, for example, when
landing on. an exceptionally short runway (800 feet with 50 foot
‘ or higher obstacles on each end).
Qh' TARE QFFS: Begin with a small amount of left rudder to
counteract the P factor. This diminishes once the speed is up.
Rotation generally occurs at 35 mph with <¢limb out at 55 to 60
mph .

Cruise configurations will vary with loading, an average payload
being 400 1ba. This average condition with the 47 hp engine
yields a 3.75 gallons per hour fuel consumption at 78 mph and
6000 rpm.



027-15

KEEPING YOUR ROTAX CARBON FREE

The Rotax marnual as well as the following information outlines
some excellent procedures to assure reliable operationse. However,
in the real world the method suggested for carbon removal is only
a half-way measure. True removing the cylinder heads and escraping
the dome and pilston top will prevent carbon from fouling the
plugs. But we go one step further by removing the cylinders and
then the pistons. Why? To c¢lean the ring groves. Yes, for the
first 200 hours it is YERY important +to clean the rings and
pistons every 50 hours. Sounds tough but it"s not bad if you're
careful (and easier +than fixing airframes). Use an aluminum
scraper and be careful when removing the rings not to bend them
or get them mixed up. Do one piston and reassemble it to the rod
THEN_ do the other. You ll be surprised at the carbon build! Now
if you don’t see stuck rings or carbon DON'T clean it! Your a
lucky one but do inespect it regardless. After 200 hours you may
opt to go to 65 hours instead of 50. You will Eknow by the
condition of the engine from previous inspections. A ring stuck
by carbon build can cauee selzures because of blow by and
localized hot spots. The piston skirt heats and swells until it
sticks. Carbon free ringe will assure this potential failure is
eliminated. ‘ -



027-

16

ROTAX GENERAL FACTS

9) IXUAYIT.. The exhsust system 1m tuned to the engline to qlvs

the oorrect performance and should not ba modified, It you do
have to maks changes the length of the pipe between ths exhaust
manifold and the muffler must be matntalned, 1f changes nre
necessscy, oall LEAF for technical asslstange, The exhaust
system muat remain flexiblae, If the joints do not maintain
{raedom they may weld togethar beoause of high temperature, Also
some should use a high temparature lube, LEAF part 1 to keep

flexibllity,

The propeller and engine generate noise; (tha propeller from
shape, tip speed and dimstance from the engine,} Tha alr
fntske @sllencer (phh 993-510) and exhaust ailencar (ph 999-50S)

help reduce engina nolse,

Leaf rrcommands the use of a i{ighting coll typs tachometer,
For ohacking endine temperature the EGT proba ias {ocated 3,92
inohes (from the ocenter of the probe to the platon face exhaunst

port, The proba on a liquid ooolad is mounted between the

heads,
HAIN IQRQUING SEECLFLCATLIONG Sl Lo.les - ER.lbe
Cylinder hwmad nuts MY 24 210 17
Crankcase screws Mé& 10 eg 7
Crankcase screws MB . z4 z10 . 17
Magneto housing nut: HM18 x 1.5 80 700 b1z )
Hagneto housing nutr MZI2 x 1.5 J0 800 bé
Fan nutt HMib x 1.3 70 620 31
Crankcase nuts lor screws) H1O 40 354 29
Exhaust manifold screws H8 24 210 17

*Sprcifications subject to change without notice.

NOTE: MB refers to the diameter of
the shank of the fastener

TROUDLE SHOOTING, In trouble shooting your engine the momt
important aqurnstions to ask yourgell are:

nt ly the enginc running at the proper RIM?

b} Is the jetting correct?

c) Hlave the heads been retorgqued after the break-in
neriod?

d) llave you retimed the enaine after 25 hours?

e) Are you mixing gas and ail at 50~1 ratio?
Did you tighten the fan belt before 10 hours running
time?

9) 0id you clean the air clenner alter every 10 hours of
operation?

MAX RIM, It i3 iwportant to know the maximum RPM's f{or
your engine: 227 - 6.,250¢ 377, 447, 532 -~ 6,500: 503 - 6,350,
$03DC -~ 6,500, NOTE: Idle 1s 1,800 RPM to 2,000 RPM

MAX TEMIERATURES, The CHT Temperature range i3 )23 to 425
deqgrees: maximum {s 482 degrees, The EGT range is 1,100 to
1.225 for atl enyines, The maximum i3 1,225, NOTE: It i3 very
important to jet the proper reading form the callbration of the
probe which should be 2,92 inches from the piston edje.

Hater temp- 140% to 195\ normally, 205% max,

MAINTAINING INTERNALS, The cylind=r heads should be

rctorqued after the break-in period or a maximuym of 10 hours

On  the 532 LC., retorqued the Ltop nuta only WITH THE ENGINE
coLp,

MAINTAIMING FAN, Do tiabten the fan belt after tha engline
break-in or a maximum ol 25 hours,

uda]
or a m

IMTAINIM LﬂlﬂEL Also re-time your engine after break-in
aximum o 5 hou

~a

I
2

"
x

FUEL 01l REQUIREMENTS The fuel mugt be unleaded or B85
octane or bLetter requlac) You should une a lubcicant designead
tor premixed Ffuel sultabrle for running in atr cooled englne
under  sever operation, mixed at 50 to | or better with low
varbon production, Do not add more oll during break-in perlod
or anytime, Do not use ratlio mix dealgned for liquld cooled
cnyine in air conoled mnglines, Do not ucc a ratio mix other
than $0 Lo I, Vo nat uzme any 100\ synthetic ol 1f you unm
synthetle o1l it must be B0\ synthetic and 20\ mineral otl to

leave a Film of oll, (Av2.Bel~Ray Ultra [) Do not use pre-
diluled type olls,

STORAGE, If the enqgine ia left for mor= than )0 days,

fuel aystem should be drajned. Refer to mtorage procedurs
the Oparator’'s Manual,

AIR CLEANERS, You must alwpys pre-oll the X g8 N
polyester type air cleaner, This type of air cleaner
hydroscoplc, 1t - absorbs moisture as alr passes, collec
water, The velocity of alr passing through the filter fre

the
in

non-

ls
ting
ezesn

the water vapor causing a complete ahut-down or losa ol power

RESISTOR PLUGS p CAP3, Use BBES spark plugs on all mo
of Rotax englnes, Do not use resistor plugs with resilstor
protectors or resistor plug wires, The plyg gapo mhould be
to ,020, Torque it down to 240 inch lbs. or 20 feet lbs.

FUEL LEVEL IN CARB, The [fuel level {in the carbur

should be less than half way up the flat portlon ol the
wall with the floata removed,

dets
plug
L0183

etor
bowl

SURQUD3 J77FA A 4A7FA, Free air engincs reauire o shroud

or a cowl, \f one has not been provided by Rotax, The

alr

should coms in at thn exhaust slde Eront, and out at the intake

slde rear,

GEAR DOX, On 447's, 5S0)’'s and 532°3 curvent boxes
supplied with 12 heavy washers, part numbers 939-020,

are

S32LC, If the S3I2LC englne boils over you must replace the

o-rings in the heads,

FUEL PUMP, You should isolatc the tucl pump [rom heat
vibration, but the pulse line mhould not be over 13" long.
pump pressure is J lba,

r approximataly S0 hours,

IMPROPER ENGINE QPERATION, If qas splts-back through

and
Tuel

BREAK IN COMPLETE, Your =ngine should ba completasly broken
fte

the

carburetor wunder load {6500) the engine i3 improperliy tuned
{incorrect jetting}? or the load is Incorrect and not turning

tha correcot RPM's., HIGH OR LOW RPM,

JET CORRECTION The main jet corrcction with sititude s
not as affecled because as altitude increases the temperature

deareases, |

LEAN BURM, Lean-burn, lona, (foast descents where the w
mill cf{fect of the propelier at 100 to 200 mph wiil over

ind-
heat

the engine because of the partial throttle setting. You can
cure this probicm by backing off the throttle more or crcling
the throttie on decent, .

PISTON MWALL TOLERANCES, The satandard platon to wall
toleronce is 2 1/2 thounands to 6 thousands maximum, It it im
6 to 8 thousands, you must re-bore,.

COIL QOFERATION, Short the !ighting coils toaether when not
in use, Typically wired the yetlow (110 watts) s the
tachometer, sotrobe or any othar a/c requirement., The green (30
watls) wire i3 the regulator rectifler,

LIQUID COOLED ENGINES, The hesder tank [l)ler must b=
above the cylinder head (engine up right) and on the {nlet side
of tha engine (for air cvacuation), On m 532 it must be above
the base of the engine when the engline ts inverted.

ANTIFREEZE LIQUID COQLED, 1!igh aquality anti-freeze ahould
be wuscd with the aluminum block at a S50/50 mixture of
antifrecze and water,

INYERTEYD 532 ENMGIME, If the 532 is rcunnlug upside down
theads down) the recelver tank must be elevated 2 asbova the
base of the engine to create hesd prescure, PRotate tube
(924-240) ASN counter clockwiss. {This eliminates mild ‘trap
that burng up engine)

GEMERAL TROUBLE SHOQTING, Rotax rnylnes reautre two
eagentials to run: s3park and correct fuel/alr mixture, Most
problems relate to one of the twol

a} Fuel: Check tank, fittingy, Eilter, Eloat chamber,

b) Spark: Ensure switeh {unctions ptoperly on and off,
Check the ground wire on the coll,

c) Proper Engine Load: Check maximum RFM,

RING GAP. .008 to ,010 min., ,03S max., Decarbon oniy it
build up is

scrapag it ol(.

ROTAX 3 OTERATOR’'S VIDEQ
{see back page)

JENDING EDGE AIN FOILS, INC.

331 South 14th Sireet, Colorado Springs, Colorade E0904 Phone (719) 632 4959

.040 or more, Use something solt like sluminum to

Reprinted by Permission of Leaf, Inc.




027-17

TROUBLE SHOOTING

Some people think Trouble shooting is an art, but in fact, it 1s a logical
step-by~step procediure that should be followed to determine the cause of trouble
before performing any service work. This procedure is "“TROUBLE-SHOOTING." When
servicing a Rotax engine to correct a problem, this “"Trouble shooting”
should be followed, such as, engine will not start, is hard to start,
following procedures, as related to problems with Rotax engines, have proven to

be a satisfactory method for quickly determining the cause of trouble in most
situations, : ' : : :

procedure
etc. The

IF THE ENGINE WILL NOT START
! OR IS HARD TQ START

1. Pull the engine through slowly with the pull starter rope. As the

engine

piston is coming up on the compression stroke, definite resistance to

turning should be felt on the rope. This resistance should be noted on every

revolution of a two-cycle engine crankshaft, If alternate hard and easy

tuning is noted, the engine compression is not the cause of trouble at this
time, '

On engines having electric starters, remove the spark plug and check

the engine compression with a gauge: if a gauge is not avallable, hold your

thumb so that the spark plug hole is partly covered. An alternating blowing
and suction action should be noted as the engine is cranked,

If very little or no compression is noted, we recommend you take your
engine to a Rotax Service Center to be repaired. 1f engine is developing
compression, proceed to step 2.

2. Remove the spark plug wire and hold the wire terminal about 1/8" away £from
cylinder. While cranking the engine, a bright blue spark should snap across
the 1/8" gap, If the spark is weak or yellow, or if no spark occurs while
cranking the engine, refer to IS THERE A SPARK AT THE SPARK PLUG PROTECTOR
in our Trouble-Shooting guide,

1f the spark is satisfactory, remove and inspect the spark plug. If in
doubt about the spark plug condition, install a new plug. NOTE: Before
installing the plug, be sure to check the electrode gap with a proper gauge,

and if necessary adjust to ,015 to .020 (.018 is optimum). Do not guess or
check the gap with a "thin dime”, a few thousandths variation from the
correct spark plug electrode gap run unsatisfactorily, or under some condi-

tions, not start at all. SEE FIGURE 1.

If the 1ignition spark is satisfactory and the engine will still not
star; with the new plug, then proceed to step 3.

3, If the engine compression and ignition apark seem to be ok, trouble within
the fuel system should be suspected, Remove and clean or replace the air
filter., Check the fuel tank and be sure it is full of fresh gasoline and two
cycle oll mixed S50 to 1, Refer to FIGURE 2 for the proper fuel-oil mixture,
If equipped with a fuel shut—-off valve, be sure the valve is open.

If the engine has a remote choke, check to be sure that when the choke
is engaged it is fully closed,

I1f not, then adjust the control linkage so that choke will fully close;
then, try to start engine, If the engine does not start after seyeral turns,
remove the air filter, The carburetor throat should be wet with gasoline, If
not, try to determine why the fuel is not getting to carburetor,

Remove the fuel line at the carburetor and crank the engine through
several turns; fuel should spurt f£rom open line, 1If not, disconnect the fuel
line from the tank to the fuel pump at the pump connection, If the fuel wili
not run from the open line, remove and clean the fuel tank, line and if so
equipped, fuel filter and/or shut-off valve., If the fuel runs from the open
line, then remove and overhaul or replace the fuel pump.

After making sure that clean, fresh fuel is avallable at the car-
buretor, again try to start the engine. If the engine will not start, then
refer to the recommended initial adjustments for the carburetor in the ROTAX
Operators manual and adjust the carburetor idle and/or main jets.

If the engine wWwill not start when the compression and the ignition test
ok and clean, fresh fuel is available to the carburetor, then remove and
clean or over haul the carburetor,

SJEALING EDGE AT FOILS, ING.

331 Sauth 14tk Strect. Colarado Springs. Colorado 80904 Phone 1719) 632 4959

Reprinted by permission of Leaf, Inc.




027-18

routine preventative maintenance,

please feel free to give us a call

FIG.

F1G,

TROUBLE SHOOTING

The preceding troubleshooting techniques are based on the fact that to run,
an engine must develop compression, have an ignition spark and receive the
proper fuel-air mixture, In some instances, there are other factors in-
volved, Refer +to the special Trouble-shooting sequence following this
section for service hints on finding common causes of engine trduble that
may not be discovered in normal troubleshooting procedure, All these compo-
nents can be checked with LEAF’'s buzz box.

IF ENGINE STARTS, THEN STOPS

This complaint is usually due to fuel starvation,

but may be caused by
a faulty ignition system.

Recommended Troubleshooting procedures follow:

1. Remove and inspect the fuel tank cap; The fuel tank is vented
through a breather in the fuel tank so that air can enter the tank
as fuel is used, If the engine stops after running several
minutes, a closed breather should be suspected, If it is possible
to let the engine run with the fuel tank cap removed and if this
permits the engine’ to run without stopping, open or replace the
cap. Caution: Be sure to observe safety precautions before
attempting to run engine without the fuel tank cap in place, If
there 1is any danger of fuel being spilled on engine or spark
entering the open tank, do not attempt to run engine without fuel
tank cap in place, If in doubt, try a new cap.

2, If the closed breather in the fuel tank cap i3 eliminated, a
partially clogged fuel filter or fuel line should be suspected.
Remove and clean the fuel tank and line and if so equipped, clean
the fuel shut-off valve.

3. After cleaning the fuel tank, line, filters, etc,, if trouble is
still encountered, a sticking or faulty carburetor inlet needle
valve, or float may be the cause of the ‘trouble, Remove, dis-
assemble and clean the carburetor,

4, If the fuel system is eliminated as the cause of the trouble by

performing the procedure outlined in steps 1, 2, and 3, then run a

tester on the ignition coil if this equipment is available,. If
not, check for ignition spark immediately after engine stops,.
Replace the «c¢oil, condenser and breaker points if no spark \is

noted.

Once vyour ROTAX engine starts and runs fine, you wili have to do some

such as torquing the heads, tightening the fan

belt and C¢heck and setting the timing to kKeep it running this way. Should a
problc:.. develop,’ it needs to be corrected immediately, What follows s a
logical sequence to follow that covers the most common ROTAX problems, If after
using this Troubleshooting Sequence you still can not

isolate your ©problem
on our customer service line,
CUSTOMER SERYICE 1-719-632-49359

MIXING RATIO

$C11 XATIQ Qr CAS To O1bL

+ TOR l' CALLON OF GAS USK 1,5¢ O | 79,0 CC) OEL-RAT YLIBA i

P - S $.121 O {131,6 cor ¢ ® -

FEELER GAUGE *t %t ° T.ewoz {ar.4cCy .

ToIe 4 o {303, cey  * * -

b)
4
3 * 12,00 0 {)7y,0 cC) * -
- - e e .
-1 . * 17,91 02 (310.8 cC} ¢ R
SFARK PLUG g - = - = * 10,40 0L (%06.4 CC) * * ¢ -
Ty T T * T 13,0402 ({682,30CC) ° R

q
¢
4
t
L
13,38 QL {454,90 CT)  ~ N ¢ *
L]
4
H
°

10 v - i34 ar {rse,

FIG. 2

cey * - - .

1-Be sure to check SPARK PLUG electrode
gap with proper size FEELER GAUGE and adjust
gqap to

.015 to ,020,

IEADING ENGE AR FOILS, ING.

331 South 14th Street, Colorado Springs, Colorado 80904 Phone (719) 632-4959

Reprinted by Permission of Leaf, Inc.



027-19

TROUBLE SHOOTING SEQUENCE—ROTA_X ENGINES

OFEN THE FUEL COCK ’ Probable fault .
! : v
i ‘no
DOE3 GASOLINE REACH --—-> 1. Gasoline tank empty : yes
THE CARBURETOR? 2. Blockage in tank san ’C‘}lthngEgN%gEngT —===> 1. Piston seized \
. ockage in fue]l coc . gine was improper
: 4. Blockage in fuel line FLYWHEEL NOT ROTATE? assembled atter repalr
! 5. Needle valve blocked \ . . 3. Foreign material in
ves 6. Blockage in fue] filter : crankcase
) 7. Inogeyatlve or improperly ! 4. Connecting rod broken
i installed fuel pump i 5. gram;shaf seized to
} no ' ] earing
DOES GASOLINE REACH -—-> 1. Blockage in carburetor [ no 6. FPiston rings rusted to
THE ENGINE? ! C{linder
A ! 7. Flywheel seized to stator
yes plate
H yes '
REEP FLOQSIRGSRETOR ===> 4. Ejsat stuck 5
. oa eaks H yes
' 3. Needle valve does not seat AFTTER ENGINE STARTS --~=> 1, Spnrk plugs improperly
no properly - WILL IT NOI TDLE OR gareed (18- 25 3ecrens)
! yes DOES IT MISS AT LOW ouled or inoperative
HAS THE ENGINE ~=-==> 1., Too much use of choke or SPEED? 2. Improper fuel mixture
BECOME WET WITH rimer v {S0 to 1)
FUEL? 2. Fmulty 1zn1tion system N 3. Dirty carburetor or
' 3, Incorrect fuel mixture plugqged jets
no ! 4. Carburetor improperly
! no : edjusted. Idle speed tco
IS THERE A SPARK -==-> 1, Poor contact betwemen ¢ tow 1800 -~ 2000 and piiot
AT THE _SPARK FLUG {gnition coil and ; air regujating screw out
PROTECTOR? ignition cable } of adjustment
. | : 2. Ignition cable broken no 5. Worn piston, rings, or
! or short-clrcultlnz cylinder which cause |ow
1 3. Fau)tx ignition coll or 1oss of compression
yes 4. Ignition switch in off 6. Blown or leaking head
' position or faulty wiring iaskets
{ . 7. Ir leaks in crankcase or
H no alr intake
IS _THERE A SPARK AT =~=-=> 1, Spark plug ap too large 8. Improper ignition timing
THE SPFARKR PLUG? 2. Bridzin atwsen ves
! mlectrodes DOES THE ENGINE ~===~> 1. Improper slide without
| 3. Insulator broken or wet IDLF WELL BUT DIE notched window and drilled
! 4, Spark plug olily DOWN WHEN APPLYING bottom
ves THROTTLE, NO 2. Fuel Jjevel in float bowl
1 Change the spark plug ACCELERATION? is set too low
H o J. Improper ignition timing
H yes : . 4. Spark plugs improperly
IS THE ENGINE =-==> 1. Faulty ignition timing ' gapped fouled, or
DIFFICULT TO START? 2. Float needle does not H inoperative
H seat properlg g 5. Improper adjustment of
{ 3. Alr cleaner blocked i pilot air requlating screw
\ 4, Fault in carburetor no too lean .
! 5, Defective spark plug : 6. Fuel Tine obstructed
H ‘6., Water {n fue : 7. The fuel pump is
! 7. Engine flooded ; inoperative due to
l 8. Choke lever is not on : punctured diaphragm check
' 9. Throttle lever should be : valve inorerative or
' closed {f using choke ! impulse line leaklng
i 10, SabCult  igsustment 1S THE ENGINE SLow L3154, 1 er slide without
! . Improper adjustment or 2 - . Improp s e w ou
no 1Yot alr requlating screw IO ACCELERATE/LOW notctied window and drilled
11. Air leaks in orankcase or TOP RPM? 2. Spark plugs improperiy
intake system ; ?apped. fouled or
12. Leaking or blown head l noperative
asket 1 3. Main jet is too rich
! 13. No compression ' 4. Excessive propeller
1 14, Spark plug is fouled, no loadlnT
H inoperative, or has H 5. Float level i3 too hiah
: improper gap ! 6. Scored piston and cyllnder
15. Excessive propeller H 7. Blown or leaking head
Yoading ! gasket
. eload in gear : yes
16. Improper prelo 9 DOES THE ENGINE ——=~> 1. Float level is too low
- UACE R 0K, B0 & Rt
DOE3 THE ENGINE KICK----> 1. The flywheel key is [} et or main je s
BACK AND BACK FIRE missing or sheared RUN LEAN AT ALL top lean
AND WILL NOT START? 2, Improper ignition timing SPEEDS? 4. Carburetor inlet needie and
| H the seat are obstructed
no ) 5. Carbur=stor {3 loose on
1 H flonge or the rubber
DOES THE ENGINE HAVE--~-> 1., Faulty ignition timing 3 flange leaks
GOOD SPARK BUT ONLY 2. Broken spark plug cap ! §. Fuel llne Is obstructed
RUNS ON ONE 3, Spark plug Is fouled, ; 7. Fuel line |s obstructed
CYLINDER? improperly gapped ' 8. Mr leaks in the fuel
1 4, Low or no crankcase no lines
) ressure : 9. The fuel pump is
! S. glown head gasket ! inoperative duye to
! 6. Leaking cylinder head ' punctured diaphragm
no 7. Cylinder wall-cracked : check vslive inoperative
! 8. Low or no compression : or impuise line leaking
} 9. Air leak in crankcase or ! 10. Crankcase or intake
¢ intake system ! system has afir leaks.
! ves ' .
AT red piston DOES THE ENGINE RUN --=-> 1. Main jet is too cich
CPRnK T HELRNGINE o —-=-> 1. Scored pis Sasket ROUGH, VIDRATES 2. Chokes Is not fully off
ON CHE OR BOTH 3. Spark plug is loose EXCESSIVELY AND 3. MWater In fuel
CYLINDERS? 4. Head bolts not torqued SMOKES? 4. Float l=vel is too hl%h
H S. Excessive ring end gap h 5. Carburetor is obstrucfed
no i 6. Exhaust system obstructed
; no 7. Engqine mount or engine

mount bolts not secured
8. Propeller aut of balance

(continued on next page)

GIEADING EDGE QIR TOILS, ING.

331 Soulh 14th Sticet, Colorado Springs, Colorado 80904 Phane (719} 632 4059

(continued on next column)

Reprinted by permission of LEAF, Inc.




, 027-20

no

HE ENGINE RUN —=-=> 1, En?lne "four-stroking”

T HIGH R.P.M,? Alr cleaner dirty

Needle jet worn

Jets too large

Too much oil in the
asoline

?m roper ignitlion tlmln%
Exhaust port and exhaus
ipe blocked

ﬁeedle position too high

Loy
(gl V]
D

[

QO®- —X W =TamDd QAQTS-Q mA QOO

Spittin in carburetor
Fuel filter blocked
Dirt in carburetor
Dirt in needle valve
Carburetor not secured
roperly
Eeedle position too low
Improper ignition tlmlng
Spark plug loose or dirty
Incorrect spark plug gap
Incorrect heat range
of sgark plu
Ignition cable loose or
oorly insulated
giston rings stuck
Crankshaft oil seal worn
Engine “knocks™
Improger fgnition timing
Poor fuel supply
Hleavy carbon deposits in
cylinder ports (glow
ignitions)
d! Play in gudgeon pin:
e) Big-end bearing or
cylinder bore worn
4, Engline misses under load
a) Spark plugs improperly
apped, fouled or
noperative
b; Improper ignition timing
c) Spsrk plug heat range to
cold
d) Spark pluq connector
broken
e) Carburetor efther too
rich or too lean
f) Excessive propeller
loading

— s

w

rememeceseccedcammcmtesemmmemcoeroavsameasasen() secvemencnoscmnnenn

yes

MY

DOES TH
OVERHEA

.

ENGINE . Fan belt loose

1

2. Excessive propeller
loading

3. Improper engine timing

g. Fuel mixture too lean

6

7

M

3
emaeemcmcmnmanue() cmesmmemsemman )

. Fuel octane rating too low
. Fuel 1ine or fuel filter
obstructed or dirty
+ Carbon build up on combus-
tion chamber, exhaust
port, or piston dome
8. Carburetor out of
adjustment
9. Engine is dirty or cooling
fan is clo?%ed
10, Engine monitoring
instrument are defective
yes
QSE--~-> 1, Improper slide in carbur-
etor without notched
window or drilled bottom
. Piston mini seizure
Main jet is too rich
Excessive propeller load

CeOCH—~T
oM 3 M Mme->Im

(=]

QA owe— =<t
PNV

-0 -

yes

TH INE ALL ----=> 1, Piston seizure
Q?SU N JUusT 2, Carburetor icing

yes
--—=> 1. Improper wiring
2. Spark plug heat range is
H I8 too hot
3. Carbon combustion chamber,
exhaust port or piston
dome

ROTAX GENERAL FACTS AND OPERATIONAL
INFORMATION

The Information In this meotion la Intended to help the
ultrelight alroraft ownsr to aohlave the oorrect oparating
aonditlons tor tha best parformance and rejfablliity of the Rotax
Enaine, These englnes have Dbeen speolifioally developad for
ultrallght afroreft, Leaf. an authorizad Rotax service center
offers scoesmsorles and sarvice recommanded by Rotax, Correot
‘natallation will help to prevent problems and help Insure s3sle
s ration, For any ocpsrational {imitations or aqusstions oall

1 tomer Sarvios, 1In addition to thess installiation Lnatruotiona
‘sase reler to the Oparators Manual, the englne data shoat, and
the power torque and fuel conaumption ourves, Fage UG, 04 CAT,

(continued on next column)

TROUBLE SHOOTING SEQUENCE - ROTAX ENGINES

1) INITALLATION, For atandard inatallation, the orankahaft ot
the engine must be in a horizontasl poaition with the cylinders up
Putting the spark plugs at tha top. For installation with the
oyiinder down and tha spark plugs at the bottom please rafer to
the Operators Manual, If you are not sure, oontaot Lesxt for
teohnioal sdvice to Install the englne. I€ orankshaft ia in a
vertioal poaltion, contaol Leaf for mors information,

2) MQUMNTING, Thers are four bowses with 10 mm thread

on, the
bottom of the orankoaas. We recommend.a Rotax reductlion gear
box however, 1t you don't ume a gear Hox thare are additional

bosses avallable on the PTO end of the engine,
only be usad a3 additional mounting
themsaglves, For mountings on the cylinder head oontact Leaf tor
technloal aeslstanoca, Tt 15 vary Important to have rubber anti-
vibratiaen mountings belween the engine and the fusalage to absorb

vibrations whioh oan oause a great dea) of damags to the
airframe,

These bosses can
polints, but not by

3) PROPELLER REDUCTION DRIVE. Do not wmount the opropeller
directly on ocrankshaft, We recommend a propeller reduction
drive. If the reduction drive is not suppllied with the engine it
can be ordared as a Beparate ltem, Rafter to page S for mors
information., Note: 1If the gear box |3 supplied with the engine,
there 18 no o1l in I1t) - Sea oparator’'s manual for fllling
instruotions. You ‘must balance the propailar to prevent vibration
problems and over- working of the drive systam, You must match
tha opropellsr to tha englne power ourve for €ull power In take
off climb, 1f the RPM i3 too high thera will be a powar loss
that will result in engine overapeed and possible damaga to the
engine, It matching RPM, it too can cause power losa {low RPM at
ground ful] toad teat) and problems {n accaleration,

4) COOLING, Pen cooling of the englna provide suffiotlent coollng
a3 Jong a3 the alr has free acceys and the hot air 13 not
teolrouiated, It the engine has a cowling the exit must ba 1/)
larger than the entranoce whioh oreates a flow of alr,

With tha traotor propellar tha alr 13 belng forced over tha
engine for oooling, On two-oylinder enginas the alr stream must
ba direoted from the Exhauat alde toward thae Carburetor wide with

sultable duoting, MNote: Refar-to oowling for the 377 and 447
Fres Alr Engines

5) TEMPERATURE MAXIMUM, Maximum orlindsc head temparaturs
not exoeed 480 degrees, for twin oylinder englnes, each cyliinder
must not vary by more the 20 degree F. MNote: Puaher propellara
8hould not ba used with free alr ococoled engines.

Liauld ocoolcd engines must have a water pump, Tha coaling
olroult must be arranded a3 shown on the diagram on page 23, Tha
radiator muat be larqe encugh and the alr stream of suffiolent
foroa to maintain the cooling Iliquld temperature below the
maximum of 95 degt¥eea C - under tha most severes conditions Bsuoh
as In the summer of full load operation, Hote: A pusmher
propeller will require a larger radiator than a traotor typs. Do
kaep in mind that antifreezes additiven oonsidarably rsducs the
goolling effagt, The oooling mystem muast ba under pressures to
avold pump cavitation, Uss a presasure cap wWith and . opening
pressura of 7 - 9 lbs, Note: The radiator must be as olosa to
the propeller 83 possible. Tha cioss proximity draws alr through
the radlator at an improved rate, The water hesd tank must be
installed so that steam bubbles oan escape from a point f{n the
3y3tem towdrds the =xpanslon chambar or header tank,

nust

6) A CLEANER, Tha oarburetor air intaks must be
againat the lngestion of water, Equal alr pressure must prevail
In  the vicinity of the oarburetor air intake and the oarburetor
€loat chamber vent pipes. If youy have an Intake sllencer you can
not operats without it unlass the carburetor 13 recalibrated,

Note: Refer to Jatting chart and catalog paga 829,

Proteoted

7) YUEL Pump The carburetor{s) are supplled with fual
fuel pump provided with the engline. Thls pump {3 agtlvated
pneumatlioally by an Impulss ling leading form the conneoticn on
the crankcase to the fuel pump, This line should not be longer
than 15 lnchea, To oheok the fuel! system for free flow, (1t a
picos of tranaparent tube in the fuel system and do 8 check
At full losd operation and high all sround temperature only a fauw
9a3 bubbles should be seen, Tha fuel pump must be tnstslled {n a
cool place (not on the angine); it should al30 be located below
the fuel tank, An eleatrlo pump gan be used 1f the fuel tank (s
conziderably lower than the engine, The pump muast produoe

minimum of 3 pounds pal, Fual level ahould be ohecked In the
cardburetor bowl,

by the

run.

8) FLECIRICAL, Conneot the wires a3 3hown on the wiring diagram

oA page N8, Make sure the Llgnition starting wlre s
connected to the awitch and working, The ignitlon and llghting
cables, a3 wall

83 all engine cables muat not touch the cylinder

or oylindar head to avoid chafing or burning,

It {5 imeortant to
have a X111 =wltch; we recommend this on all tuwln cylindar
engines, Te g@round lgnition ahorting wire,

around through a

double pole aflnols throw switoh (DF5T} and the brown wire on tha

engina wiring harness,

{continued on next page)

JEADING EDGE AR FOILS, INC.

331 Sowth 14th Streel, Colorado Springs, Colorado 80904 Phone (719) 632-4959

Réprinted by permissfon of LEAF,

INC.




N]_:W IN ,88 027-21

Prevenlive Mainlenance Video
| lor Nolax Operalors

Leading Edge Air Foils through the operators
has a 2-hour video that manual and preventive
takes the Rotax user maintenance procedures,

According to LEAF, the pur-—
pose of this video is to help
the customer get acquainted

with his/her engine, It
covers the three manuals for
GUADING EDBL AR FOTLS, JNC. the five Rotax engines, The

B bxe 4 8
S P £ et

first manual covers the Rotax
277, which is a 2-stroke, 2-
cycle, single cylinder, light
aircraft engine. The second
manual covers the Rotax 377,
447, and 503 engines. These

Carg and engines are twin cylindgr and
Malntenance all but the 503 are available

of Your in both a fan-cooled and free
Rotax Enginé air version, Single or dual

carbs are alsoc available., The
last manual is for the Rotax
532 which is a 2-stroke, 2—-
cycle, twin cylinder, availa-
ble as liquid-cooled either
single or dual carburetor,

In the video, LEAF shows
how to break in the engine,
set the idle, starting proce-

dures, check and set the
timing, torque the heads,
trouble-shooting, tightening

the fan belt, and much more.

LEAF recommends the video
to any Rotax engine owner to
help maintain the engine in
proper running condition and
prolong its life,

A 2-hour video from Leading Edge Air Foils takes l:‘l‘)() ..... Vll
the Rotax user through the operator's manual and |p‘l()l l T A\
preventive maintenance of his engine. OO !

HUS.00 cach

e3ad

L e RN RN

\

'-__. JR—.

331 South 14th Street » Colorado Springs, Colorado 80904
{719) 632-4959 — 1-800 LEAF INC — Telex #91025004 19

Reprinted by permission.of LEAF, Inc.



027-22

MAINTENANCE SCHEDULE FOR ROTAX ENG 377, 447, 503, 532

ACTION TO BE DONE First | Every
2 12 125 |50 {75 | 100} 125 150{ 175} 200 225} 250 275|300 325|350 375] 400

lgnition timing check (14 X X X X X X X X X X X X X
Cylinder head & maniuld retorque {21 X

Spark plugs clean X X X X X X X X X
Spark plugs replace X X X X X X X X
Fan bel tention check X | X | X X X | X | X | X X X X X | x X | x1 X
Fuel fitter check X X X X X X X X X X X X X X X X
Fuel line check . X X X X X X X X X X X X X X X X
Fuel pump check X X X X X X X X X X X X X X X X
Carborator check & abjust X X X X X X X X
Carboralor clean X X X X X X X X
Air fitter clean & oil X X X X X X X X X X X X X X X
Cylinder remove & check (4 X X X X X X X X
Pistones remove & clean (6. (5 X X X X X X X X
Small & bearings replace X X
lanilion point set and condencer replace X X X X
gear drive oil change (3 X X X X
Gear tortional shook spring replace X X
Engine overhaul . {7 X

First 12 hrs of new gear
Cylinder check A. condilion

NAELpo—

After every point se! replacment.
Atier every head or Cylinder removing.

B. taper: max 0.08 m.m
Piston check A ring end gap: new ring: min 0.20 m.m

max 0.35 m.m. used ring 1.00 m.m
B. ring / piston groove clearance (rectangular ring onty):
max 0.11 m.m wear limit: 0.20 m.m

6. piston/ cylinder clearance: min 0.08 m.m max 0.10 m.m - wear limit 0.20 m.m

C. out of round max 0.05 m.m

min 0.04 m.m

(measured at cylinder 5/8" below 1op. measured at piston AR, above buttom for piston skirt)

7. on 532 eng"s overhaul al 500 hrs.



Y L€
AN INSTRUCTIONS

SERVICE

ENGLISH

IMPORTANT!
AEAD BEFORE USING YOUF K8 N
AIR FILTER. K 3 N AIR FILTERS
MUST BE OILED BEFORE USE

NEW FILTER PREPARATIONS

For masemum ldier We and Erotecion of your
erome. u1e KAN A Furer Orl Pant bvo 95-050¢
o P9-0816 aerorol b $081) Sovesre
Boirke

With Aseoac: Soray BONQ the bt wngth of
wach piesl Wad %10 mrrwries hor onl 10 wach,
yeng & wtrm red colo’

Wrih Sousere BaiBe: Lay e beas of ov along
the Tult WRQT™ OF @BCH DS Wat 1520 mun

UIES hor 04 10w YeIOenD B UNHOSM, 180 COOC
Reroach pny whae 2001

Motr. Excongre Dewr 0Rng 13 not twcom
——pod

Ootwrmat. Y0 aisure orooes tmer sesing 800y
K B W A Faner Seatng Grease Part No
-

Mot D0 ROt uLe 0N hose CumO Ivpe Tnen

Fornt
cnso

CLEANING REUSABLE K & N FILTER

Roll futer 10 » snaliow amount of K3 N Fmer
Cozarer & egranzer (Pant Mo D9-0621143/4
tre ConIt Of One paest! DO ot et ONTy EOMstaon
run 10 nOe Of e LT iter R 10r S Menun s
10 SEaoive &N

WONLy tap 64 BuriEte G BNG wel Wit
water

From the msi0e Out remme vour KA N Finer wirn
Coic water Shaze an0 stow (o ar oy Do not
wae air hose' AnS

Fie-d 23 8 e ina1alaton

CAUTION: DO NOT BLOW DRY WITH AIR HOSE

ESPANOL
iIMPORTANTE!

LEA LAS INSTRUCCIONES ANTES
DE USAR Sy FILTRO DE AIRE
K&N LOS FLTAOS DE AIRE KB N
TIENEN OUE SER ACEITADOS AN-
TES DE USARSE

PREPARACIONES PARA UN NUEVO FILTRO

Pora mivema viga 0et 1100 ¥ DYOLECEION B2 By
mOI0! Wit BCede bara tatios KAN Fane Mo
99-0504 v P9-0516 en setossl y boresa olis-
bea No 99-0313

Con Dorpact AsrOue BESE 3 10 IIpO v CGI
orepue E3pre 0 510 merioe nests Oue el
BEMtE B8 TEOUE DOF 13 BuDENICE O WO Y B

SCEIe 3 10 DO O EaGE DuegUe Enpeve O 15

20 mnrcn Dery Due €1 BCENE 1€ HEQUE MOt
IBROO UN Como! 1ORD UANOTRE  Rre10OUE Cush
Quer manCha BXANCS Que ADSTETCH

MOt b 04 tecommnas SCHE on BACERO
Opcwonal Para asegurst un buen 380D apis
oue Grota Dars Sensr w03 Fiiros oe Awe R8N
Pane Mo ¥-0707

Mots' UACD usa 1 GraLE 87 A0S BOWDSBOU
tnn menguetas Con Gramoas

En treme gt QOIDEE Lusvemeate el ivro

para

oerCoe Con agua

LIMPIEZA DE FILTROS K & N REUSABLES

MBOL rogst € 14ir0 #0 UNE DEOUEHS CHNIOEd
OF OO0 TRE=RS0" Y DESOTALIOO DRTE ol
KANiEpre ko 99-0621 | [3/4 panet Oe vo-
1r0u120 Ot UN CHEPUE! NO OFrTHE Tue 1a 80
WOIOR BUCiE DEneElte £ Bl emenor O s
Dee 1e00rs" #1170 DOt & merarion Do Que 16
Bucsmao se Guseiva

SBCUDH ¢ NOD RQO humeDeIEs W By

De sorniro nacis sivers enmuspue tu Mo
K8 con agus Ihis Sacudiic v 0ert o seces 8l
Bue (NGO USP a marguEs Or Bve' Y

ACEIEI0 Ol1a ver COMO 1 hatts Una NUeva Iy
1aeon

FRANCAIS

IMPORTANT!
LISEZ LES INSTRUCTIONS SUi-
VANTES AVANT D'UTILISER LE
FILTRE A AIR K4 N. (ES FILTRES
& AR K& N DOWENT ETRE GRAIS
SES AVANT UTILISATION

COMMENT PREPARER UN FILTRE NEUF

POur vOUL BLSurer OF WOROUE Gamibe OF wORMY
Hire B1 BOUr 1B DICAECION O vOtrE WOt
winge? Y rose § v 3 3 KB N Price numéio
990504 o 99-0318 avwc avroao ow §9-082)
Srec DOUTET plasioue

AveC BEDACH vADOMIET ¥ K079 O CRAOUE DR
Buiire Anenoes 510 mumnes bow prrmehre
¥ (Puse O #rDAFONE! 91 D0 b ey OF Y enDre
une Cover e litre urmore

Aver 1n BoVive DLISIGUE. ADDHOWRD URE
OUBATAE MODETIE O Rusie b 07 OF Chaowe Db
Antencer 15 & 20 mwmnes DOw Dermettre b

iy & wnOreones €] DOUT ' 1Hite OF IrenaE
Une toureut roupelive undOrme Reloucher
e s tanches BA Y ER L

NOMT OU VA praraaspe SNCHLIA A'esl DR P
Commasnd

¥ acumath owst Gara e F1BREhnt ¢ Dartarte O
ypure Wnee anes vne apoiCanon oe Gramse
Ctoncne KA ke poan Farre b A Prdce numiérn
o

Mea s g g 1B LS WASIBET CENIE DIBMLLE BUT
1 v GOuOES B U 1UTEY PR CROUICHOW
et oncnr

Taoo1 P oul 8 80070 b
O ELLET OF) DOVALEIEL €) BA'IF3 DanE MOt
ter e iitre svec O leay Somoe

Rouses e hare 0sns Un DrY OF Cegramsrur )
tire K& N Péce numérn 99-0621 . environ
11073 QUES OF 18 7O COEUr Ou Dt e Dermet-
101 DAY B 18 LOWOR Tty O IMDIDEY | IR UT B
T ANEncer 5 Minules A0 R OEBELION
Ctmoniie Or W sawté

re e tacon § i o

Prvaer vor ooy trowre en lnmsnt cour
wileny On Ut very (e rtéreue Secouer
Fiiaryer BECner Munneel D. : OF luyay § B
[

COMMENT NETTOYER LE FILTRE K & N AVANT DE LE REUTILISER

Groearer J nouvesy comvme un hvre neut

ITALIANO

IMPORTANTE!
LEGGERE PRIMA D UTILIZZARE
. VOSTRO FILTRO ARiA K3 N |
EILTRI ARIA K § N DEVOND,
ESSERE LUBRIFICAT! PRIMA
DELLUSO' L

COME PREPARARE UN FILTRO NUOVO

Prr 1n maLLms Gursta Bet vostrp o KA N o
Ve 18 OO0 P1 e O61 VIS ITD MOtOre, LRI TOmC
Faro Arus % AN b 950504 ootme 990516
Aer0s0l COCute $9-051) Bottgua Praucs o
Fresuone A
Con Aeroac! ADONCSTE ums DEOIS TREMING
DE LA 18 ODReT2E di COM pmega Aften
mnte 510 munyi hACAE {090 b K18 00T, S8R

D0 MNP0 TALL M IINGRETTE 01 DOTe e At

tenuae 15-20 werur lnchd oG atsume v
COMOrT 10838 Undo-me Phitaccare Cuaray
o= oa puance

L) . et

careme
Faconsrwe: Per 213:1Curare Lna peelln 3ila:
Yuen 0rt WG sDo=CRtE GraRip per Swgdisiura
Futrg Art X 3 N wo POOTDZ

Ahaarone: Nos isuLITE B Iein Oe) 1100 £ON
Tascwes $1eomubo

Peoma 0 ItD KTONBIE 10 300°CO ORI SurDer

e

COME PULIRE IL FILTRO K & N RINNOVABILE

FLoNCLsIe ¥ 1010 th URE DecCErR SUBMNG §- Puir
Tore & Sorawssroce K & N Ne P9-0621. 3sa
O*NB P IONGA R O: UNS DG NON Detmehere
Cne b soiulone ADOTCH enth nell IMerng ol
TIO LBRCIBIE 1T IINO LermD Det B UM e rEhe
1 S00/CH = 3 01103

© Daonate N BCOUS Heodd

Oal oentro wers0 ¥ luors sacacauste  tinrg
% 3 N con acaus 1eods Scuoiele e wacute
A%L.uQBIe BN era WOn UsEe mEnch Qe

Lubrdcale 0 nuOvO COme B ALDVD mom-
120010

DEUTSCH

VORBEREITUNG FUER NEUEN LUFTFILTER

Fuer X de1 Foven und

WICHTIG!
VOR GEBRAUCH DES K& N LUFT-
FILTER MUESSEN DIE FOLGEN-
DEN GEPRAUCHSANWEISUNGEN
BEACHTET WERDEN DER K 8 N
LUFTFILTER MUSS VOR GE-
BAAUCH GEOELT WERDEN

maermauem Motorenicrutz 3o/ st KA N Lt
THeroe! Denutl weroen NO 99-D504 oOe!
PI041F  Aritwo! 0oer No $9-0533 ; Druch:
hanchen

Yt Apeonnd Jede Fnerrpoe musy el Ot e
$DNtI) wergen 510 Minuten weroen De
Draucnt um Bas Oet BulzutsUIEn Amachees-

ot Crwrh Ranche' Man gl twe Spur von Ol
veter oot Gange Lsenoe woer fupoe 0 1520
Manaen nachorm 023 Ov! utpesaugt Mt soll
e puchmarrLge rore Farpe s Ot Fines
sulsrnIrife entsienen Erenuene weuse
Slenrn muessen nactgeoeh weroen
2w Beacraung. Zuwee! Dol Wt mecni retesm
ach Wati Lann 06 AN Littimer Aoch werter
weeoen DUrCh von ke

werg hat oec Fines ene rore
Fsroe

990102 Fmertert Dweses Fen aan mcm an
Scheserverscnus-fmern Benuirt werosn

Ernr

-Hz.!ca:-.!u..ag..:!;.!.w)i.-t.
arseucrien -

REINIGUNG FUER GEBRAUCHTE K & N LUFTFILTER

M rom gen Enter it K3 N Foitprr ermagquags wund
EnMenunpsiwesspaet 1Mo 99-0621) Ome

muts oer Ouenatisecren Scrmuts kecht

Remguastiue1sOnen sTenen wasen

Mot asmem Warye: emed grs X A N Furer von
Then RICH BULEER BULORLOVENT AUSLLRUS!
1PN Ung B0 BT LA rorhmen asen Drue hiuh)
Oart UM TICCKAEN mC A BEnUMT! werDen

Voo orm Wetceronbroen muas oer Fdres o
vl e NO Y emopoel meroen

NEDERLANDS

BELANGRIJK! __
LEES DEZE INSTRUCTIES VOOR
HET GEBRUIK VAN DE X § N
LUCHTFILTER K & LUCKTFIL-
TERS MOETEN VOOR GEBRUIX
GEOLIED WORDEN

VOORBEREIDINGEN VOOR EEN NIEUWE FILTER

Ovn rer2Petdl 16 230 WP £en BRDS MvEREOMT
VOr trw M8 N hner £ 11 BEMCRErmeno YBN e
MOIO" PEDms WChtmerome KEN Mo §0-0504
Bt 980518 = serororioutous of PE-0S1) w
18CP! DAL hacen

el ASrOVO-LOUAERR: SO0 ngs D¢ vohe
NG VBN O E wonrw 1 O Tler WBCH! S 101
10 MINUIEN 10081 02 Ome YOIOQ KAR wOrDen
PEADIODEEID waLIDOOH OF IN1er ey Quierma:
1€ 1DOOICTIe Nreur krygt

Mot 2BCRt PRIt ABCOn SOAM Fen Miewne NOT-
veemern O N0 Oe vosie engTe wan woTre

woure =\ 02 heter WaCH! 15 101 20 mimunen e

Begir Mt hel vud THOTIL NG XIOODENCE VAN

HET SCHOONMAKEN VAN DE K & N FILTER VOOR HERGEBRUIK

£01 On Hiter 1n een ONCweD Dame me1 KB N hiner

@21 6¢ omr TONEOg NN wOIORN
€N Of It Ben Detex MBLOE FDOBIEALDE SreUr
Wt Evemuere witte piehen mel een ke
teere Ot Dewenen

N B Javont ohe potrim o0 & feel R8s o0
Maae Roure aan oe K & N wCHHme: nog Deve:
BIoruOrEn worgen BOO! QDI vEn & b N
rcTmmer shannreet o 99-0707

N B bt 16 gesumhen 00 INErL e mel pen
e e

oe
“ouo

e Dan oe tarer met
water nal maapr

remmper No  §9-0621 101 ongeveer 374 van oe
OOt van OF voum ZOrg ervoor D B¢ wumie
DOIOILING Neet 11 OF DAREANBRT van Oe tter
OmT WaCHLS munien 101 3t et virl vOluomen
™ ODgews!

500t 08 IWier Bt Mot KouD whter van e ten
Penapn nast OF DutenaEnt LIA3Chuanen pa
Bren 0roDeR VDOIB! gren lChILIING petmun-
weet En

Omeirne en 35 @85 Pabrae fiter

SVENSKA

FORBEREDELSEN FOR DET NYA FILTRET

For masman nerky oCh betkyo ov MOIOM
Brvand KANRAtiner oke Det Nt 990504 et

Owan mOOLUY BCH Man Le7 en dmn 180 1arg

Forst st Lt oo yiiersmutsen och ukis med

RENGORNING OCH ATERANVANDNING AV K & N FILTER

Rulis frel ¢ e grind manoy K3 Ieerrenesre
och avamoeiste (D6l i 98-062111314 orupet
sv o) vecks LBt mic Ben smutbop Mommingen
#1003 s 1 bmeets nss0s LB hnret 3180 S mengter
1 a1 smutsen aan VoD oS

vaten

Fedn mpoan ut
ten Sxaup ot oo
e nboon WAt

1 K & NeteHret meq ket va'-
1ot v ae s iutien Anving
' Ocn

Otis 0o BRI®1 20m g e PrmOnte NG

Brtuar netd eventueia vis ficupr -am
VIKTIGT! 2eromos eter 99053 puagniasas
LAS INNAN ANVANDNING AV
KN FILTER K &N FILTER MASTE
OLJIAS FORE ANVANDNING
WAGOEN Bv YBIe vech VENID 15 20 MrmuAwr il
e PRIt TiLes ¢
m =
RA Fy .t
LT I
"
i Tow e
FLeT vq i
-85 = !
K

£.2%e

KENIT 2«n7-5mEBET

"
LARE

P T

Senn whamorare 4l e

s anmm L.t ve,

&N mZO_me,,L INC_ RIVERSIDE, CALIFORNIA 92502, U.S.A

ro

sen sEme AW ey
[ETEE N “rY

Ve

b PrevesmUS A




b

.
iy

ok

4
—
—

—a

dINNIdS 6

1-8200



0028-2

S- YO S
# PART NAME PART NO QTY PRICE
1. Spinner Dome, 9" SPIN-G" 1 72.00
2. 3/18" Truss Head Screw AN526-C1032R12 3 .10
3. OSpinner Backing Plate, 39" SPIN-BCS 1 60.00
4. 3/18" Nut Plate K-1000-3 3 .40
5. 3/32" Aluminum Pop Rivet 40APR-1/4 16 .20

NOQTE: This Is Untrimmed And Unpainted. Add $45.00 For Trimming And
Painting.

6-29-90



9" SFINNER ASSEMBLY

Refer to the Cowling parts page for selection of components
and hardware.

1. The spinner and backing plate comes ready to trim and
drill. Observe the scribe lines and trim to these lines. Be
especially careful to trim and sand the edges evenly. Check
for trueness by setting on a flat surface. Drill the backing
plates center with a 1" hole saw. It may need a 1little
sanding to fit over the prop flange. Test fit as you go. Wet
sand with 350 grit paper.

2. Insert the 1" aluminum tube scrap into the prop then
install on the backing plate. Frop MUST be flat against the
plate. Drill six (B8) 1/4" holes through the backing plate
using the prop as a drill guide. IMPORTANT: After drilliing
the firset hole insert a 1/4" bolt to prevent eghifting.
NOTE: The slight dip in the plate is used o "pre-load” the
plate against the prop.

3. Set the prop and backing plate on a flat surface. NOTE:

To assure accuracy bolt the backing plate to the prop with
(3) boltse. (AN4-32A will work if washers are used).

4, S3et the spinner on the prop/backing plate assembly. Set
it g0 an even amount of space is on either side of the prop
openings. Mark the hole locations on the spinner’s perimeter
every 3" with (5) screws evenly spaced on each side. Drill
through at these locations with a #30 bit, cleco as vou go.
Be sure spinner and backing plate are flat against the
table.

5. Disassemble and drill out the #30 holes to #11. Install
the nut plates using a bolt to hold the nut plate in place
and drilling from the inside. The rivets heads need to be
"counter sunk”, do so by drilling a slight depression with a
#11 bit. See Figure (032A-05. Set the rivets by resting the
head against a vise and tapping the driven end with a small
hammer and check for tightness. The nut plates must be snug.

NOTE: Some spinner kits may use 3/32" aluminum pop rivets.
/
COUNTER SINK SO RIVET
-
7 ,/ HERDS ARE FLUSH.

FIGURE 032-05

028-1



o

6. Sand the spinner with 350 wet/dry paper. Paint to match
aircraft.
7. The spinner and prop should be balanced and no

adjustment required. However, the ultimate test is in the
running. If you have a lot of vibration it could be caused
by out of balance or misalignment. Use a good prop balancer
such as the one LEAF sells. (Available through them or us
for $20) Check bLoth the prop and backing plate, 1if the
misalignment 1is not correctable then a new spinner may be
required. Misalignment occurs through improper trimming of
the parts. A slight amount of "wobble" is acceptable and may
disappear at higher RFM's. Always pre-flight your spinner.
Although our test shows great promise it 1is still an
experiment so be watchling for cracks. Every 50 hours remove
the spinner and prop to inspect the backing plate where it
contacts the prop flange.

028-2



™~
1-v¥8200

|

Yol \ 4 5-3 TOP CROSSING /_, |
|- T

/ el

5-3
CROSSING
TUBE

TOP OF
GEAR TRUSS

~ TOP OF GEAR
TRUSS

S-6 COYOTE 1

BAGGAGE COMPARTMENT

J ) )



S-6 COYOTE 11 BAGGAGE COMPARTMENT

0028A-2

# PART NAME PART NO, RTY PRICE
1. 3/18" Bolt AN3-5A 8 .15
2. Control Tee Guard BAG-GUARD 1 30.00
3. 5/8" Tube Clamp MS21918-DG10 4 .80
4. 3/16" Thick Washer ANSB0-10 5] .03
5. 3/16" Shear Nut AN364-10324A 3 .15
6. 1/2" Tube Clamp M321219-DG3 4 .60
7. Side Brace BAG-5B 2 10.00
8. Cross Brace BAG-CB 2 9.00
9. Baggage Compartment BAG-BAG 1 150.00
10. Baggage Compartment Bottom BAG-BOT 1 15.00



028A-1

8-6 COYOTE I1 GGAGE COMPA SoEMBL

|

1. 3elect all the parts depicted in the partes drawing.

J

2. Lace the baggage bag ends through the side braces. Bolt
the side braces in place fto the 5-3 top and the gear truss
top erossing tubes as shown in the parts drawing.

3. 531lip the «cross braces 1into the baggage bag's long
pockets and bolt them to the side braces via 1/2" tube
clamps.

4. Slip the bottom Lexan into the bags floor pocket. (Peel
the paper off if you like).

5. Install the control tee guard by simply snapping it
over the 5-3 cross tube and over the 1/2" square tube below.

6. Adjust the cross braces so they Jjust touch the guard
and allow'the seat to move into its rear most position.

7. Maximum baggage allowable 1is 50 1lbs.CAUTION: Do not:
load cargo that excéeds +the floor's bearing capability.
Avoid emall heavy objects. Always use the flap and straps
when hauling baggage to retain the load.



06-6-¢

FWD.

S-6 COYOTE IT ATLERON SPADE

1-88200



00288-

2,

3-6 COYOTE 11 AILERON SPADE

# PART NAME PART NO QTY - PRIGE -
1. 3/18" Bolt AN3-4A 8 .20

2. 3/16" Thick Washer ANS60-10 16 .03

3. Spade AIL-SPADE 2 6.00

4, 3/16" Thin Washer ANS60-10L ~ 4 .03

5. 3/16" Shear Nut AN364-1032A 10. .15

6. OSpade Arm AIL-S5ARM 2 $8.00

7. 3/18" Bolt AN3-14A 2 .30 -

3-9-90



